Club Car |8

1999

ILLUSTRATED
PARTS LIST

CARRYALL I, CARRYALL II,
CARRYALL TURF I, CARRYALL Il PLUS,
AND CARRYALL VI VEHICLES

MANUAL NUMBER 101993902
EDITION CODE 0399B00000






USING THE ILLUSTRATED PARTS LIST

A WARNING

* THIS MANUAL IS TO BE USED ONLY FOR IDENTIFICATION AND ORDERING OF SERVICE PARTS. BE
SURE TO READ AND USE THE MAINTENANCE AND SERVICE MANUAL BEFORE ATTEMPTING ANY
VEHICLE REPAIRS.

This manual covers all 1999 Carryall® vehicles.

The manual is divided into 16 sections. Sections 1 through 6 pertain to both gasoline and electric vehi-
cles, sections 7 through 12 pertain to gasoline vehicles only, and sections 13 through 16 pertain to elec-
tric vehicles only. Note that there are two or three flags on the outside edge of each page. The first flag
contains the section number of which that page is a part. The other flag (or flags) contains either the letter
G or E, signifying that the page pertains to either the gasoline or electric vehicle only, or to both the gaso-
line and electric vehicles.

Use the Table of Contents to find the sections and pages that contain the parts and assemblies you seek.
The Table of Contents lists section titles and numbers, and under them, the individual page titles and
numbers to be found in that section. Unless a page title specifies a particular vehicle(s), the page applies
to all Carryall vehicles.

Typically, there is a two-page spread for each individual page title in the Table of Contents (however, some
titles require several spreads). On the left-hand page is an illustration showing the parts in their relative posi-
tions; the parts are each tagged with an item number in a balloon. The right-hand page is the parts list page,
and gives the page title at the top, then the item numbers (corresponding to the numbers on the illustration),
part descriptions, and quantity of parts used. Some item numbers have more than one part number
because several models and/or configurations of a component are represented together on one spread.

Note that a part description may be indented. This indention corresponds to a parts assembly level indi-
cated by the numbers 1, 2, 3, and 4 at the top left corner of the parts description area of the parts list
page. A part that is indented to level 2 is a component of the level 1 part (assembly) that it is listed under.
A level 3 part is a component of the level 2 part that it is listed under, and a level 4 part is a component of
the level 3 part preceding it. In each case, the part quantity given for a level 2, 3, or 4 part is the quantity
used per next higher level assembly of which it is a component. A part that is not indented is a level 1 part.
This means that the quantity given is the quantity used per the portion of the vehicle illustrated on that
particular spread.

ClubCar

P. O. Box 204658
Augusta, Georgia 30917-4658 USA
Telephone 706-863-3000
Service Parts Fax 706-855-7413

© 1999, CLUB CAR, INC.
All rights reserved.
This manual effective July 27, 1998
Manual print code: 0299A00000







CONTENTS

MAINTENANCE AND SERVICE TOOLS SECTION 1
MAINTENANCE AND SERVICE TOOLS .....oooveiveeeeoeeeeeeeeeeoeeee e eeeeeseeeeseeeseessee e eeeeesee s e eeeeeeseees e 1-3
MAINTENANCE AND SERVICE TOOLS, CONTINUED .......v.uiveieeoeeeeeeeeeeseeeeeeeeeeeeseeeseesseeesse e esee s sess s 1-5

BODY AND TRIM SECTION
FRONT BODY AND TRIM ..ot esee e eeeee e eeeeeeees e ee s e s eseees e e seee s ee e eeeeee s s e eee e eeseeeeeeeses 2-3
SEATS AND SUPPORT STRUCTURE- CARRYALL I, II, TURF Il AND 1l PLUS .....covvoveoeeeeeeeeeee e, 2-5
SEATS AND SUPPORT STRUCTURE= CARRYALL VI ... 2-7
TILT BED, HINGE, AND LATCH—CARRYALL | ......ooiioiioeieeeseeeeeeeeesee e eseee e ee e nes s 2-9
LATCH PLATE-CARRYALL |, II, TURF Il AND Il PLUS; PROP ROD-CARRYALL II, TURF I, AND Il PLUS ..... 2-11
TILT BED, HINGE AND LATCH— CARRYALL I, TURF [l AND [I PLUS ....ovveieeeee oo 2-13
CARGO BOX—CARRYALL TURF Il ..o eee e eee e eee e e 2-15
ACCESS DOOR AND SIDE DOORS=CARRYALL VI .......ooiveoiieeieeeeeeoeeeeeeeeeseee e eeeeeeee e e eeseeseee s esee s 2-17
FLAT BED ASSEMBLY=CARRYALL VI .....coooivoioeeoeeeeeeeeeeseeeeee e eeeeeeee s seeeeeee e sne e enee e 2-19
FLAT BED TRIM—CARRYALL VI ..o eeee e ee e ese e ee e 2-21
REAR BODY TRIM-CARRYALL I, I, TURF Il AND Il PLUS 2-23
REAR BODY TRIM=CARRYALL VI ..o eeeeeeee e ee e eee e eee e 2-25

WHEELS AND TIRES SECTION

WHEELS AND TIRES ..ottt ettt e e et e e e e ek e e e e e et e e e e e sas s e e e e e e e esnne e e e e e annnneees 3-3

DECALS SECTION

DECALS- CARRYALL |, II, TURF II, AND Il PLUS 4-3

DECALS- CARRYALL |, II, TURF II, AND Il PLUS, CONTINUED 4-5

DECALS—CARRYALL VI ...ttt 4-7

DECALS—CARRYALL VI, CONTINUED .....ccooouuiiuiimiiiiiiiiiiiiesisssisseses s 4-9
BRAKES, PEDAL, AND CABLE ASSEMBLIES SECTION

REAR BRAKE ASSEMBLY, SELF-ADJUSTING= CARRYALL | ... 5-3

REAR BRAKE ASSEMBLY, MANUALLY ADJUSTED- CARRYALL II, TURF II, Il PLUS AND VI 5-5

BRAKE PEDAL AND CABLE ASSEMBLY~- VEHICLE WITH TWO-WHEEL BRAKING .........c.cccoomiiiriiniiininnnns 5-7

BRAKE PEDAL AND CABLE ASSEMBLY~- VEHICLE WITH FOUR-WHEEL BRAKING ........ccccoovuniuriiirinninn. 5-9

FRONT BRAKE ASSEMBLY—- VEHICLE WITH FOUR-WHEEL BRAKING .........ccccooviiiiiiiniiiieeiieninieeniennaas 5-11

ACCELERATOR PEDAL ASSEMBLY- ELECTRIC CARRYALL | AND ALL GASOLINE VEHICLES .................. 5-13

ACCELERATOR PEDAL ASSEMBLY- ELECTRIC CARRYALL Il AND VI ....ccooouiiiiiniiniiinisciseecnesiesenne. 5-15
STEERING, FRONT AND REAR SUSPENSION SECTION ﬂ

STEERING COLUMN ..ottt 6-3

STEERING GEAR ASSEMBLY  .....couiiiiiiuiiiaiiiiieseesee ettt 6-5

FRONT SUSPENSION, UPPER— VEHICLE WITH TWO-WHEEL BRAKING...........ccoouiiieiiriisieneiecninisnieneens 6-7

FRONT SUSPENSION, LOWER~ VEHICLE WITH TWO-WHEEL BRAKING ..........coooiviiiriiiiieeieniiseeenieneons 6-9

FRONT SUSPENSION, UPPER- VEHICLE WITH FOUR-WHEEL BRAKING
FRONT SUSPENSION, LOWER- VEHICLE WITH FOUR-WHEEL BRAKING
REAR SUSPENSION—CARRYALL | .. e e e e e e

1999 Carryall Vehicle lllustrated Parts List



CONTENTS

STEERING, FRONT AND REAR SUSPENSION, CONTINUED:

REAR SUSPENSION- CARRYALL II, TURF II, Il PLUS, AND VI
STABILIZER BAR— GASOLINE CARRYALL I, TURF II, Il PLUS, AND VI

ELECTRICAL SYSTEM- GASOLINE VEHICLE SECTION
FORWARD/REVERSE SHIFTER ASSEMBLY— GASOLINE VEHICLE ......cccoiiiiiiiiiiee e 7-3
WIRING—GASOLINE CARRYALL | ettt et e e e et e e e st e e e e s e s e e e e e nennee s 7-5
WIRING—GASOLINE CARRYALL Il .oiiiitiiiiiiii ittt s sae e e e s e 7-7
ELECTRICAL COMPONENT BOX, GASOLINE VEHICLE- CARRYALL I, II, AND TURF Il .....ccccooiiiiiiiiins 7-9
ELECTRICAL COMPONENTS, FRONT BODY— GASOLINE CARRYALL I, Il, TURF Il, AND Il PLUS ................ 7-11
HEADLIGHTS— GASOLINE CARRYALL TURF II
WIRING— GASOLINE CARRYALL TURF II .................

WIRING—GASOLINE CARRYALL I PLUS ..o
WIRING—GASOLINE CARRYALL VI ..ottt e e e e e e e e
ELECTRICAL COMPONENT BOX, GASOLINE VEHICLE- CARRYALL Il PLUS AND VI

ELECTRICAL COMPONENTS, FRONT BODY— GASOLINE CARRYALL VI ...ccocviiiiiiiiiiicce e
CONTROLS AND GAUGES—GASOLINE CARRYALL VI ..
ELECTRICAL COMPONENTS, REAR BODY— GASOLINE CARRYALL VI ..ccoiiiiiiiiiii e
STARTER/GENERATOR ASSEMBLY ..ottt ittt sttt ettt et e st e s bn e e sab e e e anbneennnns
STARTER/GENERATOR MOUNTING ..ottt ittt sttt st b e ne e sbnenene et
BATTERY—=GASOLINE VEHICLE ... e e e e e

ENGINE SECTION
FE290 ENGINE- SHROUDS AND BRACKETS 8-3
FE290 ENGINE— IGNITION COMPONENTS AND FLYWHEEL ......ocooiiiiiiii e 8-5
FE290 ENGINE— OIL CIRCULATION ...oiiiiiiiiitiiee ettt ettt e e e e et e e e e e s e e e e e s e e e e e s e e snnnneeeennnne 8-7
FE290 ENGINE— CYLINDER HEAD .....ooiiiiiiiiiieiii e 8-9
FE290 ENGINE—- CRANKCASE, CAMSHAFT AND OIL SENSOR ......coiiiiiiiiiiiii e 8-11
FE290 ENGINE— CRANKCASE AND CRANKSHARFT ..ottt e e e e 8- 13
FE350 ENGINE— SHROUDS AND BRACKETS .....oiiiiiiiiiiiie i 8-15
FE350 ENGINE- IGNITION COMPONENTS AND FLYWHEEL ......oooiiiiiiii e 8- 17
FE350 ENGINE- OIL CIRCULATION
FE350 ENGINE— CYLINDER HEAD ........

FE350 ENGINE—- CRANKCASE, CAMSHAFT AND OIL SENSOR  .....cciiiiiiiiie e 8- 23
FE350 ENGINE— CRANKCASE AND CRANKSHAFT ..ottt e e e e 8- 25
ENGINE MOUNTING ...ooiiiiiiiiii i e e s e e s e e e e sb b e e s e bb e e s s e e e re e s 8- 27

FUEL, INTAKE, AND GOVERNOR SYSTEMS SECTION
FUEL SY ST EM oo e st e e e s e s e e e e e s e s s e e e e e e s s e sneer e e e s snraneeeeaaanns 9-3
CARBURETOR ASSEMBLY, FE290 ENGINE— CARRYALL T AND Il <.eoiiiiiee e 9-5
CARBURETOR ASSEMBLY, FE350 ENGINE—- CARRYALL TURF I, Il PLUS, AND VI 9-7
CARBURETOR INSTALLATION ...ttt st e s st ba e s e e 9-9
GOVERNOR AND ACCELERATOR CABLES ... 9-11
INTAKE DUCT, CHOKE, AND AIR BOX ASSEMBLY— CARRYALL | . 9-13
INTAKE DUCT, CHOKE, AND AIR BOX ASSEMBLY— CARRYALL Il, TURF I, AND Il PLUS ......ccccooiiiiiiiinne 9-15
INTAKE DUCT, CHOKE, AND AIR BOX ASSEMBLY— CARRYALL VI ...cocoiiiiiiiiiiiii e 9-17

1999 Carryall Vehicle lllustrated Parts List



CONTENTS

EXHAUST SYSTEM SECTION
EXHAUST SYSTEM, FE290— CARRYALL | AND Il ..cciiiiiiiiiiicicicieiscs s 10-3
EXHAUST SYSTEM, FE350— CARRYALL TURF II, [l PLUS, AND VI ....coouiiiiiiiiiiiiniciesieesessissesssseens 10-5

TORQUE CONVERTER SECTION
DRIVE CLUTCH oot 11-3
DRIVEN CLUTCH .ottt 11-5

UNITIZED TRANSAXLE- GASOLINE VEHICLE SECTION
UNITIZED TRANSAXLE, GASOLINE VEHICLE— GEAR CASES AND BRACKETS ......cccccovminiininniinnininninnens 12-3
UNITIZED TRANSAXLE, GASOLINE VEHICLE— F&R TRANSMISSION AND GEAR REDUCTION ................... 12-5
UNITIZED TRANSAXLE, GASOLINE VEHICLE— DIFFERENTIAL AND AXLES .......cccooviiiiiiiiiiriniiesicisniens 12-7

ELECTRICAL SYSTEM- ELECTRIC VEHICLE SECTION
FORWARD/REVERSE SWITCH— POWERDRIVE VEHICLE .......cooiiiiriiininscscnss s 13-3
MULTISTEP POTENTIOMETER— POWERDRIVE CARRYALL | ....ccoouiiiiiiiiiiirisciscssssscssssssssieas 13-5
WIRING— CARRYALL | POWERDRIVE VEHICLE .......cooiiiiiiiiiiiiiciciseisissi s 13-7
ELECTRICAL COMPONENTS, FRONT BODY- CARRYALL | AND Il POWERDRIVE VEHICLES .................... 13-9
BATTERIES, CHARGER RECEPTACLE- CARRYALL | POWERDRIVE VEHICLE ........c..cccocevuunene.

COMPUTER, CONTROLLER, AND SOLENOID- CARRYALL | POWERDRIVE VEHICLE

CONTINUOUSLY VARIABLE POTENTIOMETER- CARRYALL Il AND VI POWERDRIVE VEHICLES ............. 13-15
WIRING— CARRYALL Il POWERDRIVE VEHICLE .....cccoiuuiiiimiiiiiiciiesieeicessie s
COMPUTER, CONTROLLER, AND SOLENOID — CARRYALL Il POWERDRIVE VEHICLE

BATTERIES, CHARGER RECEPTACLE— CARRYALL || POWERDRIVE VEHICLE ........ccccccooiiininiiiiiininciens
WIRING— CARRYALL VI POWERDRIVE VEHICLE .....ccooiiuiiiiiiiiiiciicieeisissiesisessisss s
ELECTRICAL COMPONENTS, FRONT BODY- CARRYALL VI POWERDRIVE VEHICLE ..............

CONTROLS AND GAUGES— CARRYALL VI POWERDRIVE VEHICLE .........cccooiiiiiiiininciinicisnnssisnieean.
ELECTRICAL COMPONENTS, CENTER BODY- CARRYALL VI POWERDRIVE VEHICLE

ELECTRICAL COMPONENTS, CENTER BODY, CONTINUED- CARRYALL VI POWERDRIVE VEHICLE ....... 13-31
ELECTRICAL COMPONENTS, REAR BODY- CARRYALL VI POWERDRIVE VEHICLE ......ccccconiiiiinriiieens 13-33

BATTERY CHARGER SECTION
POWERDRIVE BATTERY CHARGER, DOMESTIC-CARRYALL | AND Il .....ccoocuuiiiininiiniicinisniessisnieens 14-3
POWERDRIVE BATTERY CHARGER, EXPORT—CARRYALL I AND Il ....cccoiiiiiiiiniiniinsiscesissississeeneens 14-5
POWERDRIVE BATTERY CHARGER, EUROPEAN-CARRYALL I AND Il ....ccc.uouiiiiiiiiiieinsiesiesieceenieeens 14-7
ONBOARD POWERDRIVE BATTERY CHARGER, DOMESTIC-CARRYALL VI .....c..ccccoeciiiiiniininniinincinninnene. 14-9
ONBOARD POWERDRIVE BATTERY CHARGER, EXPORT—CARRYALL VI ......cccociiiiiiiiininiinniinissisnsnene. 14- 11

ELECTRIC MOTOR SECTION
MOTOR—POWERDRIVE ELECTRIC VEHICLE .......cooiiiiiiicinciniscissesssssss s 15-3

TRANSAXLE- ELECTRIC VEHICLE SECTION
TRANSAXLE, TYPE G- POWERDRIVE ELECTRIC VEHICLE .......ccooviiiiiiiciciciscncscsss s 16-3

1999 Carryall Vehicle lllustrated Parts List

10

11

12

13

16

16






MAINTENANCE AND
SERVICE TOOLS !




e

[

Page 1-2 1999 Carryall Vehicle lllustrated Parts List



MAINTENANCE AND SERVICE TOOLS

ITEM | PARTNO. | DESCRIPTION L SE
1 2 3 4
1 | 101871001 | ACCELERATOR PEDAL ADIJUSTMENT TOOL woovvooooooooooooeeeeeoeooeoeeoeoeoeoeoeoeoeeoeeeee 1 1
2 | 101978901 | ADHESION PROMOTER-ARMORFLEX® w......oooooooooooeoeoooooeooooooeoeoeeeeeeeeeoeses oo 1 1
3 | 101813202 | ADHESIVE, GUIDE RING, 3-GRAM TUBE ... oiiroooeoeoeoeoeoeoeooeoeoeooeoeeeeeeeeeoeoooeosooe 1
4 1017295 | ARMORFLEX REPAIR KIT ooovvvovooooeoeoeoeeeeeoeoeeeeoeeoeoeoeeeoeooeeeeeoeoeeeeeeoeoeoeoeoeooeeeoo 1 1
5 | 101831901 | BATTERY DISCHARGE MACHINE, 36/48 VOLT .......oooooooooooooooooooeoeeoeoeeeoeeoeseesooooone 1
6 1014305 | BATTERY TERMINAL PROTECTOR SPRAY ...ooooooooooeoeoeoeoooeoooooeooooeeeeeeeoeeoeososoooe 1 1
7 1011767 | BATTERY THERMOMETER oooooooooooooooooooeoeoooeoeoeeeoeoeo 1
8 1016417 | BEARING AND OIL SEAL REMOVER ASSEMBLY 1 1
9 1016416 | BEARING DRIVER SET w.ooooooooooeooeoeeeeeoeeeoeoeeoeeeeeee oo eeeeeeseessesssseones 1 1
10 1012811 | BEARING PULLER oo eoeeeeeeooeoeeoeoeoeooeooeeeeeeeeeeeeeoeoeoeoeoe oo eeeeeeeeseeseesssoee 1 1
11 1012812 | BEARING PULLER WEDGE ATTACHMENT .ooooooooooeoeoeoeoeoeoeoeooeoeoeoeeoeeeoeoeooeoe 1 1
12 1013582 | BRAKE ADJUSTMENT TOOL (USED ONLY ON VEHICLES WITH
MANUALLY ADIJUSTED BRAKES) .......oooooooooeooeoeoeoeoeeeoeoe oo 1 1
13 | 101887101 | CALIBRATION TEST MODULE woooooooooeoeeeoooeoeeoeoeoeoeeeoeoeoeoeeeeeeoeoeeeoeoeoeoeeeeeo 1
14 | 101808401 | CAM INSTALLATION TOOL wooooooooooooooooooeeeeeeeoeeeeeoeeoeeoeoeoeeeeeeee oo 1
1014510 | CLUTCH TOOL KIT (INCLUDES ITEMS 15 - 21) 1
15 1014498 CLUTCH ALIGNMENT TOOL eoooooooeoeoeoeoeoeoeoeoeoeoeeoeeeeeeeeeeeeeeoeeeoeeeeeee 1
16 1014496 DRIVE CLUTCH PULLER  -oooeoeoeooeooeeoeoeoeoeoeeeeoeoeeeeoeoeoeoeeeeeoeeeoeoeoeoeeeeeo 1
17 1014497 DRIVE CLUTCH HUB PULLER +ovvvvoooooeeoeooeeeeeoeeeoeeoeoeoeoeoeoeeeeoeeeeeeeeeeeeesessssssoosooones 1
18 1014508 DRIVEN CLUTCH CAM PULLER ovovoooeoooeoeoeoeoeeoeoeoeoeeoeoeoeoeoeoeoeeeeeeeeeeeeeeeoeeooe 1
19 1014507 DRIVEN CLUTCH PULLER PLUG ovvoveeoooeeeeoeoeoeoeoeoeoeoeooeoeoeoeoeooeeeeeeeeeeeeeoeeoeoe 1
20 1015524 DRIVE CLUTCH HOLDER TOOL ASSEMBLY 1
21 | 101809101 PRESS WELDMENT oo 1
22 | 101831801 | COMMUNICATION DISPLAY MODULE 1
23 | 101641002 | COMPRESSION GAUGE AND ADAPTER ..ooooooooooeooooeooeoeoeooeooeoeoeoeooeeeeeeeeeeeeoeosoooe 1
24 1011273 | CONTINUITY TESTER ooooooooeoeeoeoeoeoeoeeeeeoeeoeeeoeeeeeoeoe oo e 1 1
25 1012151 | DRY MOLY LUBRICANT oooooooooeoeoeeoeeoeeeoeoeoeeeeoeeeeeeeeeeeeeoeeeeoe oo eeeeeeee s 1 1
26 1016627 | FLY WHEEL PULLER KIT ooooooooooooooooeoeoeoeooeeeeeeeeeeeoeoeeoeoeeoeoeoeoeoe oo eeeeeeeeeeeeeoeooeo 1
27 LOL6418 | GEARYOKE ..o oo 1 1

PLEASE REFER TO THE MAINTENANCE AND SERVICE MANUAL
FOR PROPER TOOL APPLICATION.

1999 Carryall Vehicle lllustrated Parts List Page 1-3



(e

ed Parts

Page 1-4 1999 Carryall Vehicle lllustrat



MAINTENANCE AND SERVICE TOOLS, CONTINUED

ITEM | PARTNO. | DESCRIPTION L SE

1 2 3 4
28 | 101933101 | GOVERNOR SHAFT INSTALLATION TOOL woooooeoooooioooeeeeeeeeeeeeeeeeeeeeeeeeeeeeseeeesee 1
29 1011478 | HYDROMETER ooooooooooe oo eeeeeeeoeeeeeeeeee oo 1 1
30 1013593 | INTERNAL RETAINING RING PLIERS -.....oooooooooeoeoeeoeoeeeeeeoeooeoeoee oo 1 1
31 | 101928701 | LIQUID GASKET (TRANSAXLE CASE) w..oooooooooooooooeooeoeeeeeeeeeeeeeeeeesoeeeeeee e 1
32 1016414 | PISTON RING COMPRESSOR KIT .....oooooooooooeeeeeeeoeeeeeeeeeeeeeeeeeeeeseseeeeeesesesss e 1
33 1016415 | PISTON RING PLIERS ..o oeoeoeoeeeeeeeeeeeeeeeeee oo 1
34 1012549 | RETAINING RING PLIERS, 45° EXTERNAL 1 1
35 1012560 | RETAINING RING PLIERS, 90° INTERNAL 1 1
36 | 101823101 | SAFETY FIRST CARD (50 PER PACK) wooovooooooorososssseeeeeeseseeeesseeseeeseeeoeeeseeeneseeeeee 1 1
37 1012809 | SEAL PULLER  ooooooooeeoeeeee e eeeeeoeeeeeeeeeeeeee e 1 1
38 1016867 | STARTER/GENERATOR BELT TENSION TOOL. ooovooooooooooooooeeoeeeoeoeeoeeeeeeeeeeeeeeeeo 1
39 1014264 | STEERING COLUMN BEARING PRESS TOOL ........oooooooooooeoeooeooeeeeeeeeeeeeeeeeeeesoeoee 1 1
40 1014259 | STEERING COLUMN RETAINING RING TOOL .oovvvooooooeoeeeeeeeoeeeeeeeeeeeeeeeseeeeee e 1 1
41 1016112 | TACHOMETER ooooooooooeoeoeeeeeeeeeeeeeeeeeeeeeeeeoeoeeeeeeeeeeeeeeeee 1
42 | 101997201 | PAINT, TOUCH-UP—BEIGE 1 1
42 | 101997202 | PAINT, TOUCH-UP—WHITE woovoooooooooeoooeooeeoeoeoeoeoeoe oo oo eeeeeeeeeeeseseseeee e 1 1
42 | 101997204 | PAINT, TOUCH-UP—GRAY 1 1
42 | 101997209 | PAINT, TOUCH-UP—DARK GREEN .ooovooooooooooooeee oo eeeeoeooeeeeeeeeeseeeeee 1 1
42 | 101997211 | PAINT, TOUCH-UP—CLASSIC BLUE wvoooooooooooooooeoeoeoeeeeeeeeeeeeeeeeeeeoeoeoeoeeeeeeee 1 1
42 | 101997212 | PAINT, TOUCH-UP—BURGUNDY ... oooooooooooooeoeoeooeoeeeeeeeeeeeeeeeeeeeesoee e 1 1
43 1014115 | TRANSMISSION TOOL KIT weooooooorooooooeeeeeeeeeeeeeseeeeeeeeeeeeeeeeeeeeeeeeeeesesseses e 1
44 1014161 | TRANSAXLE PINION SEAL TOOL ...ooooooooooeoeeeeeeeeeeeeeeeeeeeeeeeeeee oo 1 1
45 1014162 | TRANSAXLE AXLE SEAL TOOL .ooooomoooooooooeoeoeoeeoeeeeeeeeeeeeoeeoeeeeeeeeeeeeeeeeeee e 1 1
46 1016413 | VALVE CLEARANCE ADJUSTER SCREW HOLDER 1
47 | 101641201 | VALVE GUIDE REAMER .....oooooooooooooeooseeeeeeeeeeeeesesesee e seeesoeeseeenenseeneeeeee 1
48 | 101641202 | ARBOR wooooooeoeoeoeoeoeoeoeoeeeeeeeeeeeeeeee oo 1
49 1016551 | VALVE SEAT CUTTER TWRENCH ....oooooooooooooeoeoeooeoeeeeeeeeoeeoeeoeeeoeeeeeeeeeeeeeeeeeee 1
50 1016552 | VALVE SEAT CUTTER GUIDE ooooooooooooeeeeeeeeeoeoeeeeeee oo eeeeeeeeeeeeeseeeee 1
51 1016553 | VALVE SEAT CUTTER, 45° (32MM DIAMETER) ..vvvvvvvooeoeeeeeeeeeeeee e 1
52 1016554 | VALVE SEAT CUTTER, 32° AND 45° (35MM DIAMETER) coovooooooreeeeeeeeeeeeeeeeeeeee 1
53 | 101641101 | VALVE SPRING COMPRESSOR -..ooooooooooooooooooooeoeoeoeoeoeoeooeoeeoeoeeeeeeeeeeee oo 1
54 1011480 | VOLT OHM METER oo eeeeeeeeeeeeeeeoeeeeeeeee oo eeeeeeeeeeeeeeseeene 1 1
55 | 101611003 | TUNE-UP KIT, ALL OHV (INCLUDES AIR FILTER, SPARK PLUG,

OIL FILTER, FUEL FILTERS) (NOT SHOWN) oo 1

PLEASE REFER TO THE MAINTENANCE AND SERVICE MANUAL
FOR PROPER TOOL APPLICATION.

1999 Carryall Vehicle lllustrated Parts List Page 1-5






BODY AND TRIM




“““““

//-

I

S

\ \\\/\
\@

I\u/

L
Q
<

Page 2-2 1999 Carryall Vehicle lllustrated Parts List



FRONT BODY AND TRIM

ITEM | PARTNO. | DESCRIPTION L SE
1 2 3 4

1 | 101734802 | KIT, HEAVY DUTY BUMPER (INCLUDES ITEMS 2 - 5)
(CARRYALL 1, TURF 11, 11 PLUS AND VI) oo 1 1
2 1010435 BOLT, CARRIAGE, 5/16 = 18 X 1 .r.vovvovooeeeeeeeeeeeeeeeeeeeeeeeeee oo eeeeeees e 2 2
3 7473 NUT, NYLON LOCK, 5/16 = 18 +....roeooooooeooeoooeeeeoeeeeeeeeeeeeeee oo 4 4
4 1010546 Yo == 2 2
5 1015405 BOLT, CARRIAGE, 5/16 = 18 X 2 vvvvvvvvveeoeoeooroeeeeeeeeeeeee 2 2
6 1017080 | KIT, FRONT BUMPER (INCLUDES ITEMS 7 - 10) 1 1
7 1016868 BUMPER, FRONT oo 1 1
8 7251 SCREW, PHILLIPS TRUSS HEAD, 5/16 - 18 X 1 +rrrrrroeoeooeoeeeoeeeeeeeeeooeeeseeeeeeeee 2 2
9 7473 NUT, NYLON LOCK, 5/16 = 18 +vvvvvvvoeeeeeeeeoeeeeeeoeee oo eeeeeeeeeesseseeseeones 2 2
10 1016967 RIVET, BLIND PUSH TYPE .....ooooooooooeeeeeeeeeeeeeeeeeeeeeeeee e 2 2
11 | 101978401 | NAMEPLATE, CARRYALL wooooooooooooooooooooeoeeoeeeeeeeeeeeeeoeoooeoeeeeeeeeeeeeeee oo 1 1
12 | 101692504 | BODY, FRONT (GRAY) wooooooooooooooooeoeoeoeoeeeeeeeeeeeeeeeeeeeoeoeoooeoeoeeeeeeeeeeeee oo 1 1
12 | 101693904 | BODY, FRONT WITH HEADLIGHT OPENING (GRAY) (CARRYALL VI ONLY) ........ 1 1
12 | 101693909 | BODY, FRONT WITH HEADLIGHT OPENING (GREEN) (CARRYALL TURFII) ...... 1 1
13 1011014 | TRIM, FRONT BODY 1 1
14 7251 | SCREW, PHILLIPS TRUSS HEAD, 5/16 - 18 x 1 2 2
15 1010435 | BOLT, CARRIAGE, 5/16 - 18 X 1 wovvvvvvoeeeeeeeoeeeooeeeeeee oo eeeeeeeeeeesseeesseone 2 2
16 1241 | WASHER, FLAT, 516 wovvvovooooeoeeeeee e eoeeoeeeeeseeseeseeeeeeeeeeeee e 2 2
17 7473 | NUT, NYLON LOCK, 5/16 = 18 1rrrorooeeooeeeeeeee oo eeeoeoeooeoeeeeeoeeseeeeeeeeeeeeeee e 2 2
18 1011017 | SCREW, FLANGE LOCK oo 6 6
19 1011394 | NUT, SLAB BASE “T" (PACKAGE OF 4) w.ovoooooooooooooeoeooeoeoeoeoeoeoeoeoe oo 1 1
20 | 101347501 | TRIM, SIDE BUMPER GUARD (CARRYALL | ONLY) 2 2
20 | 101347502 | TRIM, SIDE BUMPER GUARD (CARRYALL I, TURF II, AND Il PLUS) 2 2
20 | 101347503 | TRIM, SIDE BUMPER GUARD (CARRYALL VI ONLY) ..o 2 2
21 1012047 | SCREW, SELF-TAPPING, #8 - 32 X 3/8 wvvvvvvoovoooeeoeeeeoeeeoeeoeoeoeoeoe oo eeeeeeeeeeeeeeeseeessooone 8 8
22 1014645 | KIT, SNAP WASHER (BLACK) (INCLUDES ITEMS 23 - 26) .oooooooosooeeeeeeeeeeeereesoe. 1 1
23 N/A NUT, SPEED, #10 = 32 oo 1 1
24 N/A WASHER, CUP, #10 ..vvvvoooooooeoeo oo oo oo eeeeeeeeeeeeeeeeeeeeeeeee e 1 1
25 N/A SCREW, SHEET METAL, #10 X 3/4 rereroooeooeoeoeoeooeooeeoe oo 1 1
26 N/A COVER, SCREW HEAD ....eoeoeeooeooeeeeeeeeeeee oo 1 1
27 7973 | RIVET, ALUMINUM POP, 3/16 5 5
28 1015032 | MAT, FLOOR, FRONT ooooooooooooeoeoeeoeeoeoeeooooeoeoeoeoeeeeee 1 1
29 1013343 | COMPONENT, DASH, PASSENGER SIDE (BLACK) ..o 1 1
30 | 101660404 | PANEL, CENTER DASH (BLACK) w.ooovovoooooooeeoeeosessseeseeeeeeeeeeseeeseeseeeseoeeeeseseeeseeeeee 1 1
31 1013344 | COMPONENT, DASH, DRIVER SIDE (BLACK) ...vvvvvooooooooeeeeoeoeeeeoeeeeeeeeeeeeeeeeeeeeeee 1 1
32 1013422 | KIT, CUP HOLDER (INCLUDES ITEMS 33 AND 34) (CARRYALL TURF Il ONLY) ... | 2 2
33 1010545 SCREW, HEX HEAD, 1/4 = 20 X 314 e reooooe oo 2 2
34 1013421 NUT, TWIN SPEED, L/4 = 20 +...oo.ooooooeeeeeeeeeeeeeeeeeeeeeeeee oo 1 1
35 | 101870401 | FENDER (VEHICLES WITH FOUR-WHEEL BRAKES) 2 2
36 1010434 | BARREL, PLASTIC (VEHICLES WITH FOUR-WHEEL BRAKES) 12 | 12

1999 Carryall Vehicle lllustrated Parts List Page 2-3






SEATS AND SUPPORT STRUCTURE-
CARRYALL I, Il, TURF Il AND Il PLUS

ITEM | PARTNO. | DESCRIPTION L SE
1 2 3 4
1 | 101564502 | ASSEMBLY, SEAT BOTTOM (WHITE) (INCLUDES ITEMS 2 - 9) .ovoovvovvoooreererren. 1 1
1 | 101564503 | ASSEMBLY, SEAT BOTTOM (BLACK) (INCLUDES ITEMS 2 - 9) woovvovvoovooororerrrrr 1 1
1 | 101564505 | ASSEMBLY, SEAT BOTTOM (GRAY) (INCLUDES ITEMS 2 - 9) wooovooovoooooooroeoro 1 1
2 1013309 STRAP, SEAT BOTTOM w.oooooooooeooeoeeoeeoeeeeeoeoeoeoee oo eeeeeeeeeeeeeeeeeseeeee e 1 1
3 | 101954301 SCREW, HEX HEAD, 1/4 - 20 X 1 oeeoeoooocooeeeeeeoeeoeeeeeeeee oo 5 5
4 332 WASHER, FLAT, 14 ...ooooooooeeeooeoeeeeeeeeeee oo 5 5
5 | 101894303 STIFFENER, SEAT 1 1
6 1010543 INSERT, WOOD ..o eeeeeeeeeeeeeoeeeee e eeeeeeeeeeeseeeseeene 5 5
7 1013311 BUMPER, SEAT, SHORT .......ooooooooeoeeeeeeeeeeeeeeeeeeeeee oo 4 4
8 | 101562702 COVER, VINYL SEAT BOTTOM (WHITE) ..ooovoveeeeeeeeeoeeeeeeeeeeeee oo 1 1
8 | 101562704 COVER, VINYL SEAT BOTTOM (BLACK) -oooooveeeeeeeoeoeeeeeeoeeeoeoeeeeeeeeeeeeeeeeeeeee 1 1
8 | 101562710 COVER, VINYL SEAT BOTTOM (GRAY) ..o 1 1
9 1013312 BUMPER, SEAT, LONG ....veveooooooooeeeeeeeeeeeeeeeeeeeeeee e 1 1
10 | 101888501 | ASSEMBLY, ARM REST, PASSENGER 1 1
11 | 101888502 | ASSEMBLY, ARM REST, DRIVER oooooooooooooooooooooooooooooeoeoeeeeoeeeeeeeeeeeeee oo 1 1
12 1010434 | BARREL, PLASTIC oo oo oo eeeeeeeeeeeeoeeoeeeeeee oo eeeeeeeeeeeeseeenne 5 5
13 | 101963901 | TRIM, SEAT BOTTOM, REAR 1 1
14 | 101964001 | TRIM, SEAT BOTTOM, FRONT ..oooooooooooooooooeeoeoeooooooeoeeeeeeeeeeeeeeeeeeeee oo 1 1
15 | 101565202 | ASSEMBLY, SEAT BACK (WHITE) (INCLUDES ITEMS 16 AND 17) woovvvvvvvvorrrooo 2 2
15 | 101565205 | ASSEMBLY, SEAT BACK (BLACK) (INCLUDES ITEMS 16 AND 17) woooovoovvooroeoee. 2 2
15 | 101565206 | ASSEMBLY, SEAT BACK (GRAY) (INCLUDES ITEMS 16 AND 17) woovovvvvvvrrorrrrrron. 2 2
16 | 101562602 COVER, VINYL SEAT BACK (WHITE) 1 1
16 | 101562604 COVER, VINYL SEAT BACK (BLACK) 1 1
16 | 101562605 COVER, VINYL SEAT BACK (GRAY) 1 1
17 1013335 CAP, SEAT BACK (BLACK) -ereeeeeeoeoeeooeeeeeeeeeeeeeeeeeeeee e 1 1
18 | 101946201 | WASHER, EXTERNAL TOOTH LOCK, 14 oioiiooooooooeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee 8 8
19 8248 | SCREW, PHILLIPS TRUSS HEAD, 1/4 - 20 X 3/4 roooooooooooeoeoeeoeeoeoeoeeeeeoeoeeeeeoeee 8 8
20 | 101958601 | BOLT, CARRIAGE, 1/4 - 20 X 3/4 woooooooooooeeeoeoeeeoeoeoeoeeoeeeeeeeeeoeee oo eeeeeeeeeeeeeseeoeene 10 | 10
21 | 101835601 | NUT, FLANGE, 1/4 - 20 wooovovoooooooooooeeoeoeeeeeeeeeeeeeseesseeseseseeoeeeeeseeeeeeseeeeee oo 10 | 10
22 1015239 | PANEL, SEAT SUPPORT ..ooooeeoeoeoeoeoeooeeeeeeeeeeeeeeeeee oo 1 1
23 | 101963301 | BOLT, CARRIAGE, 5/16 - 18 X 3/4 wooooooooooooooeoeeeoeeeoeoeoeoeooeeoeeeoeoeeeeeeeeee oo 4 4
24 | 101963401 | NUT, FLANGE, 5/16 - 18 roooooooooooooooeeoeeoeeeeeoeeoeeeee oo eeeeeeeeeeeeesesenene 4 4
25 1014321 | SCREW, TRUSS TORX HEAD, 1/4 - 14 X 314 ...ovvvvvvooeoeeeeeeeeeoeeseee oo 4 4
26 1014387 | CAP, CORNER 2 2

1999 Carryall Vehicle lllustrated Parts List Page 2-5



— @

®

ed Parts

Page 2-6 1999 Carryall Vehicle lllustrat



SEATS AND SUPPORT STRUCTURE-

CARRYALL VI
ITEM | PARTNO. | DESCRIPTION L SE
1 2 3 4
1 | 101564502 | ASSEMBLY, SEAT BOTTOM (WHITE) (INCLUDES ITEMS 2 = 9) ..oooovovovooororerrren. 1 1
1 | 101564503 | ASSEMBLY, SEAT BOTTOM (BLACK) (INCLUDES ITEMS 2 - 9) woovoovvvovooorererrre 1 1
1 | 101564505 | ASSEMBLY, SEAT BOTTOM (GRAY) (INCLUDES ITEMS 2 - 9) wooovooovoooooooroeoro 1 1
2 1013309 STRAP, SEAT BOTTOM w.oooooooooeooeoeeoeeoeeeeeoeoeoeoee oo eeeeeeeeeeeeeeeeeseeeee e 1 1
3 | 101954301 SCREW, HEX HEAD CAP WITH ADHESIVE PATCH, 1/4 - 20 X 3/4 woooeooooooooo.... 5 5
4 332 WASHER, FLAT, 14 ...ooooooooeeeooeoeeeeeeeeeee oo 5 5
5 | 101894303 STIFFENER, SEAT 1 1
6 1010543 INSERT, WOOD ..o eeeeeeeeeeeeeoeeeee e eeeeeeeeeeeseeeseeene 5 5
7 1013311 BUMPER, SEAT, SHORT .......ooooooooeoeeeeeeeeeeeeeeeeeeeeee oo 4 4
8 | 101562702 COVER, VINYL SEAT BOTTOM (WHITE) ..ooovoveeeeeeeeeoeeeeeeeeeeeee oo 1 1
8 | 101562704 COVER, VINYL SEAT BOTTOM (BLACK) -oooooveeeeeeeoeoeeeeeeoeeeoeoeeeeeeeeeeeeeeeeeeeee 1 1
8 | 101562710 COVER, VINYL SEAT BOTTOM (GRAY) ..o 1 1
9 1013312 BUMPER, SEAT, LONG ....veveooooooooeeeeeeeeeeeeeeeeeeeeeee e 1 1
10 | 101888501 | ASSEMBLY, ARMREST, PASSENGER 1 1
11 | 101888502 | ASSEMBLY, ARMREST, DRIVER ..ooooooooooooooooooooooooeooooeoeoeeoeoeeeeeeeeeeeeee oo 1 1
12 1010434 | BARREL, PLASTIC oo oo oo eeeeeeeeeeeeoeeoeeeeeee oo eeeeeeeeeeeeseeenne 5 5
13 | 101963901 | TRIM, SEAT BOTTOM, REAR 1 1
14 | 101964001 | TRIM, SEAT BOTTOM, FRONT ..oooooooooooooooooeeoeoeooooooeoeeeeeeeeeeeeeeeeeeeee oo 1 1
15 | 101677701 | ASSEMBLY, SEAT BACK (WHITE) (INCLUDES ITEMS 16 AND 17) woovvvvvvvvvrrrooo. 1 1
15 | 101677702 | ASSEMBLY, SEAT BACK (BLACK) (INCLUDES ITEMS 16 AND 17) woooovoovooerroee. 1 1
15 | 101677705 | ASSEMBLY, SEAT BACK (GRAY) (INCLUDES ITEMS 16 AND 17) woovvvvvvvvroorrrrron. 1 1
16 | 101675502 COVER, VINYL SEAT BACK (WHITE) -......ooooooooeeeeeeeeeoeeeeeeeee oo 1 1
16 | 101675504 COVER, VINYL SEAT BACK (BLACK) -.-.--ooooooeoeeeoeeoeeoeeeeeeoeeoee oo 1 1
16 | 101675506 COVER, VINYL SEAT BACK (GRAY) 1 1
17 1016751 CAP, SEAT BACK oo eoeeeeseseseeee e 1 1
18 | 101946201 | WASHER, EXTERNAL TOOTH LOCK, /4 oooiiooooooooeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 8 8
19 8251 | SCREW, PHILLIPS TRUSS HEAD, 1/4 - 20 X 1 ..o 8 8
20 | 101958601 | BOLT, CARRIAGE, 1/4 - 20 X 3/4 woooooooooooeeeoeoeeeoeoeoeoeeoeeeeeeeeeoeee oo eeeeeeeeeeeeeseeoeene 10 | 10
21 | 101835601 | NUT, FLANGE, 1/4 - 20 wooovovoooooooooooeeoeoeeeeeeeeeeeeeseesseeseseseeoeeeeeseeeeeeseeeeee oo 10 | 10
22 1016723 | PANEL, SEAT SUPPORT .oooeoeoeoeoeoeooeoeeeeeeeeeeeeeeeeee oo 1 1
23 | 101963301 | BOLT, CARRIAGE, 5/16 - 18 X 3/4 wooooooooooooooeoeeeoeeeoeoeoeoeooeeoeeeoeoeeeeeeeeee oo 4 4
24 | 101963401 | NUT, FLANGE, 5/16 - 18 roooooooooooooooeeoeeoeeeeeoeeoeeeee oo eeeeeeeeeeeeesesenene 4 4
25 1014321 | SCREW, TRUSS TORX HEAD, 1/4 - 14 X 314 ...ovvvvvvooeoeeeeeeeeeoeeseee oo 4 4
26 1014387 | CAP, CORNER 2 2
27 1016673 | HOUSING, CORD (ELECTRIC VEHICLE ONLY) 1
28 8796 | SCREW, PHILLIPS HEAD, #7 - 19 X 3/4 (ELECTRIC VEHICLE ONLY) v.rvvvvvvoveoeee.... 4
29 | 101801001 | PLATE, RECEPTACLE BACKING (ELECTRIC VEHICLE ONLY) woooooooooooorereerereree, 1

1999 Carryall Vehicle lllustrated Parts List Page 2-7



Page 2-8 1999 Carryall Vehicle lllustrated Parts List



TILT BED, HINGE, AND LATCH-CARRYALL |

ITEM | PARTNO. | DESCRIPTION L SE
1 2 3 4

1015427 | ASSEMBLY, TILT BED AND LATCH, CARRYALL | (INCLUDES ITEMS 1 - 9)............ 1 1

1 1015391 SPRING, LATCH EXTENSION ....ovitiiiiiiietiieisietetese sttt 2 2
2 1015252 ASSEMBLY, LATCHWELD ....oovcviiiietieeee ettt 1 1
3 1015400 HAND GRIP, TILT LATCH ..ottt 1 1
4 1014471 INSULATION, BULK, (42 IN. LONG) ..cooviieteiirisieieieresesieieresessesese s ssssesesees AR | AR
5 403 SCREW, HEX HEAD CAP, 1/4 - 20 x 5/8 4 4
6 101835601 NUT, FLANGED LOCK, 1/4 - 20 .........cceuu.... 4 4
7 1010435 BOLT, CARRIAGE, 5/16 = 18 X 1 ..cveuvuiviteeieeeieieteeeee et 2 2
8 7473 NUT, NYLON LOCK, 5/16 = 18 ...ucueiirieieiinirisieieiesesieiese st ssenese s ssanenns 6 6
9 1015399 SCREW, TORX TRUSS HEAD, 5/16 - 18 X 3/4 ...ccovvviveriiiiiieiereeeieeees e 4 4
10 7532 | RIVET, 516 ..vcviiicieeieeeeieteeee ettt ettt ettt ettt et ettt es e st eae s s 4 4
11 1017976 | SEAL, BED ..ooooooeieieeceeeeeeeeeteeee ettt ettt 1 1
12 706 | NUT, HEX, 3/8 = 16 ...ocvcueeieiieieiiresieieiese sttt sttt sttt sse s s e besesese s ssesene s 4 4
13 357 | WASHER, LOCK, 3/8 ... 4 4
14 1011990 | WASHER, FLAT, 3/8 ..coouiiiititiiieietceee ettt ettt es s 8 8
15 8755 | SCREW, HEX HEAD CAP, 3/8 - 16 x 3 3/8 2 2
16 8754 | NUT, NYLON LOCK, 3/8 - 16 2 2
17 1015507 | SHIM, TILT BED PIVOT ..coouiititiiiiiieiciet ettt sttt AR | AR
18 1015583 | BUSHING, URETHANE ......ccooiiiiiitiiiiiictctee ettt sttt 4 4
19 1015356 | ASSEMBLY, TILT BED HINGE WELD ....cocooviiiiitiiecietceeeeeeeeee e 2 2
20 1012303 BUSHING, STEEL ..ovviiiiiiiiiiiiiiiee ettt a e e e e e e s s s anenenannaneeees 2 2
21 8861 | SCREW, HEX HEAD CAP, 3/8 - 16 X L1 3/4 .ovcueuiiieieieeeteeeeee et 4 4

FOR LATCH PLATE COMPONENTS, SEE PAGE 2-11.
1999 Carryall Vehicle lllustrated Parts List Page 2-9




Page 2-10 1999 Carryall Vehicle lllustrated Parts List



LATCH PLATE-CARRYALL [, Il, TURF Il AND Il PLUS;
PROP ROD-CARRYALL Il, TURF II, AND Il PLUS

ITEM | PARTNO. | DESCRIPTION L SE
1 2 3 4
ITEMS 1 - 9: CARRYALL I, II, TURF Il AND Il PLUS

1 | 101958601 | BOLT, CARRIAGE, 14 - 20 X 1 eooooooooooooooeoeeeeseoeeeeseoeeoeooeeoeeeeeeseeeeeeeeeeee oo 4 4
2 1015277 | PLATE, TILT BED LATCH oo 2 2
3 1016078 | SHIM, LATCH PLATE oo eeeeeeeeeeeeeseeene AR | AR
4 1016060 | SUPPORT, LATCH PLATE ....ooooooooooooooeeeeeeeeeeseeeeeee oo eees e 2 2
5 | 101835601 | NUT, FLANGE, 1/4 - 20 w..oooooooooooeoeeeeeeeeeeoeeeeeeeeeeeeeeeeeeee e 4 4
6 1010878 | BUMPER, RUBBER ... ooooooo oo oeoeoeooeooeoeoeeeoeeeeeeeeee oo 2 2
7 1016201 | WASHER, WAVE, ..o oo oo eeeeeeeeeeeeeeeeeoeeee oo eeeeeeeeeseeeseeene 2 2
8 332 | WASHER, FLAT, 1/4 .ooooooooooooeoeoeeeoeeee oo eeeeeeeeseeseeseeee e 2 2
9 8233 | NUT, NYLON LOCK, 1/4 = 20 woooooooooooeoeoeeeeeeeeeeeeeeeeeeeeoeeeeoeeeeseeeeeeeeeeeeeeeeee e 2 2
101922801 | KIT, PROP ROD (CARRYALL I, TURF Il AND Il PLUS) (INCLUDES ITEMS 10-17) | 1 1

10 N/A TRACK, PROP ROD ..oooooooooo oo eeeeeeeeseeeeeeeeeee oo 1 1
11 1035 PIN, COTTER, 3/32 X L e eeeeeoeoeeeeeeeeeeeeeeee oo 2 2
12 334 WASHER, FLAT, 318 .vvvooooooooo oo 1 1
13 N/A ROD, PROP ..o oo oo oo oo eeeeeeeeeeeeeeeeeee e eeeeeeeeeeeseeeseeenes 1 1
14 7847 SCREW, HEX HEAD CAP, 1/4 - 20 X 314 .....oooovveooeeeoeoeeeeeeeee oo 2 2
15 332 WASHER, FLAT, 14 ..ooooooooooeeoeeeeeeeeeeeee oo 2 2
16 8233 NUT, NYLON LOCK, 1/ = 20 .o 2 2
17 1017328 WASHER, CONVEX, 3/8 ..o oo oo eeeeeeeeeeeeeeeeeeseeeeeoeeeeeee e 1 1

1999 Carryall Vehicle lllustrated Parts List Page 2-11



Page 2-12 1999 Carryall Vehicle lllustrated Parts List



TILT BED, HINGE AND LATCH-
CARRYALL II, TURF Il AND II PLUS

ITEM | PARTNO. | DESCRIPTION L SE
1 2 3 4
101542901 | ASSEMBLY, TILT BED, MANUAL LIFT, CARRYALL II, TURF Il AND Il PLUS ........... 1 1
(INCLUDES ITEMS 1 - 11)

1 1015391 SPRING, LATCH EXTENSION ......oeoooooeeeeeeeeeeeeeeeeeeeeeeeee oo 2 2
2 1015252 ASSEMBLY, LATCH WELD ..ovvoooooeooeoeoe oo 1 1
3 403 SCREW, HEX HEAD CAP, 1/4 - 20 X 5/8 4 4
4 | 101835601 NUT, FLANGED LOCK, 1/4 = 20 ..o 4 4
5 1015400 HAND GRIP, TILT LATCH w..oooooeoeooeeeeeeeeeeeeeeeeeee oo 1 1
6 7473 NUT, NYLON LOCK, 5/16 = 18 ....rooooooeoeoeeoeeeoeeeoeeeeeeeeeee oo 8 8
7 1010435 BOLT, CARRIAGE, 5/16 = 18 X L wvvvvvvveeeeeoeoeeeeeeeee oo eeeeeeeeeeeeeeeeeeeeeeeneeoee 4 4
8 1014471 INSULATION, BULK (& IN. LONG) +vvvvoveeooeeeoeoeeoeee oo eeeeeeeeeeeeseeeseoooe AR | AR
9 1014471 INSULATION, BULK (8 IN. LONG) -vvvvvvveeeeeeeeeeee s AR | AR
10 1014471 INSULATION, BULK (46 IN. LONG) -vvvvvvoeeooeoeeee oo AR | AR
11 1015399 SCREW, TORX TRUSS HEAD, 5/16 - 18 X 5/8 +rrrrrrreooeoeoeeeeoeeeeeeeeeoeoeeeeeseeeeeeeee 4 4
12 7532 | RIVET, 5/16 oo oo oo oo oo oo oo eeseseeoeeeeeeeee oo eeeeeeeesesesene e 4 4
13 1017976 | SEAL, BED wovovooooeoeeee oo eoeeseeeeeeeeeeeee e 1 1
14 706 | NUT, HEX, 3/8- 16 ....... 4 4
15 357 | WASHER, LOCK, 3/8 4 4
16 1011990 | WASHER, FLAT, 3/8 8 8
17 8755 | SCREW, HEX HEAD CAP, 3/8 = 16 X 3 3/8 .oeoovooooooooeooeooeeeeeeeeeeeeeeeeeeeeeeeeeseeee s 2 2
18 8754 | NUT, NYLON LOCK, 3/8 = 16 wovvooooooeooeoeeeeeeeeeeeeeeeeeeeeeeoeooeooeeseeeeeeeee oo 2 2
19 1015507 | SHIM, TILT BED PIVOT oo eeeeeeeeeeeeeenenne AR | AR
20 1015583 | BUSHING, URETHANE .oooooooooooeooeoeeoeoeeeeoeeoeeeeeeeeeeeeeeeeeeeeee oo eeeeeeeeessesesnenee 4 4
21 1015356 | ASSEMBLY, TILT BED HINGE WELD 2 2
22 1012303 | BUSHING, STEEL wooooooeoeoeoeeeeeeeeoeeoeoeoeoeeeoeeeeeeeeeeeeee oo 2 2
23 8861 | SCREW, HEX HEAD CAP, 3/8 = 16 X 1-3/4 w..ooooooooooeoeoeoeoeoeeoeoeeeeeeeeeeeeeeeeeeeeeeeesenoeene 4 4

FOR LATCH PLATE AND PROP ROD COMPONENTS, SEE PAGE 2-11.

1999 Carryall Vehicle lllustrated Parts List Page 2-13



Page 2-14 1999 Carryall Vehicle lllustrated Parts List



CARGO BOX-CARRYALL TURF I

ITEM | PARTNO. | DESCRIPTION L SE
1 2 3 4

1015607 | KIT, CARGO BOX (INCLUDES ITEMS L - 31) w.ovoovovoooeeoeeoeeeeeeeseseeeeeeeeeeeeeseeseeseeseee 1 1

1 1015412 FRONT PANEL ASSEMBLY (INCLUDES ITEM 2) woovvvooooooooeoeeeoeeeeeeeeeeeeeeeeeeee 1 1
> | 101553901 DECAL, BED LOAD ..ooooooeoeoeoeoeeeeeeeeeeeeee oo 1 1
3 1015368 SIDE PANEL ASSEMBLY, DRIVER SIDE (INCLUDES ITEMS 5 AND 7 - 18) ....... 1 1
4 1015366 SIDE PANEL ASSEMBLY, PASSENGER SIDE (INCLUDES ITEMS 6 - 17 AND 19)| 1 1
5 1014513 BRACKET, TAILGATE, DRIVER SIDE .oorsrroooe oo 1 1
6 1014514 BRACKET, TAILGATE, PASSENGER SIDE 1 1
7 1014537 STUD, FLUSH HEAD ..o 4 4
8 1241 WASHER, FLAT, 516 ..oovovooeoooooeeeeeeeeseeeeseeeeeeeeee e 4 4
9 7174 WASHER, LOCK, 5/16 .vvvveoeoeeoooeeoeeeeeeeeeeeeeeeeeeee oo 4 4
10 1242 NUT, HEX, 5/16 = 18 oovooeoeeeoeeeoeoeeeeeeeeeeee oo 4 4
11 1015400 GRIP, HAND ..o oo oo eeeeeeeeeeeeeee e 2 2
12 1015390 SPRING, COMPRESSION ........ooooooeeeeeeeeeeeeeeeeeeeeeeeeeee e eee e 2 2
13 1032 BUSHING, NYLON ................. 2 2
14 1231 ROLL PIN, 18 X 1 oo 2 2
15 1010434 BARREL, PLASTIC (BLACK) 2 2
16 1015363 BUSHING ... 2 2
17 1011990 WASHER, FLAT, B/8 oo oeoeoeooeeeeeeeeeeeee oo 2 2
18 1015313 LATCH, DRIVER SIDE w..vvvvooooeooeeeoeeoeeeeeoee oo 1 1
19 1015245 LATCH, PASSENGER SIDE oo 1 1
20 1010934 SCREW, HEX HEAD CAP, 5/16 - 18 X 1 w...ooooooeeeveoeeeoeeeeeeeeeeeeeeeeeessees e 2 2
21 1015424 TAILGATE ASSEMBLY (INCLUDES ITEM 22) ....ooooooooooooeeeeeeeeeoeeeeeeeeeeeee oo 1 1
22 1013317 DECAL, CARRYALL TAILGATE w.ovoooooooooooooeoeoeoeeeoeeeeeeeeeeeeeeoeoeeeeeeee 2 2
23 7049 BUSHING, NYLON . oooooooooeoeeoeeeooeeoeoeeee 2 2
24 | 101894702 KIT, TAILGATE ANGLE 1 1
25 1015399 SCREW, TORX TRUSS HEAD, 5/16 - 18 X 3/4 w.vvvvvvvvooeeeeeeeeeeeeeeeeeeeee oo 21 | 21
26 7473 NUT, NYLON LOCK, 5/16 = 18 ..o 23 | 23
27 1014387 CAP, CORNER - -oooooooeoeeeeeeeeeeoeee oo oo eeeeeeeeeeeseeeeeee e 2 2
28 1014321 SCREW, TORX TRUSS HEAD, #10 - 24 X 3/8 w.vvvvvvvvvooeeeeeeoeeeeeseeeeseeeeeeeeeeeseeerese 4 4
29 1014415 SCREW, TORX TRUSS HEAD, 1/4 = 20 X 3/4 w.vvvvovoooeeoeeeeeeoeeeeoeeeeeeeeeeeeeeeeeeeeeee 4 4
30 332 WASHER, FLAT, 1/ ooooooooooooeoeoeeoeeoeeoeoeeeeeeeeee oo 4 4
31 8233 NUT, NYLON LOCK, 1/8 = 20 wovvvoooeooeeoeoeoeoeoeeoeeeeoeoeeoeeeoeoeeeeeeeeeeeeeeeeeeeeeeeeeeseeeseeene 4 4
32 | 101770202 | BEDMAT ooooooeoeoeoeoeoeoeoeoeoeeeeeeeeeeeeeeeeeee oo 1 1

1999 Carryall Vehicle lllustrated Parts List Page 2-15



Page 2-16 1999 Carryall Vehicle lllustrated Parts List



ACCESS DOOR AND SIDE DOORS-CARRYALL VI

ITEM | PARTNO. | DESCRIPTION L SE
1 2 3 4
1 | 101691401 | LATCH, COMPARTMENT DOOR ...ooooooooooooeoeooeoeeeeoseooeoeeeeeeeeeeeeeeeeeeeeeeeeeee e 2 2
2 | 101689101 | PLATE, LONG BED ACCESS DOOR oooovvoooeeoeoeoeeoeeoeooeoeooeoeooeoeoeooeoeeoeeeeeeeeeeses oo 1 1
3 1016881 | HINGE, LONG BED ACCESS DOOR oovvvooooooeooeeoooeeoeoeoeoeoeoeoeoeooeooeoeeeeeeeeeeeeeoseosooe
4 1014471 | INSULATION, BULK (81/2 IN. LONG) wvovvovoeeeeeooeeeeeoeoeeeeoeoeoeoeoe oo eeeeeeeeeeeeeeeeesoeone AR | AR
5 1010435 | BOLT, CARRIAGE, 5/16 - 18 X 1 wovvvvvvoeeeoeeoooeoeoeeeeeeeeeeeeeeeeeoeeee oo eeeeeeeeseessesssoeones 3 3
6 1017077 | BOLT, CARRIAGE, 5/16 - 18 X 5/8 wvvvvvvvoovoeooooeoeeeoeeeeoeeeeoeoeoeoeoeoe oo eeeeeeeeeeseeseososoooe 3 3
7 7873 | NUT, NYLON LOCK, 5/16 - 18 +rvvvvooooeoeoeoooooeoeoeeoeoeoeoeeoeeoeeoeoeoeoeoeeeoeeoeeeeeeeeeeeeeseesese 6 6
8 403 | SCREW, HEX HEAD CAP, 1/4 < 20 X 5/8 wovvvvooooooooeoeoeoeooeeeeoeoeoeoeoeeeeeooeeeeeoeeeeoeeeoo 2 2
9 1013280 | CLIP, ANGLE, CARRYALL woooooooooooeoeeeeeeoeoooeoeoeeee oo eeeeeeeeessessseeones 2 2
10 8233 | NUT, NYLON LOCK, /4 = 20 wovovoooooooooeooeoeoeoeeoeoeoeoeeoeeoeoeoeeoeoeoeoeoe oo eeeeeeeeeeessesesoe 2 2
11 1012285 | SCREW, THREAD-ROLLING, 1/4 - 20 X 5/8 wovooooooooeooeoeoeoeoeoeooeooooeoeoeeeeeeeeoeoeooeooe 2 2
12 1016955 | ASSEMBLY, COMPARTMENT DOOR (DRIVER SIDE)
(INCLUDES ITEMS 14 AND 16 = 19) ... ..o 1 1
13 1016954 | ASSEMBLY, COMPARTMENT DOOR (PASSENGER SIDE)
(INCLUDES ITEMS 15 = 19) ... eeeeeeeeeeeeeeeeeeeeeeeee e 1 1
14 1016918 ASSEMBLY, COMPARTMENT DOOR WELD (DRIVER SIDE) v..vvvvoooooeeeeereoeo! 1 1
15 1016909 ASSEMBLY, COMPARTMENT DOOR WELD (PASSENGER SIDE) ........eoo..! 1 1
16 8233 NUT, NYLON LOCK, 1/4 = 20 wovvvooooooooeooeoeoeoeoeoeeoeoeoeoeeoeoeoeoeoeoeeeeeeeeeeeeeeee oo 2 2
17 403 SCREW, HEX HEAD CAP, 1/4 = 20 X 5/8 +rvvvvvvvvoeoeoeoeooeeeoeoooeeoeoeeoeeeeeoooeeeeoe 2 2
18 | 101691401 LATCH, COMPARTMENT DOOR  wovvvvooooooeoeooeeeeooeoeeoeoeoeoeoeeeeeoeeeoeeoeoeoeeeeoo 2 2
19 1016920 HINGE, COMPARTMENT DOOR  cvvvvvovvooooooeeeeeoeeeoeeoeoeoeoeoeoeooeoeeeeeeeeeeeeeeeeesesesesooones 2 2

1999 Carryall Vehicle lllustrated Parts List Page 2-17



TYPICAL 21
PLACES

TYPICAL 2 PLACES AT ITEM 4 \ TYPICAL 2

3 PLACES AT ITEM 5 PLACES
6 PLACES AT ITEM 7
@\
(of &~
VS /\

, AN
'S R \

TYPICAL 2
PLACES

PLACES

\/| \
ﬁ ‘ TYPICAL 2
\i PLACES
1
/
— @
\ (20) e,
/

Page 2-18 1999 Carryall Vehicle lllustrated Parts List

H/TYP@ZALZ

TYPICAL 2
PLACES



FLAT BED ASSEMBLY-CARRYALL VI

ITEM | PARTNO. | DESCRIPTION L SE
1 2 3 4
1016942 | ASSEMBLY, FLAT BED (INCLUDES ITEMS 1 - 8) oeoooooooooooooooooeoeeoeeoeoeeeoeeesosesooone 1 1
1 1010435 BOLT, CARRIAGE, 5/16 = 18 X L vvvvvvvvoeeoooooeeeoeeoeoeeoeoeooeoeoeoeoeoeeeeeeeeeeeeeseesessesoooes 21 | 21
2 7473 NUT, NYLON LOCK, 5/16 = 18 wvvvvvevoooooeeooeeeeeoeooeeoeeoeoeoeoeoeooeoeoeeeeeeeeeeeeeeeeeeseooese 21 | 21
3 1016878 YN V1= =)= S 1 1
4 1016892 PLATE, FORWARD FLOOR .vvvvoooooooooooeooeeeeeeeoeeoeeoeoeoeooeeoe oo eeeeeeeeesssssseseeooes 1 1
5 ACCESS DOOR, LATCH, AND MOUNTING HARDWARE
(SEE PAGE 2-17)
6 1014471 INSULATION, BULK (20 IN. LONG) +.vvvvooeoooeoeeeeeeeeee oo AR | AR
7 1016893 SN0 = Ko o = S 1 1
8 1014471 INSULATION, BULK (8 IN. LONG) +vvvvvveeeeeoeeeoeeeee oo eeeeeeeeeeeeeseeseoooe AR | AR
9 8755 | SCREW, HEX HEAD CAP, 3/8 = 16 X 3-3/8 ..o eeeeeeeesesssesosooone 2 2
10 8754 | NUT, NYLON LOCK, 3/8 = 16 wovvvovvoooeooooooeoeoeeeoeoeeoeeeoeoeoeoeeoeoeooeoeoooeeeeeeeeeeeeeeeeeseesesoe 2
11 1015583 | BUSHING, URETHANE ooooooooooooeoeooeoeoeoeeoeoeoeeeeeeeeeeeeoeoeeeeoeoeoeoeoeoee oo oo eeeeeeeeeoeoee 4
12 1015507 | SHIM, TILT BED PIVOT oooooooeoooeeooeoeeoeoeeeeeoeoeeeeeeeoeoeoeeeeeooeeeeeeoeoeeeeeeeoeeeoeeoeeeoe oo AR | AR
13 1012303 | BUSHING, STEEL oo oo oeeoeoeoeeoeoeooeooeeee oo eeeeeeeeessessssoones 2 2
14 1015356 | ASSEMBLY, TILT BED HINGE WELD 2 2
15 8861 | SCREW, HEX HEAD CAP, 3/8 - 16 x 1-3/4 4 4
16 1011990 | WASHER, FLAT, 3I8 ooooooeeoeeeoeeeoeoeoeeoeoeeeeeeeoeeeeeeeoeoeee oo e, 8 8
17 8754 | NUT, NYLON LOCK, 3/8 = 16 wovvvvvvooooooeoeoeoeoeoeeeeeeoeoeeeeeoeeeoeoeeoeee oo eeeeeeeesesssesssonone 4 4
18 1013872 | SCREW, HEX HEAD CAP, 1/4 = 20 X 4 oovvoooooooeoeoeoeoeoeoeoeoeoeoeoeoeoeooeooeeeeeeeeeeeeeooeoeoo 2 2
19 332 | WASHER, FLAT, 14 oooooooeoeoeeeeeeoeeoeoeoeoeoeeeeeoeoeeeoeoeoeeoee oo eeeooeeeeeee oo 6 6
20 8233 | NUT, NYLON LOCK, 1/4 - 20 4 4
21 1015727 | RIVET, POP ..o 1 1
22 1013413 | CLIP, ROD, 3/8 1 1
23 1017213 | ROD, PROP, LONG BED oooooooooooooooeooeoeooeoeoeeeeeoeeeeeeeeeeeeoeoeoeoeoeoe oo eeeeeeeeeeeeeeeeeee 1 1
24 1010878 | BUMPER, RUBBER ....oooooooooooeeeeoeoeeoeoeeeeoeeoeeeoeeeeoeeeeeeeeoeeeeeoeoeoe oo 2 2
25 1016201 | WASHER, WAVE ..ooooooeoeoeoee oo e oo e eeeeeeeeessesssseoees 2 2
26 1035 | PIN, COTTER, 3132 X L oooooooooooooeooeoeoeooeooeoeoeoeeeeeeeeeeeeeeeeeeeoeoeee oo eeeeeeeeeeseesesoe 1 1
27 1013357 | RIVET, POP ..o eeeeeeeeeoe 2
28 | 101837001 | INSULATOR, BATTERY ..ooooooooooooooooeeoeoeoeoeoeeeeeeeoeeeoeoeoeoee oo 1

1999 Carryall Vehicle lllustrated Parts List Page 2-19



Page 2-20 1999 Carryall Vehicle lllustrated Parts List



FLAT BED TRIM-CARRYALL VI

ITEM | PARTNO. | DESCRIPTION AL SE
1 2 3 4
1 1016944 | TRIM, LONG BED, DRIVER SIDE ............oooooooeeeeeeeeeeeeeeeeeeeeeeeseseseeeeeeeeesessssessesee e 1 1
2 1016948 | TRIM, LONG BED, PASSENGER SIDE .......ooooooooeoeooeeooeoeeeeeeeeeeeeee e 1 1
3 1016943 | TRIM, LONG BED, FRONT AND REAR .......oeoooooooeoeeooeeeeeeeoeeoeoeoee oo 2 2
4 1010934 | BOLT, HEX HEAD, 5/16 - 18 X L evvvvvvooooeeeeeeeeeoeeoeeeeeee oo eeeeeeeeeeeeseeeseenee 2 2
5 1015399 | SCREW, TORX TRUSS HEAD, 5/16 - 18 X 3/4 w.vvvvvvvooeeeeeeeeoeeeeseeseseeeeeeseeessese e 18 | 18
6 7473 | NUT, NYLON LOCK, 5/16 = 18 1rrrrrrssereeeeeeeeeeeeeeeeeeeeeoeoooeeeeeseeseeeeeeeeeeee oo 20 | 20
7 1016077 | BRACKET, STAKE SIDE oo 1 1

1999 Carryall Vehicle lllustrated Parts List Page 2-21




Page 2-22 1999 Carryall Vehicle lllustrated Parts List



REAR BODY TRIM-CARRYALL I, I, TURF Il AND Il PLUS

ITEM | PARTNO. | DESCRIPTION AL SE
1 2 3 4
1 1016679 | FENDER, REAR ....oooooeooeooo oo oo oo oo oeeeoeeeoeoeeoeoeee e eeeeeeeeessessseeoees 2 2
2 304 | SCREW, HEX HEAD CAP, 1/4 = 20 X L wovvooooooooeeoeoeoeoeeoeeoeoeoeoeoeoeoeeeeeeeeeeeeeeeeoeseosesoones 8 8
3 1014306 | WASHER, FLAT, TYPE B, 1/ 1ooooooooooooooooooeoooeoeoeeeeoeeeeeeeeoeoeoeeoeoeoeoeeoeeeeeeeeeeeeeeeoeesesooe 8 8
4 8233 | NUT, NYLON LOCK, 14 = 20 wovvooooooooeoeeoeoeooeeoeoeeoeoeoeeeeooeeeeeoeoeoeeeeeeeooeeeeeoeoeoe e 8 8
5 1015530 | TAILSKIRT weooooooeoeeoeoeoeeoeooe oo oo oo e oo e oo eeeee e eeeeeeeesseeeseeee 1 1
6 1012285 | SCREW, THREAD-ROLLING, 1/4 - 20 X 5/8 .ooooooooooooeoeoeoeoeoeoeoeooeoeoeeeeeeeeoeoeooeososne 2 2
7 1015445 | KIT, TRAILER HITCH (CARRYALL II, TURF Il AND Il PLUS)
(INCLUDES ITEMS 8 = 17) oo 1 1
1013483 BRACE, TRAILER HITCH ooooooooooooeeooeoeoeeeoeeeoeoeeeoeeoeoeoeoeoeoeoeoeoeoeeeeeeeeeeeeeoeeeooe 2 2
9 1010934 SCREW, HEX HEAD CAP, 5/16 = 18 X 1 orvvvvvovoeoooeoeoeooeeeeoooeeeoeoeoeoeeeeeoeeeeoe 4 4
10 1241 WASHER, FLAT, 5/16 1vvvvvvvooooeeoeoeoeoeeeeeoeoeoeoeoe oo oo oo oo eeeeeeeeeeessssssssseseeee 4 4
11 7174 WASHER, LOCK, 5516 +..vvooooeoeooeooooeoooe oo eeeeeeoeeeoeoeoeoeooeeeeeeeeeoeoeeeoeoeeoeoeoeooeee 4 4
12 1242 NUT, HEX, 5/16 = 18 wvvvvvveeeoooeoeooeeoeoooeeeeeeeoeoeeeeeeoooeeeeeeeoeeeeeeseoeee oo 4 4
13 705 SCREW, HEX HEAD CAP, 3/8 = 16 X 1-L/vvvvvvvoooeooooeoeoeoeooeeeooeoeoeoeeeeooeeeeeo 2 2
14 706 NUT, HEX, 378 = 16 1rrvvoooooeoeeeooeeeoeeoeoeeooeoeoeeeee oo eeeeeeee s 2 2
15 357 WASHER, LOCK, 3/8 2 2
16 1011990 WASHER, FLAT, 318 ..ooooeoeoeeeeooeoeeoeoeoeoeo e e oo e oo 2 2
17 1011553 DECAL, TRAILER HITCH oo 1 1

1999 Carryall Vehicle lllustrated Parts List Page 2-23



TTTTTTT

TTTTTTT

\

‘, 3 %%(_‘/é/\

N Phps

4

1D I,
3 %7§£

~

Page 2-24 1999 Carryall Vehicle lllustrated Parts List




REAR BODY TRIM-CARRYALL VI

ITEM | PARTNO. | DESCRIPTION AL SE
1 2 3 4
1 1014306 | WASHER, FLAT, 14 oooooooooeoeeeeeeeoeoeeeeeoeoeeeeeeeeeeeeee e 12 | 12
2 304 | SCREW, HEX HEAD CAP, 1/4 = 20 X L ooooooooooeooeoeoeoeooooooeeeeeeoeeeeeeeeeeeee e 8 8
3 8233 | NUT, NYLON LOCK, 1/4 = 20 wooooooooooeoeooeoeoeeeoeeeoeeeeoeeoeeeoeoeeeeeeeeeeeeeeeeee e 8 8
4 1015530 | TAILSKIRT weooooooeoeeoeoeoeoeeoee oo oo e oo e oo eeeeeeeeeeeeeee e eeeeeeeeeeeeeseeee 1 1
5 1012285 | SCREW, THREAD-ROLLING, 1/4 - 20 X 5/8 ...vvvvvovoeoeeeeeeeeeeeeeeseeeseeeeeeesessssesees e 2 2
6 1016679 | FENDER, REAR ooooooooeoe oo eeeeoeeeeeeeeeeeeee oo 2 2
7 1017079 | KIT, REAR BUMPER (INCLUDES ITEMS 8 - 12) 1 1
8 1016379 BUMPER, REAR .o oeeeeeeeoeeeoeoeeeeeee oo eeeeeeeeeeeseeeseeenes 1 1
9 1016875 PLATE, MOUNTING, LONG +......eoooooooeoeoeeeeeeeeeeeeeeeeeeeeeeeee e eeeseeesesseese s 1 1
10 7473 NUT, NYLON LOCK, 5/16 = 18 +....roooeooeoooeeeeeeeeeeeeeeeeeeeeeeeee oo 4 4
11 1011697 WASHER, FLAT, 5/16 w.vvvooooooooo oo oo 6 6
12 1016876 BOLT, PHILLIPS TRUSS HEAD SHOULDER, 3/8 - 18 X 2 +rrvvovoooooeooeooeeeeeoeeoeeooooen 4 4

1999 Carryall Vehicle lllustrated Parts List Page 2-25






WHEELS AND TIRES




OO < m




WHEELS AND TIRES

ITEM | PARTNO. | DESCRIPTION L SE

1 2 3 4
1 1010984 | NUT, LUG  oooeooeoeoeoeoeoeeoeoee oo oo oo oo oo oo eeeeesesessesese oo eeeeeeeessesesee 16 | 16
> | 101651402 | ASSEMBLY, WHEEL (WHITE) AND TIRE, PREMIUM TREAD, 4-PLY (18 X 8.5 - 8)

(CARRYALL 1 ONLY) oooooeeoeoeooooeeooeeeeeeoeeoeeeoeoeeeeeooe oo eeeeeesees s 4 4
> | 101651406 | ASSEMBLY, WHEEL (WHITE) AND TIRE, PREMIUM TREAD, 6-PLY (18 X8.5-8)..| 2 2
2 | 101651407 | ASSEMBLY, WHEEL (WHITE) AND TIRE, EXTRA TRACTION, 6-PLY (18 X85-8) | 2 2
2 | 101651409 | ASSEMBLY, WHEEL (WHITE) AND TIRE, PREMIUM, 6-PLY (18.5 X 6.5 - 8)

(CARRYALL 1, 11, TURF T AND VIY oo 2 2
3 1014771 | WHEEL RIM, WHITE (8 INCHES WIDE) w....vvooooooooeoe oo eeeeeeeeeeeeseeeseeone 4 4
4 | 101567202 | TIRE, UNMOUNTED, PREMIUM TREAD, 4-PLY (18 X 8.5 - 8) (CARRYALL | ONLY) | 2 2
4 | 101737002 | TIRE, UNMOUNTED, PREMIUM TREAD, 6-PLY (18 X 8.5 - 8) ..o 2 2
4 | 101769302 | TIRE, UNMOUNTED, EXTRA TRACTION, 6-PLY (18 X 8.5 - 8) 1rrrrrrvrvvoeoeeeeeeeeereeeene 2 2
5 7310 | STEM, VALVE ooooooeeeeeoeeoeoeoeoeeeeeeeeoeoeoeoeeeeeeeeeeeeeoeoeeee oo 4 4

1999 Carryall Vehicle lllustrated Parts List

Page 3-3







DECALS




OPERATING
INSTRUCTIONS DECAL

KEY SWITCH OPERATING INSTRUCTIONS
DECAL + Read Owner's Manual and safety warnings located on dash panel

* Study and understan trols.

A WARNING « Make sure whesls are tumed n dsieddirecion.
READ AND FOLLOW THESE WARNINGS AND THE OPERATING O OFF | ON * Turn key to "ON" position and be sure nothing is in
INSTRUCTIONS BEFORE USING VEHICLE. FAILURE TO DO SO CAN . “’Vh“‘—‘l"/‘e‘mf‘: > Smﬁs:?’-jze‘ﬂ e

v wi

CAUSE SEVERE INJURY OR DEATH.
Operation from driver side by authorized persons only CARRYALL I, Il, AND o ronware N-Neural | R-Reverse (Buzzer wil
and onl¥ in designated areas - not on public roads. TUREF Il y depre:
O NOT start vehicle until all occupants (two (2) per s release when
maximum) are seated. e ) « Tostop, release acce
Remain seated with entire body inside vehicle and hold « After stopping, firmly depr

%n‘to s?at Iha_ndtle or har&dr?il ‘ath?ll timeé.d | dand eu
rive slowly in turns and straight up and down slopes. - e
Never stan%j, in front of or behi%d vé)h\cle. P O OFF 0 ART 1016216-01
([1)0 NOT operate while under the influence of alcohol d
rugs.
DONOT leave children unattended on vehicle at any i CARRYALL Il PLUS CARRYALL I, Il, AND
CCl 1019606-01 TURF Il

DRIVER/PASSENGER
WARNING DECAL

OPERATING INSTRUCTIONS

nual and safety warnings located on dash panel
d controls

e
~ Place shift lever in "N~ Neutral position

brake pedal.
ch to “START" position and release.

heels are turned in desired direction
ing is in your patl
Wil vehicle is stopped, select vehicle direction by p
shift
F - Forw N R- rse (Buzzer
hen accelerator pedal is pushe
celerator pedal to increase spee
must be released to shift vehicle to

not in use.
cei 1

CARRYALL Il PLUS

AN WARNING

Riding in cargo bed

can cause severe inj
or death.

Do not ride in cargo
oG 101

BED LOAD WARNING
DECAL

/\ WARNING
CRUSH AREA

[

STAY CLEAR
CCl 1016094-01
CRUSH AREA
DECAL

CARRYALL
TURF I
DECAL CARRYALL
DECAL

/A WARNING

Crush area. »
Can cause severe injury.
Stay clear when closing bed.

BED LATCH WARNING DECAL

Q

P
1=
N

IO->r

CCl 1015437-01

VEHICLE LOADING DECAL

- Vehicle rated capacity - 800 Ibs. on level surface only. - Cargo should be evenly spread over the floor of th

VEHICLE Weight to include passengers, cargo bed load, and cargo bed as far forward as possible and secured.
« For vehicle stability, when fully loaded, drive slowl

ross trailer weight. See Owner's Manual.
LOADING g ght. See and avoid stopping on or backing down steep hills.
——— Maximum cargo load - 300 Ibs. Weight to include cargo . “Avoid top heavy loads. See Owner's Manual
B:: ine'sson:::: bed load and gross trailer weight. . When driving on uneven terrain or down steep hills
UEIE *+ Maximum trailer hitch tongue weight - 150 Ibs. reduce speed and load CCl 1019601-01

CARRYALL | ONLY

« Vehicle rated capacity - 1200 Ibs. on level surface only. « Cargo should be evenly spread over the floor of thd

VEHICLE Weight to include passengers, cargo bed load, and cargo bed as far forward as possible and secured
« For vehicle stability, when fully loaded, drive slow!

LOADING gross trailer weight. Se: Owner's Manual. and avoid stopping on or backing down steep hills
e Ovnere M, * Maimum cargo oad - 800 bs. Weight o include cargo . ‘Avoid top heavy loads. See Owner's Manual.

A bed load and gross trailer weight. + When driving on uneven terrain or down steep hills}
andWarnings ondash. . aximum trailer hitch tongue weight - 150 Ibs. reduce speed and load CC11019602-01

CARRYALL Il, TURF Il, AND Il PLUS

Page 4-2 1999 Carryall Vehicle lllustrated Parts List



DECALS-
CARRYALL I, Il, TURF II, AND Il PLUS

ITEM | PARTNO. | DESCRIPTION L SE
1 2 3 4

1 | 101960601 | DECAL, DRIVER/PASSENGER WARNING ..........ooooooceoeeeeeeeeseeeeeeeeeeeeeseeeeseeesee 1 1
2 | 101825101 | DECAL, KEY SWITCH (CARRYALL I, Il, AND TURF 1) ©..oooooooooeeeeoooooeeooeeeeoeeeseeser 1 1
> | 101825102 | DECAL, KEY SWITCH (CARRYALL Il PLUS ONLY) oo 1

3 | 101621601 | DECAL, OPERATING INSTRUCTIONS (CARRYALL I, Il, AND TURF [l) woooovooo....... 1 1
3 | 101693201 | DECAL, OPERATING INSTRUCTIONS (CARRYALL Il PLUS ONLY) ...oooovvvovereeene. 1

4 | 101553901 | DECAL, BED LOAD WARNING 1 1
5 | 101609401 | DECAL, CRUSH AREA .......oooo........ 1 1
6 | 101543701 | DECAL, BED/LATCH WARNING 1 1
7 1015397 | DECAL, CARRYALL | (DRIVER SIDE) .......ooooooeooeoeoerooeeeeeeeeesoeeseesseeeseeesesesseeseseeseee 1 1
7 1015396 | DECAL, CARRYALL | (PASSENGER SIDE) ...ovovooooooooeooeeoeoeeeeeoeeeeeee e 1 1
7 1015394 | DECAL, CARRYALL Il (DRIVER SIDE) w....ooooooooooeoeoeeeoooeeoeeeeooeeoeeeoeoeeeeeeeeeeeeeeeeeeeo 1 1
7 1015395 | DECAL, CARRYALL Il (PASSENGER SIDE) ........ooooooooeoeoeooooeooeoeeeeeeeeeeeeeeeeeeeeeeeone 1 1
7 1016086 | DECAL, CARRYALL Il PLUS (DRIVER SIDE) ..ovoovooooooooeeoeoeeoseseeseeeeeeeeseeeseeseeeeeseee 1 1
7 1016085 | DECAL, CARRYALL Il PLUS (PASSENGER SIDE) 1 1
7 | 101972502 | DECAL, CARRYALL TURF Il (GREEN STRIPE) (DRIVER SIDE) 1 1
7 | 101972501 | DECAL, CARRYALL TURF Il (GREEN STRIPE) (PASSENGER SIDE) ... 1 1
8 | 101973701 | DECAL, CARRYALL TURF Ii 2 2
9 | 101960101 | DECAL,VEHICLE LOADING (CARRYALL | ONLY) 1 1
9 | 101960201 | DECAL,VEHICLE LOADING (CARRYALL II, TURF Il, AND Il PLUS) w...ooooooeororeeee. 1 1

1999 Carryall Vehicle lllustrated Parts List Page 4-3



BATTERY DANGER DECAL

ELECTRIC /: ‘

VEHICLE N\
(,
\

( ‘ j INGERSOLL-RAND
DECAL
POTENTIOMETER CAUTION DECAL
) (ON WIPER SWITCH COVER)

voTicR e O TS A
ARSIy HOT MANIFOLD DECAL

(CARRYALL | ONLY)

GASOLINE DANGER DECAL CAN CAUSE SEVERE INJURY
oY Rotating parts
A WARNING

HOT
+ GASOLINE EXPLOSION / FIRE ;
« CAN CAUSE SEVERE INJURY OR DEATH. menifold & mufler
+ NO SMOKING, SPARKS, OR OPEN FLAME. KEEP CLEAR cci 5.
+ STOP ENGINE, ALLOW TO COOL BEFORE REFUELING.
« TURN FUEL VALVEA~ ) ON DURING OPERATION.

(~~) OFF DURING STORAGE OR TRANSPORTGG) 1015476-01 (ON STARTER/GENERATOR
AND ENGINE)

GASOLINE
VEHICLE

TRAILER HITCH
DECAL

NOTICE

MAXIMUM TONGUE
WEIGHT - 150 Ibs.

CCl 1011553

FRAME GROUND WARNING DECAL

Do not contact positive (+) battery post or cable to frame.
Disconnect negative battery lead first.

Can cause severe injury or death.
Do not tamper with engine governor adjustment.
CCI 1019152-01

/\ WARNING 5 /\ WARNING
Negative frame ground. Can cause severe injury. & Excessive speed.

(ON FRAME)

Page 4-4 1999 Carryall Vehicle lllustrated Parts List



DECALS-
CARRYALL I, Il, TURF Il, AND Il PLUS, CONTINUED

ITEM | PARTNO. | DESCRIPTION AL SE
1 2 3 4
1 1013677 | DECAL, BATTERY DANGER/POISON ......o.oooooovoooooeoeoeeeeeeeeeoeeeeeeeeeeeeeeseeeese e 1
2 | 101921901 | DECAL, INGERSOLL-RAND w..ooooooooooosoeooeeeeeeeeeeeeeeeeeeoeeeeeeeeeeeeeeeeeeeee oo 2 2
3 | 101610901 | DECAL, POTENTIOMETER CAUTION (CARRYALL | ONLY) oo 1
4 | 101547601 | DECAL, GASOLINE DANGER .ooooooooooooooeeeeoeeeeeeeoeeoeeoeoeeeoeoeoeeoe oo eeeeeeeeeeeeeeeeeeeeee 1
5 | 101960501 | DECAL, MOVING PARTS AND HOT MANIFOLD ...eooeeeeoesooeooeooeeeeeeeeereeeeee 2
6 1011553 | DECAL, TRAILER HITCH (CARRYALL I, TURF Il AND Il PLUS) oo 1 1
7 | 101915201 | DECAL, FRAME GROUND .oooooooooooooooooooeoeoeeeeeeeeeeeeeeeoeoeeoeeeeeeeeeeeeeeeeeeee e 1

1999 Carryall Vehicle lllustrated Parts List

Page 4-5




A WARNING

READ AND FOLLOW THESE WARNINGS AND THE OPERATING
INSTRUCTIONS BEFORE USING VEHICLE. FAILURE TO DO SO CAN
CAUSE SEVERE INJURY OR DEATH.

Operation from driver side by authorized persons only
and only in designated areas - not on public roads.
DO NOT start vehicle until all occupants (two (2) per s
maximum) are seated.

Remain seated with entire body inside vehicle and holg
on to seat handle or handrail at all times.
Drive slowly in turns and straight up and down slopes.
Never stand in front of or behind vehicle.
DO NOT operate while under the influence of alcohol g

gs. . .
O NOT leave children unattended on vehicle at any t
CCl 1019606-01

DRIVER/PASSENGER
WARNING DECAL

VEHICLE LOADING DECAL

« Vehicle rated capacity - 1500 Ibs. on level surface only.
Weight to include passengers, cargo bed load, and
gross trailer weight. See Owner's Manual.

« Maximum cargo load - 1000 Ibs. Weight to include cargo
bed load (500 Ibs. MAX) and gross trailer weight.

+ Maximum trailer hitch tongue weight - 150 Ibs.

VEHICLE
LOADING

Read Owner's Manual
and warnings on dash.

Page 4-6

OPERATING
INSTRUCTIONS DECAL

OPERATING INSTRUCTIONS

« Read Owner's Manual and safety warnings located on dash pane
« Study and understand controls.
« To start engine:
— Place shift lever in “N"~ Neutral position
— Depress brake pedal,
— Turn key switch to “START" position and release.
« To operate vehicle:
—Make sure wheels are turned in desired direction.
— Be sure nothing is I pa
— While vehicle is stopped, select vehicle direction by
shift lever or switch in desired position
F-Forward  N-Neutral R - Reverse (Buzz
- Park brake will release when accelerator pedal is pus
— Slowly push accelerator pedal to increase speed.
- Accelerator pedal must be released to shift vehicle t
« To stop vehicle
- Release accelerator pedal and push brake pedal
| it locks.
y and place shift
en not in use.

KEY SWITCH
DECAL

GASOLINE VEHICLE

QOFF |ON

ELECTRIC VEHICLE

— After stopping, firmly push park brak
—Turn key to *OFF” position, remove
lever in straight up neutral position

GASOLINE VEHICLE

OPERATING INSTRUCTIONS

ead Owner's Manual and safety warnings located on dash panel
« Study and understand controls.
« Make sure wheels are turned in desired direction.
« Turn key to “ON" position and be sure nothing is in you
+ While vehicle is stopped, select direction by placi

shift lever or switch in desired position

F-Forward N-Neutral R -Reverse (Buzzer will
 Vehicle will start moving when accelerator pedal is de
« Slowly depress accelerator pedal to increase speed. Park
release when accelerator pedal is depressed
« To stop, release accelerator pedal and depress brake p
« After stopping, firmly depress park brake until it |
« Place forward and reverse switch in neutral positio
Turn key “OFF" and remove key when not in use
CCl 1016216

ELECTRIC VEHICLE

N\ WARNING
CRUSH AREA

-

STAY CLEAR
CCl 1016094-01
CRUSH AREA
DECAL

« Cargo should be evenly spread over the floor of the
cargo bed as far forward as possible and secured.

« For vehicle stability, when fully loaded, drive slowly
and avoid stopping on or backing down steep hills.

+ Avoid top heavy loads. See Owner's Manual.

« When driving on uneven terrain or down steep hills,
reduce speed and load. CCI 1019600-01

1999 Carryall Vehicle lllustrated Parts List



DECALS—CARRYALL VI

ITEM | PARTNO. | DESCRIPTION AL SE
1 2 3 4
1 | 101960601 | DECAL, DRIVER/PASSENGER WARNING ..........oooooeeeeoeeeeeeeeeeeeeeeeeeeseeeeseeesee 1 1
2 | 101825102 | DECAL, KEY SWITCH (GASOLINE VEHICLE) ........oeoooooeooeeoeeeeeeeoeeeeeeeeeeeeeeeeeeeese 1
2 | 101825101 | DECAL, KEY SWITCH (ELECTRIC VEHICLE) ... . oo 1
3 | 101693201 | DECAL, OPERATING INSTRUCTIONS (GASOLINE VEHICLE) ooovoovoooeeeeeeeeoeeeeeo 1
3 | 101621601 | DECAL, OPERATING INSTRUCTIONS (ELECTRIC VEHICLE) w.....ooooooooeeeeeeerereeenee 1
4 | 101609401 | DECAL, CRUSH AREA .....o..oooooooeeeeeeeeeeeeeeeeeeeeee e e s eeeeoeeeeeeeseeeeee 2 2
5 | 101960001 | DECAL, VEHICLE LOADING -.ooooooooooooooooeooooooeoeeoee oo 1 1

1999 Carryall Vehicle lllustrated Parts List Page 4-7



NOTICE

Do not operate vehicle without this cover properly installed.

See vehicle Maintenance and Service Manual before servicing.

CCl 1019315-01

V‘ NO H
ELECTRICAL COMPONENT ! A e |
COVER CAUTION DECAL KEEPOUYDFYHEREACHOFCNILDREN-DUNOYY\P-KEEPVENYCAPS“GNYNDLEVEL
(ON COVER)

BATTERY DANGER DECAL
(ON FRAME)

NOT DO NOT USE AS GRO
CCl 1019646-01 BED LOAD

ELECTRICAL COMPONENT WARNING DECAL
MOUNTING PLATE NOTICE \ A WARNING

(ON PLATE) Riding in cargo bed
can cause severe inj
or death.

Do not ride in cargo

CCl 1015539-01

ELECTRIC
VEHICLE

SIDE FRONT
DECAL
CARRYALL VI
DECAL
BED BOLT
WARNING DECAL INGERSOLL-RAND
A WARNING DECAL
Bed can tip up unexpectedly.
Can cause severe injury.
Bed hold down bolts must
be fastened. CCl 1017078-01
A WARNING
" * GASOLINE EXPLOSION / FIRE.
+ CAN CAUSE SEVERE INJURY OR DEATH
GASO LINE . g(T) O%Ng\lkg\vr\?éS;\ﬁ%@\?f%%%%?ﬁ&%ﬁ REFUELING.
VEHICLE " 0P DURING STORAGE OR TRANSPOR T Jorsa76.1

(ON FRAME ADJACENT
TO FUEL TANK)

@ GASOLINE DANGER DECAL

A)

MOVING PARTS AND
HOT MANIFOLD DECAL

/\ WARNING

CAN CAUSE SEVERE INJURY

E}(g Rotating parts

..
manifold & muffler

KEEP CLEAR ¢ 1019605-01

(ON
Negative frame ground. Can cause severe injury. Excessive speed. STARTER/GENERATOR
Do not contact positive (+) battery post or cable to frame. Can cause severe injury or death.

Disconnect negative battery lead first. Do not tamper with engine governor adjustment. AN D ENG'N E)

CCl 1019152-01

(ON FRAME)

Page 4-8 1999 Carryall Vehicle lllustrated Parts List



DECALS—CARRYALL VI, CONTINUED

ITEM | PARTNO. | DESCRIPTION L SE
1 2 3 4

1 | 101964601 | DECAL, NO GROUND .oooooooooooooososoesseeeeeeeeeeeseeseeeseeeeoeeeeeeeeesseseeseeeeeeeee e 1
2 | 101931501 | DECAL, COMPONENT COVER w.ooooooosooooooooeeeeeeeeeseeeeoeoeoeeoeeeoeeeeeeeeeeeeee oo 1
3 1013677 | DECAL, BATTERY DANGER/POISON -....ooooooooooooeooeoeoeoeeeeoeoeoeoeeeoeeeeeeeeeeeeeeeeee 1
4 | 101553901 | DECAL, BED LOAD ooooooooooooooeoeeeeeeeeeeeeeoeoeeeeeee oo eeeeeeeeeeeeeeseenenee 1 1
5 | 101707801 | DECAL, BED BOLT ..ooooooooooooooeeeeeeeeeeeeeeeseeeeeeeseeeseseseeeseeeeeesseseses e seeeeeneeeeeseneeeeeee 1 1
6 | 101697102 | DECAL, CARRYALL VI (DRIVER SIDE) crooooooooooooesoooeooooooooeooeeeeeeeeeeeeeeeeee oo 1 1
7 | 101697101 | DECAL, CARRYALL VI (PASSENGER SIDE) 1 1
8 | 101921901 | DECAL, INGERSOLL-RAND woooooooooeoeoeeoeeeeoeeeee oo eeeeeeeeeeeeeeeeeeeene 2 2
9 1016757 | DECAL, SIDE PANEL ..o eeeeeeeoeoeooeeeeeeeeeeeeee e 4 4

10 | 101547601 | DECAL, GASOLINE DANGER ......ooooooooooooooooeooeeooeooeooeoeeeeeseeeeeeeeeeeee oo 1

11 | 101960501 | DECAL, MOVING PARTS AND HOT MANIFOLD ...o.oooooooooooooeoeeeoeoeooeeeoeoeooeoeoeeoe 2

12 | 101915201 | DECAL, FRAME GROUND WARNING ... ooooooooooooeeeeeeeoeoeooeoeeeoeeeeeeeeeeeeeeeeeeeeeeeeeeee 1

1999 Carryall Vehicle lllustrated Parts List Page 4-9






BRAKES, PEDAL,
AND CABLE ASSEMBLIES [




ed Parts

Page 5-2 1999 Carryall Vehicle lllustrat



REAR BRAKE ASSEMBLY, SELF-ADJUSTING-

CARRYALL |
ITEM | PARTNO. | DESCRIPTION L SE
1 2 3 4
101823301 | CLUSTER, PASSENGER SIDE BRAKE (INCLUDES ITEMS 1 -9) rvvvvvvovovveovoovo 1 1
101823302 | CLUSTER, DRIVER SIDE BRAKE (INCLUDES ITEMS 1= 9) rroooooooooeeeeeeeeeereeere 1 1
1 | 101824001 ASSEMBLY, BACKING PLATE, PASSENGER SIDE
(INCLUDES ITEMS 2, 3 AND 4) e 1 1
1 | 101824002 ASSEMBLY, BACKING PLATE, DRIVER SIDE (INCLUDES ITEMS 2, 3AND 4) .. | 1 1
2 | 101816501 MECHANISM, ADJUSTING, PASSENGER SIDE 1 1
2 | 101816502 MECHANISM, ADJUSTING, DRIVER SIDE .vovvvvooooeoooeeoeeoeeoeoeoeoeoeoeoeoeoeeooe 1 1
3 | 101823901 = 1 1
4 | 101823801 WASHER, PLATE oooooooeoeoeeeoeoeoeoeoeoeoeeeeeeeoeeoeeoeoeoeeeoee oo eeeeeeeeeoeees 1 1
5 1010850 COVER, DUST oo, 1 1
6 | 101823201 PACKAGE, BRAKE SHOE (FOUR PIECES) ... v.ooeoooooooooooooooooeoeeoeeeeeoeeooeosoosooone 1 1
7 1011466 KIT, SHOE RETAINER (FOUR PIECES) -..vvvovvovooooooooooeoeeeeeee oo 1 1
8 | 101816301 PACKAGE, BRAKE SPRING (FOUR PIECES) wvvvvvvvooooooooooeoeoeoeeoeeeoeeeeeeeeeeeee 1 1
9 | 101815501 ASSEMBLY, LEVER, PASSENGER SIDE ovvvvvvooooeooeoeoeeooeooeoeeoeoeoeoeeeeoeeoeo 1 1
9 | 101815502 ASSEMBLY, LEVER, DRIVER SIDE ... 1 1
10 1013924 | NUT, HEX HEAD LOCK, GRADE 8, 5/16 - 24 8 8
11 1014153 | BOLT, BRAKE CLUSTER MOUNTING, GRADE 8, 5/16 - 24 x 7/8 8 8
12 | 102022101 | KIT, BRAKE CABLE (FOR VEHICLES WITH SERIAL NUMBER 9907-746860
AND GREATER—EQUALIZER DESIGN SHOWN IN DETAIL B ON PAGE 5-6)
(INCLUDES ONE EACH OF ITEMS 13 AND 14 AND TWO EACH OF ITEM 15) ... 2 2
12 1011403 | KIT, BRAKE CABLE (FOR VEHICLES WITH SERIAL NUMBERS LOWER THAN
9907-746860 —EQUALIZER DESIGN SHOWN IN DETAIL A ON PAGE 5-6)
(INCLUDES ITEMS 13-15) 111 2 2
13 1010829 PIN, CLEVIS, 5/16 +rvvvvvvoveeoeoeeooeeeeeooooeee oo oo eeeeooeeeeee oo eeeeseoeeeoeeee oo 2 2
14 1035 PIN, COTTER, 3/32 X L oovveoooeooeoeeoeeeoeeeeeoeoeoeee oo e 2 2
15 1011779 XL 7 2 2 2
16 | 101900801 | HANGER, BRAKE CABLE (GASOLINE VEHICLE ONLY) wooooooooooooooooooooeoeoeoeeoeeoeee 2
17 1013207 | HANGER, BRAKE CABLE (ELECTRIC VEHICLE ONLY) oo 2
18 | 101791101 | DRUM, BRAKE -.oooooooooeoeeoeeeeoeoeeoeoeoeeeeeoeeeoeeoeoeoee oo 2 2

1999 Carryall Vehicle lllustrated Parts List Page 5-3



Page 5-4 1999 Carryall Vehicle lllustrated Parts List



REAR BRAKE ASSEMBLY, MANUALLY ADJUSTED-
CARRYALL II, TURF II, Il PLUS AND VI

QTY | QTY
ITEM PART NO. DESCRIPTION GAS | ELEC

1 2 3 4

1016573 CLUSTER, PASSENGER SIDE BRAKE, WITHOUT BRAKE DRUM

(INCLUDES ITEMS 1 = 14) oottt ettt e e 1 1
1016557 CLUSTER, DRIVER SIDE BRAKE, WITHOUT BRAKE DRUM

(INCLUDES ITEMS 1 = 14) oottt ettt 1 1
1 1011494 PLATE, BACKING, DRIVER SIDE .................. 1 1
1 1011154 PLATE, BACKING, PASSENGER SIDE 1 1
2 1011465 KIT, BRAKE ACTUATOR ..ot 1 1
3 1011467 KIT, ANCHOR BODY (INCLUDES ITEMS 4 - 9) ..cccciiiiiiiiiiieeeciiee e 1 1
4 1011114 NUT, IMB X 1 oo 2 2
5 451 WASHER, LOCK, 1/4 ..ottt 2 2
6 N/A PISTON, ANCHOR ...t e 2 2
7 N/A BOLT, ADJUSTMENT ..ottt ettt e e 1 1
8 N/A BODY, ANCHOR ...ttt e 1 1
9 1011303 CAP, ADJUSTMENT BOLT ..o 1 1
10 101146302 PACKAGE, BRAKE SHOE (FOUR PIECES) 1 1
11 1011466 KIT, SHOE RETAINER (FOUR PIECES) ...c.coiiiiiieiiiie it 1 1
12 1011464 PACKAGE, BRAKE SPRING (FOUR PIECES) .....ccccceiiiiiiiiiciii e 1 1
13 N/A ARM, BRAKE LEVER ... 1 1
14 1010850 COVER, DUST ettt e e e 1 1

15 1011403 KIT, BRAKE CABLE (FOR VEHICLES WITH SERIAL NUMBERS LOWER THAN

9907-746860 —EQUALIZER DESIGN SHOWN IN DETAIL A ON PAGE 5-8)
(INCLUDES ITEMS 16 - 18) ...ieeiiiiiieiiiee ittt e e 2 2
15 102022101 KIT, BRAKE CABLE (FOR VEHICLES WITH SERIAL NUMBER 9907-746860
AND GREATER—EQUALIZER DESIGN SHOWN IN DETAIL B ON PAGE 5-8)

(INCLUDES ONE EACH OF ITEMS 16 AND 17 AND TWO EACH OF ITEM 18) ...... 2 2
16 1010829 PIN, CLEVIS, 5/16 ..oiiiiiiiiiiie ettt e e 2 2
17 1035 PIN, COTTER, 3/32 X 1 .ottt 2 2
18 1011779 E-CLIP, 1/2 et 2 2
19 1013924 NUT, CONE LOCK, GRADE 8, 5/16 - 24 .......oiiiiieee e 8 8
20 1014153 BOLT, BRAKE CLUSTER MOUNTING ......coccoiiiiiiiiiiiiii i 8 8
21 101791101 DRUM, BRAKE 2 2
22 1013207 HANGER, BRAKE CABLE .......oooiiii e 2 2

1999 Carryall Vehicle lllustrated Parts List Page 5-5



Ny

Page 5-6 1999 Carryall Vehicle lllustrated Parts List



BRAKE PEDAL AND CABLE ASSEMBLY-
VEHICLE WITH TWO-WHEEL BRAKING

ITEM | PARTNO. | DESCRIPTION L SE
1 2 3 4
1 1242 | NUT, HEX, 5/16 = 18 oooooooooooeoeeoeeeoeeeeeeeeeeeoeeoeeseee oo eeeeeesssesesenene 1 1
2 | 101865301 | SPACER, EQUALIZER woooooooooooooooooooooeoooeooooeoeeeee oo eeeeeeeeeeesee oo 2 2
3 1017211 | KIT, EQUALIZER AND PIVOT LIMITER (INCLUDES ITEM 4) wrovoooooooooooeoeoeeeeeeeoo 1 1
4 N/A PIN, EQUALIZER PIVOT ..o 1 1
5 7473 | NUT, NYLON LOCK, 5/16 - 18 +rvvvvooooooeeeeeoooeooeoeeeeeeeeeeeeeeeeeeee oo eeeeeeeeeeesesesenenes 5 5
6 1011403 | KIT, BRAKE CABLE (FOR VEHICLES WITH SERIAL NUMBERS
LOWER THAN 9907-746860 —EQUALIZER DESIGN SHOWN IN DETAIL A)
(INCLUDES ITEMS 8 = 10) wvvvvvvvvooeeeeeee oo oo eeeeeeeeeesesseseoeeee 2 2
7 | 102022101 | KIT, BRAKE CABLE (FOR VEHICLES WITH SERIAL NUMBER 9907-746860
AND GREATER—EQUALIZER DESIGN SHOWN IN DETAIL B)
(INCLUDES 2 EACH OF ITEM 8 AND ONE EACH OF ITEMS 9 AND 10) ................ 2 2
8 1011779 XL I T 7 S 2 2
9 1035 PIN, COTTER, 3/32 x 1 2 2
10 1010829 PIN, CLEVIS, 5/16 +vvvvvvvoeeeoeeeeooeoeeeoooeeeeoeeoeoeee oo eeeeseoee oo 2 2
11 | 101878201 | KIT, BRAKE PEDAL (INCLUDES ITEMS 12 AND 13) w.ooovooooieeioeooooeoeoeoeooeoeeoeeoeee 1 1
12 7716 SCREW, SLOTTED HEX WASHER HEAD, #10 - 16 X 1/2 wvvvvvvvooooooooeeoeeoeoeeeo 4 4
13 1013869 PAD, BRAKE PEDAL oo oooooooooeoeooeoeoeeeeeeeeeeoeoeoeoeoeoeoeeoe oo eeeeeeeeeeseeses 1 1
14 1013531 | SPRING, BRAKE RETURN ooooooooooooooeooooeoeoeoeoeeeeoeoeeoeoeoeoeoeeoeoeoeoeoe oo eeeeeeeeeeeeoeoeeo 1 1
15 | 101953101 | ROD, EQUALIZER (CARRYALL | ONLY).ooooooooooooooeeeoeooooeeoeoeeeeeeeeeeeeeeeeeeeeeeee oo 1 1
15 | 101953102 | ROD, EQUALIZER (CARRYALL I ONLY).oooooooooooooooeoooooooeoeeeeeeeeoeeeeeeeeeoeoeeeeeeoeeeeeeeeee 1 1
16 | 101953001 | BOLT, HEX HEAD SHOULDER, 3/8 X © oooooooooooooooooooooooeoeeeeeoeoeeoeeoeeoeoeoeoeoeeoeeoeeoeeooee 1 1
17 7473 | NUT, NYLON LOCK, 5/16 = 18  vvvvovoooooooooeeoooooeeeoeoeooeoeeeeoeooeeeeoeoeeee oo 1 1
101187702 | KIT, PARK BRAKE LATCH (INCLUDES ITEMS 18 - 22, AND ITEM 25 ON
PAGE 5-13 OR 5-15) .oovoooovooeoeeeeeoeeeeee oo eeeeeeeeeseeeeeseeeeee e 1 1
18 N/A ROD AND PAWL oo oo 1 1
19 1017029 PIN, COTTER, 7/68 X 12 +rvvvooeooeoeeeoooooeoeeeeeeoeeeeeeeeoeoeeoeeoe oo eeeeeeeesesssssesosones 1 1
20 1010877 NUT, PUSH, 516 orooooooeoooeoeoeoeeoeeoeoeooeoeoeeeeeeeeeoeoeeeoeoeoe oo oo eeeeeeeeeeee oo 1 1
21 1010805 SLEEVE, PARK BRAKE ROD ovvvvvoooeoeeooeoeeeoeoeoeoeeoeooeoe oo 1 1
22 1010932 JOINT, BALL, /4 = 28 oo 1 1
23 1010933 | SPRING, PARK BRAKE TORSION oovovoooooooeooeoooeeoeoeeoeoeoeeoeeoeoeoeoooeeee oo eeeeeeeeeesessssooees 1 1
24 1010927 | SPACER, PARK BRAKE . oooooooooooooooeoeooooeoeooeoeeeeeeeeeeeoeeoeoeoeeoeoe oo eeeeeeeeeeeoeeseo 1 1
25 1010878 | BUMPER, RUBBER 1 1
26 1028 | NUT, HEX, 1/4 - 20 1 1
27 1011402 | PACKAGE, BRAKE MOUNTING BLOCK (CONTAINS UPPER AND LOWER
FOR LEFT AND RIGHT SIDES) 1.vvvvvvoooeoeoeooeeoeoeoeooeoeoeoeoe oo eeeeeeeeesseseoooesseee 1 1
28 1241 | WASHER, FLAT, 5/16 oooooooooooooeoooeoeeoeoeoeeooeooeoeeeeeeeeeeeoeeoeoee oo oo eeeeeess s 5 5
29 1010921 | SCREW, HEX HEAD CAP, 5/16 = 18 X 2-1/2 wovoooooooooeooeoeoeoeoeoeoeoooeoeooeoeeeeeeeeoeooeoeoe 4
30 | 101990801 | EQUALIZER (FOR VEHICLES WITH EQUALIZER DESIGN SHOWN IN
DETAIL B ) ooooeoeeeeeeoeoeeeoeeeeeeeeeeeeeeeeeeeeeoeoeeeee oo oo 1 1
31 1011418 | KIT, PARK BRAKE PEDAL (INCLUDES ITEMS 32 - 35) 1 1
32 1032 BUSHING, NYLON oo oo eeeeeeeesses s 2 2
33 7716 SCREW, SLOTTED HEX WASHER HEAD, #10 =16 X 1/2 wovvvvvvoooooooeooeoooeoeoeo 2 2
34 1013876 NUT, PUSH, 318 ooooeoeoooeoeeoeeeoeoeoeeeeoeoeee oo e eeeseeeeeeoeoe oo 1 1
35 1013870 PAD, PARK BRAKE -ovvvvoeeooeoeooeoeeeeeoeeeeeoeeoeoeee oo 1 1

1999 Carryall Vehicle lllustrated Parts List Page 5-7



Page 5-8 1999 Carryall Vehicle lllustrated Parts List



BRAKE PEDAL AND CABLE ASSEMBLY-
VEHICLE WITH FOUR-WHEEL BRAKING

ITEM | PARTNO. | DESCRIPTION L SE
1 2 3 4
1 1242 | NUT, HEX, 5/16 = 18 oooooooeoeoeooeoeeeeeeeeeeeeeeeooeooeoeee oo eeeeeesssesesenenes 1 1
2 | 101865301 | SPACER, EQUALIZER woooooooooooooooooooooeoooeooooeoeeeee oo eeeeeeeeeeeses oo 2 2
3 1017211 | KIT, EQUALIZER AND PIVOT LIMITER (INCLUDES ITEM 4) wrvvooooooooooeoeeoeeeoeoeoo 1 1
4 N/A PIN, EQUALIZER PIVOT ..oooooeoeoeoeoeeoeoeoeoeoeoeoeeeeeoeeeeeeoeoeeeeeeeoeeeeeoeoeoee oo 1 1
5 7473 | NUT, NYLON LOCK, 5/16 = 18 +rvvvvovooooeoeeeeoooooeoeeeeeeeee oo eeeeeeeeesesesesenene 5 5
6 1011403 | KIT, BRAKE CABLE, REAR (FOR VEHICLES WITH SERIAL NUMBERS
LOWER THAN 9907-746860 —EQUALIZER DESIGN SHOWN IN DETAIL A )
(INCLUDES ITEMS 9 = 11) 1ovvovoooooooooeooeeoeeeoeoeoeoeoeeee oo eeeeeee s 2 2
7 | 102022101 | KIT, BRAKE CABLE, REAR (FOR VEHICLES WITH SERIAL NUMBERS
9907-746860 AND GREATER—EQUALIZER DESIGN SHOWN IN DETAIL B )
(INCLUDES TWO EACH OF ITEM 9 AND ONE EACH OF ITEMS 10 AND 11) ........ 2 2
8 | 101874601 | KIT, BRAKE CABLE, FRONT (INCLUDES ITEMS 9 - 11) 2 2
9 1011779 E-CLIP, /2 oo 2 2
10 1035 PIN, COTTER, 3/32 x 1 2 2
11 1010829 PIN, CLEVIS, 5/16 +rvvvvvvoeeeeoeoeoeoeeeeoeoeeeeoeeoeoeee oo oo 2 2
12 | 101878201 | KIT, BRAKE PEDAL (INCLUDES ITEMS 13 AND 14) wooovooooooioooooooooeoeoeoooeoeoeoeooeo 1 1
13 7716 SCREW, SLOTTED HEX WASHER HEAD, #10 - 16 X 1/2 +vvvvvvvoooooooeooeoeoeoeo 4 4
14 1013869 PAD, BRAKE PEDAL oo ooooooeoeooeooeoeooeoeeeeeeeeeoeeeoeeeeoeoeoeee oo eeeeeeeeeeeeeoee 1 1
15 1013531 | SPRING, BRAKE RETURN wooovvvooooooooeoeeeeoeeoeeoeoeeoeoeoeeeeeeoeeeoeeoeoeoeeeeeoeeoeoeoeeoeeeoo 1 1
16 | 101953001 | BOLT, HEX HEAD SHOULDER, 3/8 X © ooooooooooooeoooooooooooeoeeeeeeeeeeeeeeeeeeeeoeeeeeee oo 2 2
17 7473 | NUT, NYLON LOCK, 5/16 - 18 wovvvooooeoeoeoooooeoeoeoeoeoeeoeeoeoeoeoeoeeoeoeoeeoeeoeeeeeeeeeeeeessesosoe 2 2
18 | 101953101 | ROD, EQUALIZER, FRONT oooooooooooooooooooeoeeeoeeeoeooeeoeoeoeoeeeeeeoeeoeeoeoeeeoeoeoeeoeooeoeeeooee 1 1
19 | 101953102 | ROD, EQUALIZER, REAR (CARRYALL Il AND Il PLUS) 1 1
20 | 101953103 | ROD, EQUALIZER, REAR (CARRYALL VI ) woooooooooooooooeoeoeoeoeoeoeoeooeoeoeeeeeeeeeeoeoosesooe 1 1
101187702 | KIT, PARK BRAKE LATCH (INCLUDES ITEMS 21 - 25 AND ITEM 25 ON
PAGE 5-13 OR 5-15) 1vvvvvooovooooooooooeoeeee oo oo oo oo eeeeeeeesessesesseses 1 1
21 N/A ROD AND PAWL oo eeeeeeeeeee oo 1 1
22 1017029 PIN, COTTER, 7/68 X 112 +.oooeooooeeeooeoeeeoeoeeoeoeeeeeeooeeeeeoeoeee oo 1 1
23 1010877 NUT, PUSH, 5/16 orrvoovooooeoeeoeoeeoeoeeeeeeoeeeeeoeoeeoeeeeeeoeeeoeoeoeee oo 1 1
24 1010805 SLEEVE, PARK BRAKE ROD ....oooooooeoeeoeeoeoeoeoeo oo oo eeeeeeeeeeesssesoosoeeeeeeee 1 1
25 1010932 JOINT, BALL, 14 = 28 ooooooeoeeoeoeoeoeoeoeoeoeoeoeoeoeoeoeee oo eeeeeeeeeeeeeseoeeeee 1 1
26 1010933 | SPRING, PARK BRAKE TORSION 1 1
27 1010927 | SPACER, PARK BRAKE ooooooooeeoooeoeoeoeeeeeeeeoeeeeoeoeeoeoeeeeeeoeeeeeoeoeee e 1 1
28 1010878 | BUMPER, RUBBER -...ooooooooooooooooeooeoeoeeeooeoooeoeeee oo eeeeeeseessesssoooe 1 1
29 1028 | NUT, HEX, 1/8 = 20 rooooeoeoeoeoeoeoeoeeeeeoeoeoeoeeoeoeeeeeeeeeeeeeeeeeeeeoeoee oo eee oo 1 1
30 1011402 | PACKAGE, BRAKE MOUNTING BLOCK (CONTAINS UPPER AND LOWER
FOR LEFT AND RIGHT SIDES) 1 1
31 1241 | WASHER, FLAT, 5/16 +..oooooooooorrr, 1 1
32 1010921 | SCREW, HEX HEAD CAP, 5/16 - 18 x 2-1/2 4 4
33 | 101990801 | EQUALIZER (FOR VEHICLES WITH EQUALIZER DESIGN SHOWN IN
DETAIL B ) oo oo oo eeoeoeeeesseoesesee e eeeeeeesesses s 1 1
34 1011418 | KIT, PARK BRAKE PEDAL (INCLUDES ITEMS 35 - 38) w.oorvooooooooooeoeeeoeeeeeeeeeeeeeo 1 1
35 1032 BUSHING, NYLON oo oo 2 2
36 7716 SCREW, SLOTTED HEX WASHER HEAD, #10 <16 X 1/2 wvvvvoooooooooooeooooeoeooo 2 2
37 1013876 NUT, PUSH, 378 oo oo oo oeoeooeoeeoeeeee oo eeeee oo 1 1
38 1013870 PAD, PARK BRAKE 1 1
39 | 101976301 | PLATE, RETAINER ooooooooooooooeoeeeoeoeeeoeoeoeoeoeeoeoeoeoeoeoeoeo oo oo eeeeeeeeeeeoeseseeeeee 2 2

1999 Carryall Vehicle lllustrated Parts List Page 5-9






FRONT BRAKE ASSEMBLY-
VEHICLE WITH FOUR-WHEEL BRAKING

QTY | QTY
ITEM PART NO. DESCRIPTION GAS | ELEC

1 2 3 4

1016573 CLUSTER, PASSENGER SIDE BRAKE, WITHOUT BRAKE DRUM

(INCLUDES ITEMS 1 = 14) oottt e e 11
1016557 CLUSTER, DRIVER SIDE BRAKE, WITHOUT BRAKE DRUM

(INCLUDES ITEMS 1 = 14) oottt ettt ettt e e 11

1 1011154 PLATE, BACKING, PASSENGER SIDE 1 1
1 1011494 PLATE, BACKING, DRIVER SIDE ...t 1 1
2 1011465 KIT, BRAKE ACTUATOR ..ot 1 1
3 1011467 KIT, ANCHOR BODY (INCLUDES ITEMS 4 - 9) ..ccociiiiiiiiiiieeeeiie e 1 1
4 1011114 NUT, IMB X 1 oo e 2 2
5 451 WASHER, LOCK, 1/4 ..ottt 2 2
6 N/A PISTON, ANCHOR ... e 2 2
7 N/A BOLT, ADJUSTMENT ..ottt e e 1 1
8 N/A BODY, ANCHOR ...ttt e 1 1
9 1011303 CAP, ADJUSTMENT BOLT ... 1 1
10 101146302 PACKAGE, BRAKE SHOE (FOUR PIECES) 1 1
11 1011466 KIT, SHOE RETAINER (FOUR PIECES) ...c.coiiiiiieiiiieiiiee et 1 1
12 1011464 PACKAGE, BRAKE SPRING (FOUR PIECES) .....cccceoiiiiiiiiieiit e 1 1
13 N/A ARM, BRAKE LEVER ... oo 1 1
14 1010850 COVER, DUST .ttt e e 1 1
15 101874601 KIT, BRAKE CABLE, FRONT (INCLUDES ITEMS 16, 17 AND 18) .....ccccocvveeriiiennnne. 2 2
16 1010829 PIN, CLEVIS, B5/16 ...ttt 2 2
17 1035 PIN, COTTER, 3/32x 1 2 2
18 1011779 E-CLIP, L/2 ettt 2 2
19 101872701 NUT, HEX, 516 = 24 ..ottt 8 8
20 7174 WASHER, LOCK, 5/16 X 24 ...cuiiiiiiiiieiie ittt 8 8
21 101869001 WASHER, CONE, 5/16 ....ccoiiiiiiiiieiiiie ettt 8 8
22 1017232 BOLT, HEX HEAD, 5/16 - 24 X 1 ...oiiiiiieiiiee ettt 8 8
23 1011137 DRUM, BRAKE ...ttt ettt e e s e e e e e 2 2

NOTE: SEE PAGE 6-11 FOR FRONT BRAKE CABLE CLAMP AND BRACKET.

1999 Carryall Vehicle lllustrated Parts List Page 5-11



(=
+

1=

Page 5-12 1999 Carryall Vehicle lllustrated Parts List



ACCELERATOR PEDAL ASSEMBLY-
ELECTRIC CARRYALL | AND ALL GASOLINE VEHICLES

ITEM | PARTNO. | DESCRIPTION L SE
1 2 3 4
1 1017696 | SUB-ASSEMBLY, ACCELERATOR PEDAL (INCLUDES ITEMS 2 AND 3) ........... 1 1
2 1013871 PAD, ACCELERATOR PEDAL oovvvvoooooooeooeooeoeoeoeeeoeeoeoeoeoeoeoeoeeoeee oo eeeeeeeeeees oo 1 1
3 7716 SCREW, SLOTTED HEX WASHER HEAD, #10 - 16 X 1/2 wvvvvvvvooooooooeoooooeooeoo 4 4
4 1624 | SCREW, HEX CAP, 3/8 = 16 X 1-1/2 oooooooooooooeeoeooeoeoeeeeeoeoeeeoeoeoeeeeeeoeoeeeeeooeeoe oo 1 1
5 334 | WASHER, FLAT, 38 rooooooooeoe oo oo eeeeeeeeesesesssenones 2 2
6 | 102026001 | KIT, ACCELERATOR PIVOT ROD (INCLUDES ITEM 7) w..ooooooooooeeeooeoeoeeoeeeeeeeeeeeeere 1 1
7 1011700 SPACER 1 1
8 | 101818801 | STUD, BALL 1 1
9 1017424 | BEARING, PIVOT SUPPORT oooooooooeeeeeoeeeooeoeoeeeeeeeeeeeeeeeeeeee oo eeeeeeeeesseseseeones 1 1
10 | 101966901 | NUT, FLANGE, 1/4 = 28 ..oooooooooooooeooeoeooeoooeeeeeoeoeeoeoeoeoeoeoeeeeeeeeeeeeeeeoeeeoeeee oo 1 1
11 | 101817401 | RETAINER, SPRING .....ooooooooooeooooeoeeoooooeeeeeeeeeeeoeeeeseoseeeeeeeeeeeeeeeeeeoeoeoeo oo 1 1
12 | 101796201 | SPRING, RETURN ooooooooooeeoeeeoeooeoeeeeeoeoeeoeeoeoeoeeeeeeeoeeeeeoeoeee oo 1 1
13 1017378 | CUP, SPRING .ooooeoeoeoeoeoeoeoe oo oo oo oo e oeeeeeeeeseseeses oo eeeeeeeeeseseseeene 1 1
14 1017380 | BUMPER, RETURN SPRING 1 1
15 1241 | WASHER, FLAT, 5/16 rooooooooooooeoeeoeeoeooeoeoeooeoeoeeeeeeeeeeeeoeeoeeeoeoee oo eeeeeeeeeeeeese 1 1
16 7473 | NUT, NYLON LOCK, 5/16 = 18 wvvvvooooooooooeeeooeoeeoeoeooeoeeeeeooeeeeeeoeoeeeeeeeeeoeeeeeoeoeee e 1 1
17 | 101871901 | (ASSEMBLY, ACCELERATOR ROD (ELECTRIC CARRYALL | ONLY)
INCLUDES ITEMS 18 AND 19) wvvvvovvoooooeeeoeeeeeoeoeoeooeoe oo eoeeeeeeeeeeeseeeeoseoeeee e 1
17 | 101912401 | ASSEMBLY, ACCELERATOR ROD (GASOLINE CARRYALL | ONLY)
(INCLUDES ITEMS 18 AND 19) ..o 1
17 | 101822001 | ASSEMBLY, ACCELERATOR ROD (GASOLINE CARRYALL I, TURF I
AND Il PLUS) (INCLUDES ITEMS 18 AND 19) .vvvvvvvoooooeoeoeeeeeoeeoeeeeoeoeoeeeeeeeeee 1
17 | 101674702 | ASSEMBLY, ACCELERATOR ROD (GASOLINE CARRYALL VI ONLY)
(INCLUDES ITEMS 18 AND 19) ..o oo 1
18 1011084 NUT, UNE HEX JAM, 14 < 28 oovoooooeoeoeooeoeeeoeoeeoeoeoeoeoeoeoeoeoeooeoee oo 2 2
19 1011734 JOINT, SPRING-LOADED BALL ..o 2 2
20 8754 | NUT, NYLON LOCK, 3/8 = 16 wvvvveooooooooeeoeoooeeeoeoeeoeoeeeeeeeoeeeeeeoeoeeeeeeeoeeeeee oo 2 2
21 8233 | NUT, NYLON LOCK, 1/4 = 20 wovovoooooooooooeoeoooeeoeoeoeoeeoeeoeeoeeoeoeeoeoee oo eeeesessseseseoone 4 4
22 1014007 | WASHER, FLAT, TYPE B, 14 1ooooooooooooooooooeooeooeeoeeoeoeeoeoeoeeoeoeoeoeoooee oo eeeeeeeeeoeesesooe 4 4
23 1011694 | SUPPORT, ACCELERATOR PIVOT ROD 2 2
24 | 101861901 | SCREW, HEX CAP, 1/4 = 20 X 1-1/8 w.ooooooooooeoooooeeeeoeoeoeoeoeeeoeoeeeoeoeoeoeee oo 4 4
101187702 | KIT, PARK BRAKE LATCH (INCLUDES ITEM 25 AND ITEMS 17 - 21 ON
PAGE 5-7 OR ITEMS 20-24 ON PAGE 5-9) ... ooooooooooo oo oeoeoeeoeoeeeeoeoeooeeeeeeee 1
25 N/A RACHET, PARK BRAKE -ooooooooooooeooooooeoeoeeeeeeeoeeoeeeeoeoeoeoeoeoe oo eeeeeeeeeeee oo 1 1

1999 Carryall Vehicle lllustrated Parts List Page 5-13



Page 5-14 1999 Carryall Vehicle lllustrated Parts List



ACCELERATOR PEDAL ASSEMBLY-
ELECTRIC CARRYALL Il AND VI

ITEM | PARTNO. | DESCRIPTION L SE
1 2 3 4
1 1017696 | SUB-ASSEMBLY, ACCELERATOR PEDAL (INCLUDES ITEMS 2 AND 3) w..o.o......... 1
2 1013871 PAD, ACCELERATOR PEDAL ......oooooooooeoooeoeeeeeeeeeeeeee oo 1
3 7716 SCREW, SLOTTED HEX WASHER HEAD, #10 - 16 X 1/2 wrvvvovoooooooeoeeeeeeeeoeoe 4
4 1624 | SCREW, HEX CAP, 3/8 = 16 X 1-1/2 wovvvvoeoeeeeeeeooeoeeeeeeoeeeeeeeeeeoeoee oo eeeeeeeeeesenesesenene 1
5 334 | WASHER, FLAT, /8 wooovvovoooooeoeoeeoeeeee e seeeeeeeeeseeseeseeee e 2
6 | 102026001 | KIT, ACCELERATOR PIVOT ROD w.ooooooooooeoeeeeeeseeeeoeoeooeoeeeeeeeeeeeeeeeeeeeee oo 1
7 7473 | NUT, NYLON LOCK, 5/16 - 18 1
8 | 101862001 | SCREW, HEX HEAD CAP, 1/4 - 20 x 1-3/8 2
9 1017424 | BEARING, PIVOT SUPPORT .........oooooeeeeeeeeeeeeeeeeeeeeeeeee oo eeeseseese e 1
10 1015661 | NUT, FLANGE LOCK, 1/4 < 20 .oooooooooooooeoeeeeeeeeeeeeeeeeeeeeeeee oo 1
11 | 101817401 | RETAINER, SPRING wooooooooooooooooooeoooeeeoeoeeeeeeeeeee oo 1
12 | 101796201 | SPRING, RETURN ... ooooooooooeoooeoooeeoeeoeeeeeeeeeeeeeseeeeeeeseeee e 1
13 1017378 | CUP, SPRING ooooooooee e eeeeeeeee et 1
14 1017380 | BUMPER, RETURN SPRING 1
15 1017400 | LEVER, ACTUATOR oooooooo oo 1
16 | 101804201 | WASHER, PLASTIC, 1/2 oooooooooooooooooeooeoeeeeeeeeeeeeeeeeeeeeoeeeeeee e 1
17 1017743 | COVER, ACCELERATOR ................. 1
18 8233 | NUT, NYLON LOCK, 1/4 - 20 5
19 1014007 | WASHER, FLAT, TYPE B, 1/4 4
20 | 101804301 | SCREW, HI-LO HEX HEAD, #8 - 18 X 1/2 w.oovvoooooeoooeooeoeoeoeoeoeoeoeeoeeoeeeeeeeeeeeeeeeeoseeonone 2
21 1011694 | SUPPORT, ACCELERATOR PIVOT ROD ...oooooooooeooeoeeeoeeeeeeeoeesese e 1
22 | 101861901 | SCREW, HEX CAP, 14 = 20 X 1-1/8 orooooooosooeoeeeeeeeeeeoeseoeooooeeeoeeeeeeeeeeeeeee oo 4
23 1241 | WASHER, FLAT, 516 wovvvoooooooooeoeoe oo oeeoeeeoeoeeeoeeeseeeeeeeeee oo 1
24 8754 | NUT, NYLON LOCK, 3/8 x 16 2
101187702 | KIT, PARK BRAKE LATCH (INCLUDES ITEM 25 AND ITEMS 17 - 21 ON
PAGE 5-7 OR ITEMS 20-24 ON PAGE 5-9) ... oooooooooooooooeeoeeoeoeeeeeooeooeeeeeeee 1
25 N/A RATCHET, PARK BRAKE ........oooooooeoeoeeeeeeeeeeeeeeeee oo e 1

1999 Carryall Vehicle lllustrated Parts List Page 5-15






STEERING,
FRONT AND REAR SUSPENSION




Page 6-2 1999 Carryall Vehicle lllustrated Parts List



STEERING COLUMN

ITEM | PARTNO. | DESCRIPTION L SE
1 2 3 4
1 1013861 | JOINT, COMPOUND STEERING (INCLUDES ITEMS 2 AND 3) ..o 1 1
2 1017226 SCREW, HEX HEAD CAP, M8 X 1.25 X 30MM ....vvvvvoooooeooeoeeeeeeeeeeeeeeeeeeeee e 3 3
3 7174 WASHER, LOCK, 5/16 --vvvvvooeoeeee oo 3 3
4 | 101984801 | KIT, STEERING COLUMN MOUNTING BRACKET ..o 1 1
5 1016663 | SCREW, PHILLIPS, TYPE A, #12 - 11 X 5/8 w.oovvvvvvovvoeeeoeeoeeeeeeeseesseeeeeeeseeesseseessesee 2 2
6 1016269 | SCREW, HEX WASHER HEAD THREAD FORMING, 5/16 - 18 X 2 +rveveeeeeeseesrerer.. 2 2
7 334 | WASHER, FLAT, 3/8 wooooooooooooooooeooeoooooeoeoeoeoeo 4 4
8 1016183 | SCREW, HEX HEAD CAP, 3/8 - 16 x 7 2 2
9 8754 | NUT, NYLON LOCK, 3/8 = 16 wovvvvvrerereesseeeeeeeeseeseseeeeeeeeeeeoeeseeseeneeeeeeeeeeeeee e 2 2
10 1014288 | SCREW, HEX WASHER HEAD THREAD FORMING, 5/16 - 18 X 3/4 eooeeooeeoooooo... 1 1
11 1011697 | WASHER, FLAT, 5/16 1rrrroooeoeeeeeee oo 1 1
12 1012499 | BOOT, STEERING COLUMN ooooooooooooeeeeeeeeeeoeeeeeeeeeeeeeeeeeeeeee oo eeeeeeeeeeeeeseenee 1 1
13 1016181 | ASSEMBLY, STEERING COLUMN (INCLUDES ITEMS 14 - 23) rorooooooeeeeeererrero. 1 1
14 1012605 RING, RETAINING .o eeeeoeeoeeeeeeeeeeeeeeeeee oo 1 1
15 1012604 WASHER, STEEL, 5/8 1 1
16 1014217 1 1
17 1014125 2 2
18 1014213 ASSEMBLY, BEARING -.oooooooooe oo eoeeeeeeeeeeeeeeeeeeeee oo 2 2
19 1014126 SEAT, BEARING —oooooo oo oo 2 2
20 1015545 SHAFT, STEERING COLUMN ..o 1 1
21 1016622 COLUMN, ALUMINUM STEERING ........oooooooooeeeeeoeeeeeeeeeeeeeee oo 1 1
22 1014214 RING, RETAINING .o ooeoeoeeeeeeeeeeeeeeee oo 1 1
23 1014211 SEAL, BEARING oo 1 1
24 1016263 | COVER, STEERING COLUMN 1 1
25 1016156 | WHEEL, STEERING +..oeeeeeeeseeeseeeeseeeoeeoeeeseeeeseeeeeeeeee oo 1 1
26 1017273 | NUT, NYLON LOCK, 5/8 - 18 eevroooeoeooeeeeeeeeeeeeeeeeee oo 1 1
27 | 101615502 | PLATE, SCORECARD (CARRYALL I, Il, Il PLUS AND VI) wooooooooooeoooeoooeoeoeoeooeeoeoeo 1 1
27 1016219 | ASSEMBLY, SCORECARD PLATE (INCLUDES ITEMS 28 - 31)
(CARRYALL TURF 11 ONLY) oo 1 1
28 1012565 SCREW, ROUND HEAD, #12 = 14 X 1 eoooeeeooooooeoe oo 2 2
29 1012566 SPRING, TAPERED COMPRESSION ........oooooooooeeeeeeoeeeeeeeee oo 2 2
30 1016214 GRIP, PENCIL oooooooe oo eeeeeeeeeeeeeeee oo 2 2
31 1016154 CLIP, SCORE CARD 1 1

1999 Carryall Vehicle lllustrated Parts List Page 6-3



@%? ®

@ /(
g
OIS °@
/ \

ol

Page 6-4 1999 Carryall Vehicle lllustrated Parts List



STEERING GEAR ASSEMBLY

ITEM | PARTNO. | DESCRIPTION L SE
1 2 3 4

101878302 | ASSEMBLY, STEERING GEAR BOX (INCLUDES ITEMS 1 - 20) rooooooeeeeeeserererer. 1 1

1 1013035 SEAL, DUST, PASSENGER SIDE ........oooooooooeeeeeeeoeeeeeeeeeeeeeee oo 1 1
2 8990 Y == o= 2 2
3 | 101880201 ASSEMBLY, INNER BALL JOINT ..o 1 1
4 | 101880301 WASHER, TAB .vovvvvvvveeeeeeeeee e eeeeeeseseeeeee e 1 1
5 N/A BOX, STEERING GEAR .....vvoooeoooooooeoeoeeeeeeeeeeeeeeeeeeee oo 1 1
6 N/A BEARING, LOWER PINION 1 1
7 N/A PINION, STEERING oo ooeeoeeeeeeeeeeeeoeeeee oo eeeeeeeeeseeeseeenes 1 1
8 | 101879401 BEARING, UPPER PINION .......ooooooooooooeeoeeoeeeeeeeeeeeeeeeeeee e eees e 1 1
9 | 101879901 RING, C-TYPE STOP oeeeeeoeooeeeeeeeeeeeeeeeee oo 1 1
10 1013051 RING, SNAP oo oo 1 1
11 1013052 SEAL, DUST, STEERING PINION ... oo 1 1
12 | 101879701 GUIDE, STEERING RACK ...eeeeeeoooeoeooeoeeeeeeeeeeeeeeee oo 1 1
13 | 101879801 SPRING, YOKE ..oovoooooooreoreo 1 1
14 1013044 NUT, LOCK, RACK SCREW 1 1
15 N/A SCREW, RACK GUIDE ..ovvooooooeooeeoeoeeeoeoeeeoeoeooeo oo eeeeeeeeeeeeeeeeeeoeee e 1 1
16 N/A RACK, STEERING ... 1 1
17 | 101879501 WASHER, STOP ovvvoovoeeeeeeee oo eeeeeeeseeeeeeeeeeee e 1 1
18 | 101879601 RING, C-TYPE STOP oo 1 1
19 | 101880001 SEAL, DUST, DRIVER SIDE w...oooooooooeooeoeooeoeoeoeoee oo eeeeeeeeeeeeeeeeeoeeeeeee e 1 1
20 | 101880101 RING, RETAINING ..o oeeooeeeeeeeeeeeeeee e 1 1
21 1035 | PIN, COTTER, 3/32 X L woooooooeeeeeeee oo eeoeeoeeeeeseeseeee oo 1 1
22 7540 | BALL JOINT, LEFT-HAND THREAD (INCLUDES ITEMS 23, 24 AND 25) ................ 1 1
23 1015597 FITTING, THREAD-FORMING GREASE, 1/4 - 28 1 1
24 7602 NUT, HEX SLOTTED, 3/8 = 24 .....ooooooooeoeeeeeeeeeeeeeeeeeeeeeeeee e 1 1
25 1011930 BOOT, DUST oo eee oo 1 1
26 7555 | NUT, HEX, LEFT-HAND THREAD, 1/2 = 20 ..o 1 1
27 1012467 | LINK, RACK AND PINION DRAG ovvvvvvooeeeeeeeeeoeeeeee oo eeeeeeeeeeeseeeeseenne 1 1
28 1013042 | NUT, HEX, ML2 X 175 ooooooeeeeeeeeeeeeeeeeeeoeeeeeeeeeeeeeee oo 1 1
29 1624 | BOLT, HEX HEAD, 3/8 = 16 X 1-1/2 1rorooooeoeeeeeoeeeeeooeeoeooeeeeeoeeeseeeeeeeeeeeeeee e 3 3
30 334 | WASHER, FLAT, B/8 wooovoooooooooooeooeoee oo oo eeeeeoeoeeeeeeeeeeeee oo 3 3
31 8754 | NUT, NYLON LOCK, 3/8 = 16 wovvvvvvoeeeeeeeeeeeeoeeeeeeeeeeeeeeeeeeeeoeee oo eeeeeeeeeeeseeesenene 3 3

1999 Carryall Vehicle lllustrated Parts List Page 6-5



Page 6-6 1999 Carryall Vehicle lllustrated Parts List



FRONT SUSPENSION, UPPER-
VEHICLE WITH TWO-WHEEL BRAKING

ITEM | PARTNO. | DESCRIPTION L SE
1 2 3 4
1 1016353 | ASSEMBLY, DELTA A-PLATE (INCLUDES ITEMS 2, 3 AND 4) .rrooroooeoeeeeeeereeeeroo. 2 2
2 1016346 BUSHING, URETHANE ......ooooooooooeeoeeeeeeeeeeeeee oo 6 6
3 1016350 SLEEVE, DELTA OUTER oo 1 1
4 1016349 SLEEVE, DELTA INNER .ovoovoooooooe oo eeeeeeeeeeeeeeeeeeeoeeeeee e 2 2
5 8754 | NUT, NYLON LOCK, 3/8 = 16 wovvvvvrerereseseeeeeeeeseeseseeeeeseeeseeeeesseseeneeeeeeeeeeeeee e 8 8
6 1010200 | BOLT, HEX HEAD, 3/8 - 16 x 4-1/4 4 4
7 1308 | NUT, HEX, 1/2 - 20 woovooooooooorororo 1 1
8 1624 | BOLT, HEX HEAD, 3/8 - 16 x 1-1/2 2 2
9 1010138 | NUT, DIMPLED LOCK, 3/8 = 16 w.....vvvoooooooooeoeeeeeeeeeeeeseeeeeeeeeeeeeeesees e eeesesessese e 4 4
10 2402 | SCREW, HEX CAP, 3/8 = 16 X 2-1/4 +rooooooeooeeeoeo oo oeoeoeoooeeeeeeeeeseeeeeeeeeeeeeee e 4 4
11 1010219 | ROD, TIE wovvvooeeeoeoeeoeeee oo 1 1
12 7555 | NUT, HEX, LEFT-HAND THREAD, 1/2 - 20 w.oooooooooooooo oo 1 1
13 7540 | BALL JOINT, LEFT-HAND THREAD (INCLUDES ITEMS 19, 20 AND 21) .....ooooo..... 1 1
14 1017266 | STRAP, A-PLATE w.ooooooooeeeeeeeeeeeeeeeeeeeeeeeoeeeeeeeeeeeeeeeee oo 2 2
15 1014235 | SHOCK ABSORBER, FRONT 2 2
16 1010124 | PLATE, SPRING MOUNTING 1 1
17 1016385 | ASSEMBLY, DELTA SHOCK AND GEAR SUPPORT 1 1
18 7539 | BALL JOINT (INCLUDES ITEMS 19, 20 AND 21) w..oooooooooooeeoeeeoeeoeeeeoeeeeeeeeeeeeeeeeeeee 1 1
19 1015597 FITTING, THREAD-FORMING GREASE, 1/4 - 28 -.rrrvoooooooooooeoooooeooeoeeeeeeeeeee 1 1
20 1011930 SEAL, DUST oo eeeeeeeeeeeeeseeeoeeeee e 1 1
21 7602 NUT, SLOTTED HEX, 3/8 - 24 ....oooooooooeoeeeeeeeeeeeeeeeeeeeeeeeee e 1 1
22 1035 | PIN, COTTER, 3/32 X L wooooooeeoeeeeee oo eeeeeoeeeeeeeseeseeee oo 3 3

1999 Carryall Vehicle lllustrated Parts List Page 6-7



Page 6-8 1999 Carryall Vehicle lllustrated Parts List



FRONT SUSPENSION, LOWER-
VEHICLE WITH TWO-WHEEL BRAKING

ITEM | PARTNO. | DESCRIPTION AL SE
1 2 3 4

1 1010348 | ASSEMBLY, SPINDLE, DRIVER SIDE (INCLUDES ITEMS 3, 4 AND 5) w........o......... 1 1

2 1010347 | ASSEMBLY, SPINDLE, PASSENGER SIDE (INCLUDES ITEMS 3, 4 AND 5) ......... 1 1

3 8067 BUSHING, BRONZE SPINDLE ..o 1 1

4 7048 BUSHING, BRONZE .- ooooooooeeoeeeeeeeeeeeeeeeeeeeeee oo eeeeeeeeeeeseeesneene 1 1

5 1015597 FITTING, GREASE, 14 - 28 +......oooooeeooeeeeeeeoeeeeeeeeee oo 1 1

6 1012030 | SPRING, TAPERED LEAF ......ooooooeooooeooeeeoeeeeeeeeeeeeee oo 1 1

7 8745 | ECCENTRIC ..o 1 1

8 706 | NUT, HEX, 3/8 - 16 1 1

9 1011892 | KIT, HUB ASSEMBLY (INCLUDES ITEMS 10 - 13) wvovovvoooeeeooeeseeeeeeeeeeeeeeseseseseseseeene 2 2
10 1011393 PACKAGE, HUB BEARING ..........oooooooeoeooeeeeeeeeeeeeeeeee oo 2 2
11 1011304 STUD, LUG, 112 = 20 oo 4 4
12 1013135 SEAL, DOUBLE LIP .ooooooooeoeeoeoeeoeoeeeeeeeeeeoeeoeeoee oo eeeeeeeeeeeeeeeeseeee e 1 1
13 1011887 COVER, DUST ooooeoeee e eeeeees e 1 1
14 8754 | NUT, NYLON LOCK, 3/8 - 16 4 4
15 1016387 | SCREW, HEX HEAD CAP, 3/8 - 16 x 2-3/4 2 2
16 1016384 | CLEVIS, UPPER DELTA w.ooooooooooeooeeeeeeeoeeeeoeeeeeeeeee oo eeeeeeeeeeeeeeseenne 2 2
17 | 101903101 | NUT, NYLON LOCK, 1/2 - 20 2 2
18 1010028 | WASHER, FLAT, 112 oooooooooeoeeeeeeeoeeoeeoeeeeoeeeeeeeeeee oo 2 2
19 1010150 | BEARING, THRUST oo oo 2 2
20 1016389 | WASHER, KINGPIN WAVE .. ooooooooooooeeeeeeeeoeoeeoeoeeeeeeeeeeeeeeeoee oo eeeeeeeeeeeeeseenne 2 2
21 1010984 | NUT, LUG wooovooooeeeeeeeee e eeoeeeeeeeeee e e e e 8 8
22 1010005 | WASHER, FLAT, 314 oooooooooe oo eeoeeoeoeoeoeeeeeeeeeee oo 2 2
23 7840 | NUT, HEX SLOTTED, 3/4 - 16 1roooooooooooeoeeeeee oo 2 2
24 7910 | PIN, COTTER, 5/32 x 1 2 2
25 8755 | SCREW, HEX HEAD CAP, 3/8 - 16 x 3-3/8 2 2
26 1016386 | KINGPIN covvvvoooooooeeeeee oo eeeeeeeeeee e 2 2
27 1015583 | BUSHING, URETHANE oo 4 4
28 1012303 | BUSHING, STEEL oo e oo eoeeeeeeeeeeeeeoeeeeeeeee oo eeeeeeeeeeseseeeeone 2 2
29 1014276 | PLATE, FRONT SPRING RETAINER .........oooooooooooeoeeoeeeeeeeeoeeeeseeeeeeeeeeeesesesse e 1 1
30 1624 | SCREW, HEX HEAD CAP, 3/8 - 16 X 1-1/2 oooooooooeoeoeoeeeoeeeeeeeeeeeeeeeeee e 4 4
31 357 | WASHER, LOCK, 318 wevvovvovooeoeoooooeeeeoeeoe oo eeoeeeoeeoeeeeeeeeeeee oo 4 4
32 706 | NUT, HEX, 318 = 16 rooooooooooeo oo eoeoeeeeeeeeeeeeeeeeeoeeeeee oo eeeeeeeeeeesesenenene 4 4

1999 Carryall Vehicle lllustrated Parts List Page 6-9



Page 6-10 1999 Carryall Vehicle lllustrated Parts List



FRONT SUSPENSION, UPPER-
VEHICLE WITH FOUR-WHEEL BRAKING

ITEM | PARTNO. | DESCRIPTION AL SE
1 2 3 4
1 1016353 | ASSEMBLY, DELTA A-PLATE (INCLUDES ITEMS 2, 3 AND 4) rrrooooooeoeeeeeeeseeeero. 2 2
2 1016346 BUSHING, URETHANE -.....ooooooeoeoeooeoeeeeeeeeeeeeeee oo 6 6
3 1016350 SLEEVE, DELTA OUTER oo 1 1
4 1016349 SLEEVE, DELTA INNER .vvoovooooooeoe oo oo eeeeeeeeeeeeeeeeeoeeeeeee e 2 2
5 8754 | NUT, NYLON LOCK, 3/8 = 16 wovvvvvrrrereeseeeeeeeeesseeeseeeeeeoeoeeeeeesseseenseeeeeeeeeeeeee e 11| 1
6 1016385 | ASSEMBLY, DELTA SHOCK AND GEAR SUPPORT 1 1
7 1308 | NUT, HEX, 1/2 - 20 woovooooooooorororo 1 1
8 8861 | BOLT, HEX HEAD, 3/8 - 16 x 2-3/4 2 2
9 1010138 | NUT, DIMPLED LOCK, 3/8 < 16 w.....vvvoeoooooooeeeeeeeeeeeeeeseeeeeeeeeeeeeee s seesesessesese e 2 2
10 2402 | BOLT, HEX HEAD, 3/8 = 16 X 2-L/4 1rrrooooooeeeeeeeeeoeoeoeoeooeoeeeoeeeseeeeeeeeeeeeeeeeee e 4 4
11 1010219 | ROD, TIE wovvvvoeoooeoeeeeeee oo 1 1
12 7555 | NUT, HEX, LEFT-HAND THREAD, 1/2 « 20 w.ooooooooooooooeoeoeoeoeeoeooeoeoeeeeeeeeeeeeeeeeesesesenone 1 1
13 7540 | BALL JOINT, LEFT-HAND THREAD (INCLUDES ITEMS 18, 19 AND 20) ................ 1 1
14 1017266 | STRAP, A-PLATE w.ooooooooeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee oo 1 1
15 | 101870601 | SHOCK ABSORBER, FRONT 2 2
16 1010124 | PLATE, SPRING MOUNTING 3 3
17 7539 | BALL JOINT (INCLUDES ITEMS 18, 19 AND 20) .....o......... 1 1
18 1015597 FITTING, THREAD-FORMING GREASE, 1/4 - 28 1 1
19 1011930 SEAL, DUST oooeeeeeeeee oo 1 1
20 7602 NUT, SLOTTED HEX, 3/8 = 24 ovvvvoooeoeoeeoooeeeeeoeeeeeeoeoeoeoeoeoe oo eeeeeeeeeeeseeeseeone 1 1
21 1035 | PIN, COTTER, 3732 X L woooooeoeeeeeeeeee oo seeeoeeoeeeeeeseseeseeeee oo 3 3
22 320 | BOLT, HEX HEAD, 3/8 = 16 X L woovvovooroseseeeeeeeeeee e eeeoeeeoeoeeeeeseeseeeeeeeeee oo 1 1
23 | 101935301 | CLAMP, BRAKE CABLE (PART OF BRAKE CABLE ASSEMBLY) w.ooovvovoooooooooorooo 2 2
24 | 101955001 | BRACKET, BRAKE CABLE GUIDE 1 1
25 | 101870501 | BOLT, HEX HEAD, 3/8 - 16 x 4-3/4 4 4

1999 Carryall Vehicle lllustrated Parts List Page 6-11



Page 6-12 1999 Carryall Vehicle lllustrated Parts List



FRONT SUSPENSION, LOWER-
VEHICLE WITH FOUR-WHEEL BRAKING

ITEM | PARTNO. | DESCRIPTION AL SE
1 2 3 4

1 | 101876901 | ASSEMBLY, SPINDLE, DRIVER SIDE (INCLUDES ITEMS 3, 4 AND 5) ..ooooooovvoo... 1 1

> | 101877001 | ASSEMBLY, SPINDLE, PASSENGER SIDE (INCLUDES ITEMS 3, 4 AND5) ......... 1 1

3 8067 BUSHING, BRONZE SPINDLE ... ..ooooooooooeoeoooeeeoeeeoeeeeeoeoeeoe oo 1 1

4 7048 BUSHING, BRONZE .o oooeoeoeeeeeeeeeeeoeeeee oo eeeeeeeeeeeeseeeseeeoe 1 1

5 1015597 FITTING, GREASE, 14 - 28 +......ooooooeeoeeeeeeeeeeeeeeeee oo 1 1

6 1012030 | SPRING, TAPERED LEAF ......oooooooooooooeeeeeeeeeeeeeeeeee oo 1 1

7 8745 | ASSEMBLY, ECCENTRIC 1 1

8 706 | NUT, HEX, 318 = 16 ooooooooooeoeeeeeeeoeeeeeeeeeeeeeeeeeeeeee oo eeeeeeeeeesenenene 1 1

9 1011892 | ASSEMBLY, HUB (INCLUDES ITEMS 10 - 13) wovvvvvoooeoooeeeeeeeeeeseeeeseee e 2 2
10 1011393 PACKAGE, HUB BEARING -.........ooooooeoeeeoeeeeeeeeeeee oo 2 2
11 1011304 STUD, LUG, 112 = 20 oo 4 4
12 1013135 SEAL, DOUBLE LIP .ooooooooeoeeoeoeeoeoeeeeeoeoeeoeeoeeoee oo eeeeeeeeeeeeeeeesoeeee e 1 1
13 1011887 COVER, DUST ooooeoeee e oeeeeeee e e 1 1
14 8754 | NUT, NYLON LOCK, 3/8 - 16 4 4
15 1016387 | SCREW, HEX HEAD CAP, 3/8 - 16 x 2-3/4 2 2
16 1016384 | CLEVIS, UPPER DELTA w.ooooooooooeooeeeeeeeoeeoeoeeeeeeeee oo eeeeeeeeeeeeeeeeseenne 2 2
17 | 101903101 | NUT, NYLON LOCK, 1/2 - 20 2 2
18 1010028 | WASHER, FLAT, 112 ooooooooeeoeeeeeeeeeeeeeeeoeoeeeoeeeeeeeeeee oo 2 2
19 1010150 | BEARING, THRUST ooooooooeoeeoeeeeeoeoeoeeeeeeeeeeeeeeeeeee oo 2 2
20 1016389 | WASHER, KINGPIN WAVE .. ooooooooooooooeeeeeeoeoeooeeoeeeeeeeeeeeeeeeeee oo eeeeeeeeeeeeesneone 2 2
21 1010984 | NUT, LUG +ovovooooeoeeeeeee oo eeeeeeeeeeeee e 8 8
22 1010005 | WASHER, FLAT, 314 oooooooooe oo eeoeeoeoeoeoeeeeeeeeeee oo 2 2
23 7840 | NUT, HEX SLOTTED, 3/4 - 16 1roooooooooooeoeeeeee oo 2 2
24 7910 | PIN, COTTER, 5/32 x 1 2 2
25 8755 | SCREW, HEX HEAD CAP, 3/8 - 16 x 3-3/8 2 2
26 1016386 | KINGPIN covvvvoooooooeeeeee oo eeeeeeeeeee e 2 2
27 1015583 | BUSHING, URETHANE oo 4 4
28 1012303 | BUSHING, STEEL oo e oo eoeeeeeeeeeeeeeoeeeeeeeee oo eeeeeeeeeeseseeeeone 2 2
29 1014276 | PLATE, FRONT SPRING RETAINER .........oooooooooooeoeeoeeeeeeeeoeeeeseeeeeeeeeeeesesesse e 1 1
30 1010177 | SCREW, HEX HEAD CAP, 3/8 < 16 X 2 +..ooooooeoeeeeeeeeeeeoeeeeeeeeeeeee oo 4 4
31 357 | WASHER, LOCK, 318 wevvovvovooeoeoooooeeeeoeeoe oo eeoeeeoeeoeeeeeeeeeeee oo 4 4
32 706 | NUT, HEX, 318 = 16 rooooooooooeo oo eoeoeeeeeeeeeeeeeeeeeoeeeeee oo eeeeeeeeeeesesenenene 4 4

1999 Carryall Vehicle lllustrated Parts List Page 6-13



i\y

ELECTRI
VEHICLE
ONL

- w
a9
TnI
2%
FES>
oW
m

ELECTRIC

VEHICLE

Page 6-14 1999 Carryall Vehicle lllustrated Parts List



REAR SUSPENSION-CARRYALL |

ITEM | PARTNO. | DESCRIPTION L SE
1 2 3 4
1 7569 | SHACKLE, REAR SPRING (ELECTRIC VEHICLE) ........oooooeooeooeeoeeoeeeeeeeeeeeesesesseessoe 4
1 1012304 | SHACKLE, REAR SPRING (GASOLINE VEHICLE) w.oovvvvoooooooeoeeeeeeeeeeeeeeeeeeeeeeeeeee 4
2 8754 | NUT, NYLON LOCK, 3/8 = 16 woooooooooeeooooeoeeeeeeeeeeeeeeoeeoeoooeoeeeeeeeeeeeeeeee oo 6 6
3 1012303 | BUSHING, STEEL oo oo eeeeeeeeeeeeeeeeeeoeeeeee oo eeeeeeeeeeseeesnenne 6 6
4 1015583 | BUSHING, URETHANE -...ooooeooeoeeoeoeooeeeeeeeeeeeeeeeeeeeeeee oo 12 | 12
5 1010145 | NUT, UNF HEX, 3/8 = 24 1rooooooooeoeoeoeeoeoeoeoeoeeeeeeeeeeeeeeee oo 4 4
6 1013164 | KIT, SHOCK ABSORBER (INCLUDES ITEMS 7, 9 AND 10) 1 1
7 1014236 SHOCK ABSORBER, REAR  .........o oo oo oo eeeeeeeeeeeeeeeeeeeoeeeeeeeeee 2 2
8 1011415 | KIT, SHOCK ABSORBER CUSHION (INCLUDES 2 EACH OF ITEMS 9 AND 10) ... | 4 4
9 N/A RETAINER, SHOCK ABSORBER CUSHION ...vvovvvooooooeeoeeoe oo 8 8
10 N/A CUSHION, SHOCK ABSORBER ... - ooeoeooeeeeoeeeoeoeeeeoeeoe oo 8 8
11 1014902 | U-BOLT wooooooeeoeeeoeoeeoeoeoeoeoee oo oo e oo oo eeeeeeeseeeeeeseee oo eeeeeeeeeeeee e 2 2
12 1014675 | SPRING, REAR LEAF . ..eooeeeeeeoeoeeoeoeoeooeeeeeeeeeeeeeeeeee oo 2 2
13 1014573 | RETAINER, SPRING 2 2
14 1014555 | NUT, NYLON LOCK, 7/16 - 24 4 4
15 8755 | SCREW, HEX HEAD CAP, 3/8 = 16 X 3-3/8 ..o 6 6
16 | 101926501 | PAD, SPRING, DRIVER SIDE .....oooooooroeiroror. 1 1
16 | 101929401 | PAD, SPRING, PASSENGER SIDE 1 1
17 | 101900801 | HANGER, BRAKE CABLE (GASOLINE CARRYALL 1) w.ooooooooooooooeeooooeoooeoeoeoeoeoeoeoe 2
18 1013207 | HANGER, BRAKE CABLE (ELECTRIC CARRYALL 1) oo 2
19 1017235 | BUMPER, JOUNCE ...oooeoeeeeeee oo eeeoeoeeeeeeeeeeseee e 2 2
20 | 101454602 | MOUNT, BUMPER (GASOLINE VEHICLE ONLY) w..ooooooooooooooeeeeoeeeeoeeeeeeeeeeeeeeeeseeeeee 2
20 | 101454902 | MOUNT, BUMPER (ELECTRIC VEHICLE ONLY) oo 2
21 1014901 | SPACER, OVERLOAD BUMPER 2 2

1999 Carryall Vehicle lllustrated Parts List Page 6-15



i\

ELECTRI
VEHICLE
ONLY

Page 6-16 1999 Carryall Vehicle lllustrated Parts List



REAR SUSPENSION-
CARRYALL Il, TURF II, Il PLUS, AND VI

ITEM | PARTNO. | DESCRIPTION L SE
1 2 3 4
1 7569 | SHACKLE, REAR SPRING (ELECTRIC VEHICLE) ... 4
1 1012304 | SHACKLE, REAR SPRING (GASOLINE VEHICLE) w.oovvvvoooooooeoeeeeeeeeeeeeeeeeeeeeeeeee 4
2 8754 | NUT, NYLON LOCK, 3/8 = 16 wovvvvoooooeoooooeoeoeeeeeoeeeeoeoeoeeeeoeoeoeooeoeoeoeeeeeeeeeeeeeeeeeseososoe 6 6
3 1012303 | BUSHING, STEEL w.o.voooooooeoeoeooeeeeeeeeeoeoee e e oo ee oo 6 6
4 1015583 | BUSHING, URETHANE oooooooooooeooeoeeoeeoeeoeoeoeeeeeeeeeeeeeeeeeeeee oo eeeeesesssesssseones 12 | 12
5 1010145 | NUT, UNF HEX, 318 = 24 1ooooooooooooeooooeoeooeoeoeoeoeeeeeoeeeeeeeeeeoeeoeeoeoe oo eeeeeeeeseeeeesesooe 4 4
6 | 101975101 | SHOCK ABSORBER, REAR (FOR VEHICLES WITH SERIAL NUMBER 9914
AND GREATER) (SEE NOTE BELOW) oo 2 2
7 1013164 | KIT, SHOCK ABSORBER (INCLUDES ITEMS 8, 10 AND 11) +rvvooooosoeoeeeeeeeeeeeooo 1 1
8 1014236 SHOCK ABSORBER, REAR (FOR VEHICLES WITH SERIAL NUMBERS
LOWER THAN 9914) (SEE NOTE BELOW) ... 2 2
9 1011415 | KIT, SHOCK ABSORBER CUSHION (INCLUDES 2 EACH OF ITEMS 10 AND 11)... | 4 4
10 N/A RETAINER, SHOCK ABSORBER CUSHION ... 8 8
11 N/A CUSHION, SHOCK ABSORBER ..o oeeeeeeeeooeeooeooeeeeeeeee 8 8
12 L0902 | U-BOLT eoooeeoeoeeeeoeoeeoeeeoeeoeeeeeeeoeeeeeeee oo ee oo 2 2
13 | 101975201 | SPRING, REAR LEAF (FOR VEHICLES WITH SERIAL NUMBER 9914 AND
GREATER) (SEE NOTE BELOW) ..o oeeeeeeeeeeeeeeeeeseseoeeeee e 2 2
14 1014675 | SPRING, REAR LEAF (FOR VEHICLES WITH SERIAL NUMBERS LOWER THAN
9914) (SEE NOTE BELOW) vvvvvooooeooeeoeeoeeeoeeeeoeoeoeee oo oo eeeeeseeeeseseeseeeeee 2 2
15 | 101926501 | PAD, SPRING, DRIVER SIDE w.ooooooooooooooooooooooooeoeoeoeoooooeoeeeeeeee oo 1 1
15 | 101929401 | PAD, SPRING, PASSENGER SIDE ooooooooooooooooooooooooooooooeoeeoeoeeoeoeeoeeoeoeoeoeoeoeoeeoeeoeoe 1 1
16 1014555 | NUT, NYLON LOCK, 7/16 = 24 oooooooooooeoeeooeoeoeoeoeoeoeoeeeoeoeeoeoeeoeoeeeee oo 4 4
17 8755 | SCREW, HEX HEAD CAP, 3/8 - 16 x 3-3/8 6 6
18 1013207 | HANGER, BRAKE CABLE ooooooooooooooooooooeooooeoeoeeeeeeeeeeeeeeeoeoeoeo oo eeeeeeseeseesssoeones 2 2

NOTE: REAR SHOCK ABSORBERS WITH DIFFERENT PART NUMBERS
MUST NOT BE USED TOGETHER ON A VEHICLE.

NOTE: REAR LEAF SPRINGS WITH DIFFERENT PART NUMBERS
MUST NOT BE USED TOGETHER ON A VEHICLE.

1999 Carryall Vehicle lllustrated Parts List Page 6-17



Page 6-18 1999 Carryall Vehicle lllustrated Parts List



STABILIZER BAR—-
GASOLINE CARRYALL Il, TURF II, Il PLUS, AND VI

ITEM | PARTNO. | DESCRIPTION L SE
1 2 3 4
1 1015760 | BAR, STABILIZER, 3/4 DIAMETER .........oooooooeeeeeeeeeeeeeeeeeeeeeeeeeeeeseeeeeeeesessssess e 1 1
2 LOLBA57 | SPACER  wovvvooooeoeoeeee oo eeeoeeeee e 4 4
3 1015453 | MOUNT, COMPRESSION ..o 8 8
4 808 | WASHER, FLAT, 3/8 o oooooooo oo oeooeoeeeeoeeeeeeeeeeoeeeee oo eeeeeeeeeeeeesenenene 8 8
5 1016814 | LINK, STABILIZER BAR ..ooooeoooeoooeooeeeeeeeeeeeeeeeeeeeeeee e 2 2
6 8861 | SCREW, HEX HEAD CAP, 3/8 - 16 x 1-3/4 4 4
7 357 | WASHER, LOCK, 3/8 weovoooooeooooooooeoooeoooeoeoeoeoe 4 4
8 1016813 | BRACKET, STABILIZER BAR MOUNTING 2 2
9 7173 | SCREW, HEX HEAD CAP, 5/16 - 18 x 3/4 8 8
10 7174 | WASHER, LOCK, 5/16 wovvvvvorooeoeeee oo eeeeeeoeeoeeeeeseeseeeeeeeeeeeeeee e 8 8
11 1242 | NUT, HEX, 5/16 = 18 woovvooooooeoeeoeeeoeoeoeeeeeeeeeeeeeeeeeee oo 8 8
12 1015614 | SUPPORT, STABILIZER BAR BUSHING ....ooovoooooooeeoeooeoeeoeoeoeoeooeoe oo 2 2
13 1015613 | BUSHING, STABILIZER BAR «.....ooooooooooeooeooeeeeeeeeeeseeeeeeeeeeeeeeeeeesesseseeesessesessess e 2 2
14 7311 | SCREW, HEX HEAD CAP, 1/4 - 20 x 2 8 8
15 8233 | NUT, NYLON LOCK, 1/4 = 20 wooooooooooeoeeoeoeoeeoeoeeoeoeeoeeoeoeeoeoeeeeeeeeeeeeeeeeee oo 8 8

1999 Carryall Vehicle lllustrated Parts List Page 6-19






ELECTRICAL SYSTEM—
GASOLINE VEHICLE M4



\ &
@) _//

: (] W

"g& 2o
Y ale

@@@

TYPICAL

3 PLACES

Page 7-2 1999 Carryall Vehicle lllustrated Parts List



FORWARD/REVERSE SHIFTER ASSEMBLY—-

GASOLINE VEHICLE
ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1016947 ASSEMBLY, FORWARD/REVERSE SHIFTER (INCLUDES ITEMS 1 - 17) ..cccoeiiiiiieiienneens 1
1 1012594 SCREW, MACHINE, #4 - 40 X 1-1/2 ..ociiciii it 2
2 8057 NUT, HEX HEAD, #4 - 40 ..o e 4
3 1012431 WASHER, FLAT, H4 ..ottt ettt e e s s e e e s e nnnee 4
4 101979101 SWITCH, LIMIT Lottt 1
5 1014807 SWITCH, LIMIT Lo 1
6 8058 WASHER, LOCK, #4 2
7 1013591 PIN, ROLL, 1/8 ..ttt ettt ettt ettt e e e et e e st e e nnne e e e nnneeenae 1
8 1014145 BUSHING, BRONZE 2
9 1014727 WASHER, NYLON FLAT, #4 ..o 2
10 1016342 BASE, FORWARD/REVERSE SHIFTER .....ccoiiiiiiiiiiie e 1
11 1014089 KIT, NEUTRAL LOCK-OUT CAM (INCLUDES ITEM 12) ....ccocoiiiiiiiiiieiieeeee e 1
12 1014065 WASHER, FLAT it 1
13 1013590 SPRING, FORWARD/REVERSE CAM 1
14 1013589 RING, RETAINING ... e e ee e 1
15 8717 NUT, NYLON LOCK, 1/4 = 28 ...ttt ettt 1
16 1013587 WELDMENT, FORWARD/REVERSE BELL CRANK 1
17 1010954 STUD, BALL, 1/4 - 28 X 1/4 ..oooeieeie ettt e 1
18 101951501 CABLE, TRANSMISSION (INCLUDES ITEMS 19 AND 20) (CARRYALL | ONLY) ....ccccccveeene 1
18 1015409 CABLE, TRANSMISSION (INCLUDES ITEMS 19 AND 20) (CARRYALL I, TURF I,
AND T PLUS) ittt ettt ekttt na et e bt e e s e e s e e e e e e b e 1
18 101672701 CABLE, TRANSMISSION (INCLUDES ITEMS 19 AND 20) (CARRYALL VI ONLY) ............... 1
19 7893 NUT, HEX, #10 - 32 2
20 1012333 JOINT, BALL .o e e e 2
21 1013198 SCREW, PHILLIPS OVAL COUNTERSUNK MACHINE, #8 - 32 X 5/8 .....cccciiiviieeiiieeeiieeee 1
22 1012987 HANDLE, FORWARD/REVERSE SWITCH .....oiiiiiiiiiiieiiiee et 1
23 8248 SCREW, PHILLIPS TRUSS HEAD, 1/4 - 20 X 3/4 ...occueiiiiiitiecieec e 4
24 8233 NUT, NYLON LOCK, 1/4 = 20 ..ooiiiieeiiiie ettt nnne e e e 5
25 1016201 WASHER, WAVE, 3/8 ... oottt ettt e e 1
26 8251 SCREW, PHILLIPS HEAD, 1/4 - 20 X 1 (CARRYALL I ONLY) ..uttiiiiiieiiiie et 1
27 101855801 RETAINER, CABLE (CARRYALL I ONLY) ittt 1
28 332 WASHER, FLAT, 1/4 (CARRYALL I ONLY) ..ttt 4
29 101922601 BRACKET, TRANSMISSION CABLE SUPPORT 1
30 1012285 SCREW, THREAD ROLLING, 1/4 - 20 X 5/8 .....eeiiiiiieiii e 3

1999 Carryall Vehicle lllustrated Parts List Page 7-3



FRAME
GROUND

N

p

///:
A

9

WHITE
BLLE
RED WHITE
WHITE

[ ] ]

FORWARD / REVERSE
ASSEMBLY

LIMIT
KEY SWITCHES

SWITCH

REVERSE

BUZZER/\

@&* <:2<
«

FUEL/HOUR
GAUGE

LIMIT
SWITCHES

FUEL TANK

STARTER/
GENERATOR

G ——YELLOW

GROUND
BATTERY

Page 7-4 1999 Carryall Vehicle lllustrated Parts List



WIRING-GASOLINE CARRYALL |

ITEM PART NO. DESCRIPTION QTY
1 2 3 4

101987402 WIRE HARNESS ASSEMBLY (INCLUDES ITEMS 1 - 14) ..ccciiiiiiieiieeie e 1

1 N/A WIRE ASSEMBLY, #18 WHITE .....cooiiiii e 1
2 N/A WIRE ASSEMBLY, #18 BLACK ... . 1
3 N/A WIRE ASSEMBLY, #18 WHITE, #18 WHITE/BLACK, #18 WHITE/BLACK ..........cccccecvenen. 1
4 N/A WIRE ASSEMBLY, #18 YELLOW, #16 BLUE .......ccccoociiiiiiiiiii e 1
5 N/A WIRE ASSEMBLY, #18 BLUE .....oooiii e 1
6 N/A WIRE ASSEMBLY, #18 RED/WHITE 1
7 N/A WIRE ASSEMBLY, #18 BLACK ...cciieiiiee ettt 1
8 N/A WIRE ASSEMBLY, #18 GREEN .......cccoiiiiiiiiiii e 1
9 N/A WIRE ASSEMBLY, #18 ORANGE ........c.coooiiiiii s 1
10 1015769 WIRE ASSEMBLY, #6 WHITE ... 1
11 N/A WIRE ASSEMBLY, #L8 YELLOW ...ttt 1
12 N/A WIRE ASSEMBLY, #16 YELLOW ....cociiiiiiiiiiiii e 1
13 N/A WIRE ASSEMBLY, #16 RED, #16 ORANGE 1
14 N/A WIRE ASSEMBLY, #L8 YELLOW ... s 1
15 N/A WIRE ASSEMBLY, #18 BLACK ... ettt e e e e 1
16 1012382 WIRE ASSEMBLY, #6 BLACK 1
17 N/A WIRE ASSEMBLY, #18 ORANGE (PART OF ELECTRICAL COMPONENT BOX) .....c...ccv.... 1
18 N/A WIRE ASSEMBLY, #18 BLACK (PART OF REVERSE BUZZER KIT) ..ccocoviiiieeeiiecneee e 1
19 N/A WIRE ASSEMBLY, #18 BLACK ... ettt e e e e 1
20 1015920 WIRE ASSEMBLY, #6 BRAIDED GROUND .......cccociiiiiiiiiiiiic e 1
21 1015737 WIRE ASSEMBLY, #10 RED (PART OF ELECTRICAL COMPONENT BOX) .....cccocevvvveininenn. 1
22 1015332 WIRE ASSEMBLY, #10 BRAIDED GROUND 1
23 101837301 WIRE ASSEMBLY, #6 GREEN 1
24 1014119 WIRE ASSEMBLY, #6 RED .....cccviiiiiiiiiiic e 1

1999 Carryall Vehicle lllustrated Parts List Page 7-5



FRAME
GROUND

FORWARD / REVERSE
ASSEMBLY

LIMIT
SWITCHES

KEY
SWITCH

J
2
REVERSE
BUZ%EEL////’——~\\\\\\\\\

@@ <:<

FUEL/HOUR
GAUGE

WHITE
BLUE
RED/WHITE:
WHITE

LIMIT
SWITCHES
K

A\

s FUEL TANK

GROUND

JBACK—— \\

AN
e |

STARTER/
GENERATOR

@// NEw

Wess

GROUND
BATTERY

Page 7-6 1999 Carryall Vehicle lllustrated Parts List



WIRING-GASOLINE CARRYALL Il

ITEM PART NO. DESCRIPTION QTY
1 2 3 4

101990102 WIRE HARNESS ASSEMBLY (INCLUDES ITEMS 1 - 15) ..ccciiiiiiiiieiieeee e 1

1 N/A WIRE ASSEMBLY, #18 RED/WHITE .....coiiiiiiiiiiec e 1
2 N/A WIRE ASSEMBLY, #18 WHITE, #18 WHITE/BLACK, #18 WHITE/BLACK .......c.ccoccvveirinenn. 1
3 N/A WIRE ASSEMBLY, #18 YELLOW, #16 BLUE .........coviiiiiiee e 1
4 1015769 WIRE ASSEMBLY, #6 WHITE .....c.ooiiiiiiiiii e 1
5 N/A WIRE ASSEMBLY, #16 BLACK 1
6 N/A WIRE ASSEMBLY, #16 GREEN 1
7 1016380 WIRE ASSEMBLY, #6 BLACK ....oiiiiiiiie et 1
8 N/A WIRE ASSEMBLY, #18 YELLOW ....cciiiiiiiiiiiii i 1
9 N/A WIRE ASSEMBLY, #16 YELLOW ..o 1
10 N/A WIRE ASSEMBLY, #16 RED, #16 ORANGE ... 1
11 N/A WIRE ASSEMBLY, #16 YELLOW ......oiiiiiiiiiiiec et 1
12 N/A WIRE ASSEMBLY, #L8 WHITE .....ooiiiiiiiiii e 1
13 N/A WIRE ASSEMBLY, #18 BLACK .... 1
14 N/A WIRE ASSEMBLY, #18 BLUE ... s 1
15 N/A WIRE ASSEMBLY, #18 ORANGE ......ooiiiiii e 1
16 N/A WIRE ASSEMBLY, #18 BLACK 1
17 1012382 WIRE ASSEMBLY, #6 BLACK 1
18 N/A WIRE ASSEMBLY, #18 ORANGE (PART OF ELECTRICAL COMPONENT BOX) .....cccccvuvee.. 1
19 N/A WIRE ASSEMBLY, #18 BLACK (PART OF REVERSE BUZZER KIT) ..ococciiiiiieeiiiee e 1
20 N/A WIRE ASSEMBLY, #18 BLACK ....oiiiiiiiiiiii it 1
21 1015737 WIRE ASSEMBLY, #10 RED (PART OF ELECTRICAL COMPONENT BOX) .....cccocevvvveininenn. 1
22 1015332 WIRE ASSEMBLY, #10 BRAIDED GROUND 1
23 101837301 WIRE ASSEMBLY, #6 GREEN 1
24 1014119 WIRE ASSEMBLY, #6 RED .....cccviiiiiiiiiiic e 1

1999 Carryall Vehicle lllustrated Parts List Page 7-7



TYPICAL 2
PLACES

TYPICAL 2
PLACES
- ()
TYPICAL 2
PLACES

ACCELERATOR ROD

Y
éb
®\ L S
6 :
&
%\ REFERENCE
8
2
S0

|
TYPICAL 2
PLACES O

(10)
T
@
|
|
-
Z
| 7

TO FRAME
GROUND

FT,ONT Or
EHICLE

TYPICAL 2
PLACES

ORANGE WIRE
ASSEMBLY

TYPICAL 2
PLACES

1999 Carryall Vehicle lllustrated Parts List

Page 7-8



ELECTRICAL COMPONENT BOX, GASOLINE VEHICLE-
CARRYALL I, Il, AND TURF Il

ITEM PART NO. DESCRIPTION QTY
1 2 3 4

101992602 BOX, ELECTRICAL COMPONENT, COMPLETE (INCLUDES ITEMS 1 - 25) ......cccovvvvneennen. 1

1 1015372 COVER, ELECTRICAL COMPONENT BOX ...ttt 1
2 1015752 SCREW, HI-LO, #12 - 16 X 5/8 ...oeieiiiieecrii ettt 5
3 1013589 RING, RETAINING ..ottt ettt e e e e s e e e e e as 1
4 1015373 CAM, ELECTRICAL BOX ..ottt 1
5 1014145 BUSHING, BRONZE 2
6 1014065 WASHER, FLAT ... 1
7 1010954 STUD, BALL, 1/4 - 28 1
8 1015345 ASSEMBLY, BELL CRANK AND SHAFT ...oiiiiiiiiiiiieiii e 1
9 8717 NUT, NYLON LOCK, 1/4 - 28 ....ooiiiiie ittt 1
10 8057 NUT, HEX, #4 = 40 ..o e e ee e 4
11 8058 WASHER, LOCK, #4 ... oottt st e e e s s e e e e s annnnee 2
12 1014807 SWITCH, LIMIT Lottt 1
13 1014808 SWITCH, LIMIT ......... 1
14 1012431 WASHER, FLAT, #4 2
15 N/A WIRE ASSEMBLY, #16 ORANGE ......oooiiiii e 1
16 1015878 SCREW, HEX HEAD MACHINE, #4 - 40 x 1-5/8 2
17 101856102 SCREW, HEX WASHER HEAD HI-LO, 1/4 - 15 X 1-1/2 ...ccoiiiiiiiiiiiieeece e 1
18 1015777 ASSEMBLY, VOLTAGE REGULATOR ..o 1
19 7893 NUT, HEX, #L10 - 32 oottt ettt e e st e st e e e s e e e e e e e ns 2
20 1242 NUT, HEX, 5/16 = 18 ..ottt sttt re e 2
21 1013609 SOLENOID, 12-VOLT ..eiiiiiiiiie e 1
22 1012295 FUSE, 10-AMP .o e e e e s e e e e e e e 1
23 1015737 WIRE ASSEMBLY, #10 RED 1
24 1015741 BLOCK, FUSE ... e 1
25 1015371 BOX, ELECTRICAL COMPONENT ..o 1
26 1015405 BOLT, CARRIAGE, 5/16 - 18 X 2 ..oeiiiiiieiieeeiriree et sieee s tree et nnne e s e e e 1
27 1241 WASHER, FLAT, 5/16 ...eeiiiiiiiiitite ettt ettt ettt et e e e nenee e 2
28 7473 NUT, NYLON LOCK, 5/16 = 18 ...ooiiiiiiiiiiieitii ettt 2
29 7818 BOLT, CARRIAGE, 5/16 - 18 X 1-1/2 ...oiiciiiiiiii ittt 1

1999 Carryall Vehicle lllustrated Parts List Page 7-9



Page 7-10 1999 Carryall Vehicle lllustrated Parts List



ELECTRICAL COMPONENTS, FRONT BODY—-
GASOLINE CARRYALL I, Il, TURF 1l, AND Il PLUS

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 1016859 KIT, REVERSE BUZZER (INCLUDES ITEMS 2, 3 AND 4) ....ooiiiiiiiiiiiieiie e 1
2 1016849 SCREW, PAN HEAD HILO, #4 - 24 X 5/16 ......ccoiiiiiiiiiiiiie et 2
3 1016851 BUZZER, REVERSE ...t 1
4 N/A WIRE ASSEMBLY, #18 BLACK ...cciieiiiee ettt 1
5 1011229 NUT, K-LOCK, #6 - 32 ..ot 1
6 1015720 BOLT, HEXWASHER HEAD, # 6 - 32 X /2 ...ooiiiiiiiie et 1
7 101830601 ASSEMBLY, SCREW AND WASHER (QUANTITY OF 5 USED FOR CARRYALL Il PLUS) ... 4
8 101826301 SWITCH, KEY (CARRYALL I, [l AND TURF ) 1oeiiiiiiiiiiie et 1
8 101826401 SWITCH, KEY (CARRYALL Il PLUS ONLY) ..ottt 1
9 101851101 WASHER 1
10 101830701 NUT, KEY SWITCH ... e e e e e 1
11 101834502 CAP, KEY SWITCH ettt e e e e e et e e e nee e e e e nannee 1
12 1012505 KEY (PAIR) ottt ettt et b ettt 1
13 1016630 LIGHT, OIL WARNING 1
14 101990701 GAUGE, FUEL/HOUR (INCLUDES ITEMS 15 AND 16) 1
15 N/A BRACKET .ottt e e e e e e e e e e e e e e e e e e e n e e e 1
16 101991101 NUT, M4 x .7 2
17 1012986 WASHER, LOCK, M4 .. e 2
18 101900901 RETAINER, HARNESS .. e 3

1999 Carryall Vehicle lllustrated Parts List Page 7-11



TIE WRAP

HEADLIGHT
SWITCH

HEADLIGHT
MOUNTING

Page 7-12 1999 Carryall Vehicle lllustrated Parts List



HEADLIGHTS—-
GASOLINE CARRYALL TURF I

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 7893 NUT, HEX, #L0 - 32 oot 1
2 1016 WASHER, LOCK, #L10 ..o 1
3 183 WASHER, FLAT, #LO ..o e e e e nnne e e e e e 1
4 1017721 VOLTAGE LIMITER ..ottt e e e e e e e e e e e e e e 1
5 1010909 SCREW, MACHINE HEAD, #10 - 32 X 1 1/4 ..occiiiiiiiieiie et 1
6 8990 WRAPR, TIE e 4
7 101988001 ASSEMBLY, HEADLIGHT, DRIVER SIDE (INCLUDES ITEMS 9 - 17) 1
8 101988002 ASSEMBLY, HEADLIGHT, PASSENGER SIDE (INCLUDES ITEMS 9 - 16 AND 18) ............. 1
9 101988101 BULB, HALOGEN ...ttt 1
10 101987901 HARNESS, HEADLIGHT WIRE ......oooiiii e 1
11 1013461 SCREW, HI-LO, #10 = 16 ... e e 2
12 1017065 RETAINER, HEADLIGHT ..ottt ettt e e einnee e e 1
13 101988201 LENS, HEADLIGHT ittt 1
14 1017062 ASSEMBLY, TURN SIGNAL LENS 1
15 7893 NUT, HEX, #10 - 32 oo e e e e e e e e e 2
16 1017064 BRACKET, MOUNTING ..ottt ettt et e e e e e 2
17 1016880 BEZEL, HEADLIGHT, DRIVER SIDE 1
18 1016879 BEZEL, HEADLIGHT, PASSENGER SIDE 1
19 4034 SWITCH, LIGHT (INCLUDES ITEM 20) .....ovtiiiiiiiiiiiie et e e 1
20 1013857 KNOB, LIGHT SWITCH ..ottt et e e e e 1

1999 Carryall Vehicle lllustrated Parts List Page 7-13



PASSENGER SIDE
HEADLIGHT

VOLTAGE LIMITER

G DRIVER SIDE
HEADLIGHT

FORWARD / REVERSE
ASSEMBLY

LIMIT
SWITCHES

REVERSE

BUZZER/_\

w@‘ Q

BLUE
WHITE
BLUE
RED/WHITE

BLACK

LIMIT

SWITCHES /@
, JoO.

C
|~ =
1 /
— |- FUEL TANK
K 7 &
N
=

&
%ﬁ%@@i *
AR Q\\\@%\}g"

/ * W I
( 7% GENERATOR
| Al
-0

O R

S

—/—WH\TE

ON
y
/7

>—

YELLOW
G ———YELLOW

\YE
g T— W\\/
GROUND \/
BATTERY <:§ ~\\\\\\§__’//)

Page 7-14 1999 Carryall Vehicle lllustrated Parts List



WIRING—
GASOLINE CARRYALL TURF I

ITEM PART NO. DESCRIPTION QTY
1 2 3 4

101990102 WIRE HARNESS ASSEMBLY (INCLUDES ITEMS 1 - 15) ..ccciiiiiiiiieiieeee e 1
1 N/A WIRE ASSEMBLY, #18 RED/WHITE .....coiiiiiiiiiiec e 1
2 N/A WIRE ASSEMBLY, #18 WHITE, #18 WHITE/BLACK, #18 WHITE/BLACK .......c.ccoccvveirinenn. 1
3 N/A WIRE ASSEMBLY, #18 YELLOW, #16 BLUE .........coviiiiiiee e 1
4 1015769 WIRE ASSEMBLY, #6 WHITE .....c.ooiiiiiiiiii e 1
5 N/A WIRE ASSEMBLY, #16 BLACK 1
6 N/A WIRE ASSEMBLY, #16 GREEN 1
7 1016380 WIRE ASSEMBLY, #6 BLACK ....oiiiiiiiie et 1
8 N/A WIRE ASSEMBLY, #18 YELLOW ....cciiiiiiiiiiiii i 1
9 N/A WIRE ASSEMBLY, #16 YELLOW ..o 1
10 N/A WIRE ASSEMBLY, #16 RED, #16 ORANGE ... 1
11 N/A WIRE ASSEMBLY, #16 YELLOW ......oiiiiiiiiiiiec et 1
12 N/A WIRE ASSEMBLY, #L8 WHITE .....ooiiiiiiiiii e 1
13 N/A WIRE ASSEMBLY, #18 BLACK .... 1
14 N/A WIRE ASSEMBLY, #18 BLUE ... s 1
15 N/A WIRE ASSEMBLY, #18 ORANGE ......ooiiiiii e 1
16 N/A WIRE ASSEMBLY, #18 BLACK 1
17 1012382 WIRE ASSEMBLY, #6 BLACK 1
18 N/A WIRE ASSEMBLY, #18 ORANGE (PART OF ELECTRICAL COMPONENT BOX) .....cccccvuvee.. 1
19 N/A WIRE ASSEMBLY, #18 BLACK (PART OF REVERSE BUZZER KIT) ..ococciiiiiieeiiiee e 1
20 N/A WIRE ASSEMBLY, #18 BLACK ....oiiiiiiiiiiii it 1
21 1015737 WIRE ASSEMBLY, #10 RED (PART OF ELECTRICAL COMPONENT BOX) .....cccocevvvveininenn. 1
22 1015332 WIRE ASSEMBLY, #10 BRAIDED GROUND 1
23 101837301 WIRE ASSEMBLY, #6 GREEN ........ccooiiiiiiiiieeec e 1
1016858 WIRE HARNESS, HEADLIGHT (INCLUDES ITEMS 24 - 29) 1
24 N/A WIRE ASSEMBLY, #16 BLUE .....oooiii e 1
25 N/A WIRE ASSEMBLY, #16 BLACK ...t 1
26 N/A WIRE ASSEMBLY, #16 YELLOW (INCLUDES ITEM 27) ...ooiiiiiieiiiie e 1
27 8106 FUSE, 20-AMP ..o 1
28 N/A WIRE ASSEMBLY, #16 BLACK ...ooiiiii s 1
29 N/A WIRE ASSEMBLY, #16 BLACK ...t e 1
30 1014119 WIRE ASSEMBLY, #6 RED ....coiiiiiiiiii et e e 1

1999 Carryall Vehicle lllustrated Parts List Page 7-15



FRAME
@ GROUND

%\\\

ORANGE / WHITE
RED/WHITE

WHITE / BLACK
WHITE / BLACK

Page 7-16

* FUELHOUR
GAUGE

SONIC
WELD VOLTAGE

REGULATOR
/‘N&

\

BATTERY

1999 Carryall Vehicle lllustrated Parts List

///$® LIMIT

SWITCH

FRAME
GROUND

ON

BlACk

FORWARD / REVERSE
ASSEMBLY

LIMIT
SWITCHES

FUEL TANK

FRAME
GROUND

STARTER/
GENERATOR




WIRING-GASOLINE CARRYALL Il PLUS

ITEM PART NO. DESCRIPTION QTY
1 2 3 4

101990302 WIRE HARNESS ASSEMBLY, CARRYALL Il PLUS (INCLUDES ITEMS 1 - 16) ......ccccecvenee. 1

1 N/A WIRE ASSEMBLY, #18 RED/WHITE .....coiiiiiiiiec e 1
2 N/A WIRE ASSEMBLY, #18 ORANGE/WHITE ......ooiiiiiiiiieeee e 1
3 N/A WIRE ASSEMBLY, #18 YELLOW/#18 GREEN .......ccoiiiiiiiiiiiiiieecieceee e 1
4 N/A WIRE ASSEMBLY, #18 RED .....cccviiiiiiiiiii e 1
5 N/A WIRE ASSEMBLY, #18 BROWN .....cciiiiiiiiiiiii e 1
6 1015769 WIRE ASSEMBLY, #6 WHITE ..........cccccoeoie 1
7 N/A WIRE ASSEMBLY, #18 WHITE/BLACK 1
8 1016380 WIRE ASSEMBLY, #6 BLACK ......oiiiiiiiiiiiiiic e 1
9 N/A WIRE ASSEMBLY, #16 YELLOW ..o 1
10 N/A WIRE ASSEMBLY, #16 YELLOW ......oiiie e 1
11 N/A WIRE ASSEMBLY, #16 RED, #16 ORANGE ........ccciiiiiiiieiee et 1
12 N/A WIRE ASSEMBLY, #18 YELLOW ....ccciiiiiiiiiiiiii e 1
13 N/A WIRE ASSEMBLY, #18 WHITE 1
14 N/A WIRE ASSEMBLY, #18 BLACK 1
15 N/A WIRE ASSEMBLY, #18 BLUE .....ooiiiiiiiii ettt 1
16 N/A WIRE ASSEMBLY, #18 ORANGE 1
17 N/A WIRE ASSEMBLY, #18 BLACK ... 1
18 N/A WIRE ASSEMBLY, #18 ORANGE (PART OF ELECTRICAL COMPONENT BOX) .....cccccvuvee.. 1
19 N/A WIRE ASSEMBLY, #18 BLACK ... ettt e e e e 1
20 N/A WIRE ASSEMBLY, #18 BLACK ....oiiiiiiiiiiii it 1
21 1015332 WIRE ASSEMBLY, #10 BRAIDED GROUND ......cccccoiiiiiiiiiiie e 1
22 101837301 WIRE ASSEMBLY, #6 GREEN 1
23 1012382 WIRE ASSEMBLY, #6 BLACK 1
24 1015737 WIRE ASSEMBLY, #10 RED (PART OF ELECTRICAL COMPONENT BOX) 1
25 1014119 WIRE ASSEMBLY, #6 RED .....cooiiiiiiiii e 1

1999 Carryall Vehicle lllustrated Parts List Page 7-17



Page 7-18

HORN

PASSENGER SIDE
HEADLIGHT VOLTAGE LIMITER

GROUND
TERMINAL

FORWARD / REVERSE
LEVER

LIMIT
SWITCHES e
DRIVER SIDE
HEADLIGHT A
. - ORange. E
GREEN —0 | FUEL TANK
BLyg \j\\/
3
> CAE
S
=
VOLTAGE
REGULATOR
X
w
ERI
D | a3 w
£
w
wl| 3 2
2 @ &
<<
o
(]
< o
A7 A o LIGHT
s s Ve SWITCH
1"
| |-
b ya WHITE
- - N— ! L P
A7 & ORANGE | ==
YELLOW |~
e Rid | v
~ o / GROUND
RED/WHITE |
WHITE/BLACK | | il el ol et WHITE/BLACK ——
Y,
RED/WHITE
/ YELLOW ; : IJ
; RED 1 : J
/ BLUE | I I S
BROWN | T
/ BLACK
(28) . )
oM BLUE
GREEN/WHITE |
. PARK YELLOW )
o LIMIT WHITE
HORN o SWITCH L AEDWHITE
\(\
ORANGE/WHITE N
TWO PIN
CONNECTOR
o BRAKE
oW O LT

RED ¢
\ SWITCH \@3)
@ BATTERY

BUZZER



WIRING-GASOLINE CARRYALL VI

ITEM PART NO. DESCRIPTION QTY
1 2 3 4

101990402 HARNESS, WIRE (INCLUDES ITEMS 1 - 30) ..cccoiiiiiiiieiiieiie st 1

1 N/A WIRE ASSEMBLY, #18 BLACK ....oiiiiiiie e 1
2 N/A WIRE ASSEMBLY, #18 BLUE ... s 1
3 N/A WIRE ASSEMBLY, #L8 YELLOW .....coiiiiiiiiiiiee ettt 1
4 N/A WIRE ASSEMBLY, #18 BLUE .......coiiiiiiiiii e 1
5 N/A WIRE ASSEMBLY, #16 BLACK 1
6 N/A WIRE ASSEMBLY, #16 BLACK 1
7 N/A WIRE ASSEMBLY, #14 BLACK, #18 BLACK 1
8 N/A WIRE ASSEMBLY, #18 RED ......cciiiiiiiiiiii e 1
9 N/A WIRE ASSEMBLY, #18 BROWN .....coiiiiiiiiiii e 1
10 N/A WIRE ASSEMBLY, #14 YELLOW ... 1
11 N/A WIRE ASSEMBLY, #18 BROWN ...ttt 1
12 N/A WIRE ASSEMBLY, #18 GREEN AND #18 YELLOW ......ccccciiiiiiiiiiiiic e, 1
13 N/A WIRE ASSEMBLY, #16 RED AND #16 ORANGE 1
14 N/A WIRE ASSEMBLY, #18 RED/WHITE ..ot 1
15 N/A WIRE ASSEMBLY, #18 ORANGE ......ooiiiiii e 1
16 N/A WIRE ASSEMBLY, #16 YELLOW 1
17 1016380 WIRE ASSEMBLY, # 6 BLACK ..o 1
18 1015769 WIRE ASSEMBLY, # 6 WHITE ... 1
19 N/A WIRE ASSEMBLY, #L8 YELLOW ...ttt 1
20 N/A WIRE ASSEMBLY, #18 WHITE/BLACK ..ottt 1
21 N/A WIRE ASSEMBLY, #18 GREEN/WHITE AND #18 BLUE ........cccciiiiiiiiiiecc e 1
22 N/A WIRE ASSEMBLY, #L8 YELLOW ..o s 1
23 N/A WIRE ASSEMBLY, #18 WHITE .........cccccceeine 1
24 N/A WIRE ASSEMBLY, #16 ORANGE/WHITE 1
25 N/A WIRE ASSEMBLY, #16 BROWN .....cooiiiiiiiiiii e 1
26 N/A WIRE ASSEMBLY, #L8 RED .....ooiiiee e s 1
27 N/A WIRE ASSEMBLY, #16 RED/WHITE ....coiitiiiiiieeiieee et 1
28 N/A WIRE ASSEMBLY, #16 ORANGE .......cooiiiiiiiiiiii e 1
29 N/A WIRE ASSEMBLY, #18 BLUE .....oooiiii s 1
30 N/A WIRE ASSEMBLY, #L8 WHITE ... 1
31 1014119 WIRE ASSEMBLY, #6 RED ....coiiiiiiiii ettt e e 1
32 N/A WIRE ASSEMBLY, #18 BLACK ....ciiiiiiiiiiii i 1
33 N/A WIRE ASSEMBLY, #18 BLACK (PART OF REVERSE BUZZER KIT) ... 2
34 1012382 WIRE ASSEMBLY, #6 BLACK ... e 1
35 N/A WIRE ASSEMBLY, #18 ORANGE (PART OF ELECTRICAL COMPONENT BOX) ................. 1
36 N/A WIRE ASSEMBLY, #18 BLACK ....oiiiiiiiiiiei it 1
37 1015332 WIRE ASSEMBLY, #10 BRAIDED GROUND WIRE ..o 1
38 1015737 WIRE ASSEMBLY, #10 RED (PART OF ELECTRICAL COMPONENT BOX) ....ccccovvvvveeirineen. 1
39 101837301 WIRE ASSEMBLY, #6 GREEN ...ttt e e 1

1999 Carryall Vehicle lllustrated Parts List

Page 7-19




TYPICAL 2
PLACES

REFERENCE
@ ACCELERATOR CABLE

i
~ ?
@ TYPICAL
2 PLACES

@

ORANGE WIRE
ASSEMBLY

_J TYPICAL2
- PLACES

GROUND
O FRAME

oM

TYPICAL 2
PLACES

/—/%

i\ ‘ ’ \
@\\%J/ 0"
Z\//

Page 7-20 1999 Carryall Vehicle lllustrated Parts List



ELECTRICAL COMPONENT BOX, GASOLINE VEHICLE-
CARRYALL Il PLUS AND VI

ITEM PART NO. DESCRIPTION QTY
1 2 3 4

101992701 BOX, ELECTRICAL COMPONENT, COMPLETE (INCLUDES ITEMS 1 - 31) .....ccccocvvvneennen. 1

1 1017239 RELAY e 1
2 8450 SCREW, HEX HEAD MACHINE, #10 - 24 X 1/2 ...ocoiiii it 1
3 183 WASHER, FLAT, 10 ...ttt e s e e s et e e e s s e e e e nannneee 1
4 1017243 BRACKET, RELAY MOUNTING .....ooiiiiiiiiiiiici e 1
5 1016 WASHER, LOCK, #10 ...t 1
6 1017 NUT, HEX, #10 - 24 1
7 1015372 COVER, ELECTRICAL COMPONENT BOX 1
8 1015752 SCREW, HI-LO, #12 - 16 X 5/8 ...ccviiiiiiiieiit ettt 5
9 1242 NUT, HEX, 5/16 - 18 .. .ottt e s 2
10 7893 NUT, HEX, #L10 - 32 oo e e e e e eneee e e e e 2
11 1014948 ASSEMBLY, DIODE ..ottt e e e et e e e s e e s e e 1
12 N/A WIRE ASSEMBLY, #18 ORANGE .......cooiiiiiiiiii e 1
13 1013609 SOLENOID ....cciiiiiiiiiiiiiie s 1
14 1014807 SWITCH, LIMIT 1
15 1013589 RING, RETAINING ..ottt ettt e s e e e e e ee e e 1
16 1015373 CAM, ELECTRICAL BOX 1
17 1014145 BUSHING, BRONZE ...t 2
18 1014065 WASHER, FL AT e e e e e e e e s e e e e e e e e nnnes 1
19 1015345 ASSEMBLY, BELL CRANK AND SHAFT ...t 1
20 1010954 STUD, BALL, /4 = 28 ...ttt ettt 1
21 8717 NUT, NYLON LOCK, 1/4 - 28 ....oooiiiie ittt e 1
22 1016997 BOX, ELECTRICAL COMPONENT ... 1
23 1012295 FUSE, 10-AMP ..o 1
24 1015737 WIRE ASSEMBLY, #10 RED 1
25 1015741 BLOCK, FUSE ... e 1
26 1015405 BOLT, CARRIAGE, 5/16 - 18 X 2 ....eiiiiiiieiteie it estee e sree et et nnnee s anneeenanes 1
27 1017238 REGULATOR, VOLTAGE .....ooiiiiiiiiiie ettt sttt a e ennee e e 1
28 1015878 SCREW, HEX HEAD MACHINE, #4 - 40 X 1-5/8 ......coiiiiiiiiiiiiiiic et 2
29 1012431 WASHER, FLAT, #4 . 2
30 8057 NUT, HEX, #4 = 40 ..o e e ee e 4
31 8058 WASHER, LOCK, #4 ... oottt et et e e s e e e e s e nnnnee 2
32 1016423 FUSE, 20-AMP (CARRYALL VI ONLY) ...uttiititiiieiie sttt 3
33 101856102 SCREW, HEX WASHER HEAD HI-LO, 1/4 - 15 x 1-1/2 1
34 1241 WASHER, FLAT, 5/16 ....ooiiiiiiii ittt sttt e e 2
35 7473 NUT, NYLON LOCK, 5/16 - 18 ....oiiiiiiiieiiiee ettt e e s e e 2
36 7818 BOLT, CARRIAGE, 5/16 - 18 X 1-1/2 ...ccciiiiiiiiiieiie ittt 1

1999 Carryall Vehicle lllustrated Parts List Page 7-21



Page 7-22

HEADLIGHT
MOUNTING

1999 Carryall Vehicle lllustrated Parts List

FROM FRONT




ELECTRICAL COMPONENTS, FRONT BODY—-
GASOLINE CARRYALL VI

ITEM PART NO. DESCRIPTION QTY
1 2 3 4

1 8639 WRAP, TIE 4

2 1016859 KIT, REVERSE BUZZER (INCLUDES ITEMS 3, 4 AND 5) ...cccviiiiiiiiiiie e 1

3 1016851 BUZZER, REVERSE ...t 1

4 1016849 SCREW, PAN HEAD HILO, #4 - 24 X 5/16 .....ccciiieiiiiiii ittt 2

5 N/A WIRE ASSEMBLY, #18 BLACK ....ooiiiiiiiiiii e 1

6 1017721 LIMITER, VOLTAGE (FOR GASOLINE VEHICLE LIGHTING INSTALLATION) .....cccccevevvrenane 1

7 1010909 SCREW, MACHINE, #10 - 32 x 1 1/4 1

8 183 WASHER, FLAT, HLO ..ottt et e e st e e s e e e s e e e e eeeas 1

9 1016 WASHER, LOCK, #L0 ..ottt e 1
10 7893 NUT, HEX, #10 - 32 .o 1
11 1016356 BLOCK, TERMINAL ... 1
12 1013357 RIVET, ALUMINUM POP, 5/32 ...ttt ettt 2
13 1015720 BOLT, HEX WASHER HEAD, #6 - 32 x 1/2 1
14 1011229 NUT, K-LOCK, #6 - 32 ....coooiiiiiiiiiiiieie, 1
15 4029 ASSEMBLY, HORN (INCLUDES ITEMS 16, 17 AND 18) 1
16 7820 WASHER, INTERNAL TOOTH, 5/16 1
17 101955101 NUT, M6 x 1.25 ......... 1
18 1011825 BRACKET, HORN 1
19 304 BOLT, HEX HEAD, 1/4 - 20 X 1 .oiiee ettt ettt e e e 2
20 332 WASHER, FLAT, 1/4 .ttt et b et e ns et e e nnne e e e 2
21 8233 NUT, NYLON LOCK, 1/4 - 20 ..cieiiiieiiieiteeeie ettt et 2
22 101988001 ASSEMBLY, HEADLIGHT, DRIVER SIDE (INCLUDES ITEMS 24 - 32) .....ccoovveiiiiiiieecnee, 1
23 101988002 ASSEMBLY, HEADLIGHT, PASSENGER SIDE (INCLUDES ITEMS 24 - 31 AND 33) ........... 1
24 101988101 BULB, HALOGEN ..ottt e e e e s e e e e e 1
25 101987901 HARNESS, HEADLIGHT WIRE 1
26 1013461 SCREW, HI-LO, #10 - 16 X 7/16 ...cciivveiiiiiieiieie ittt 2
27 1017065 RETAINER, HEADLIGHT ..o e 1
28 101988201 LENS, HEADLIGHT oottt ettt e e e e eee e e 1
29 1017062 ASSEMBLY, TURN SIGNAL LENS ....ooiiiiiiiii e 1
30 7893 NUT, HEX, #10 = 32 .o e 2
31 1017064 BRACKET, MOUNTING ..o 2
32 1016880 BEZEL, HEADLIGHT, DRIVER SIDE ........oooiiiiiiiiiiiieeece et 1
33 1016879 BEZEL, HEADLIGHT, PASSENGER SIDE ......ccooiiiiiiiiiiiii e 1

1999 Carryall Vehicle lllustrated Parts List Page 7-23



Page 7-24 1999 Carryall Vehicle lllustrated Parts List



CONTROLS AND GAUGES-GASOLINE CARRYALL VI

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 1016630 LIGHT, OIL WARNING ..ottt e 1
2 101990701 GAUGE, FUEL/HOUR (INCLUDES ITEMS 3 AND 4) ....ooiiiiiiiiiiieiieie e 1
3 N/A BRACKET e e e ee e e 1
4 101991101 NUT, M4 X 7 e e e e e e et e e s et e e e e rn e e e e e e e s e e e eeaas 2
5 1012986 WASHER, LOCK, M4 ..o e 2
6 101969701 BUTTON, HORN ..o 1
7 101830601 ASSEMBLY, SCREW AND WASHER 5
8 101826401 SWITCH, KEY ittt ettt e et e e e et e e e s et e e e e e et e e e e e e nsnnneeeeeenannee 1
9 101851101 WASHER ..o 1
10 101830701 NUT, KEY SWITCH ..o 1
11 101834502 CAP, KEY SWITCH et e e e e e e e e e e e 1
12 1012505 KEY (PAIR) oottt ettt ettt h ettt e s bt ekt e e st s bt e e n e e n bt e nn e e e e e e 1
13 4034 SWITCH, LIGHT (INCLUDES ITEM 14) ....coiiiiiiiiiiiiiieiit ettt 1
14 1013857 KNOB, LIGHT SWITCH 1
15 1011439 SWITCH, LIMIT e e e e e e e e e e e e e e e e s mnne e e e e e nnnee 2
16 1011557 SCREW, HEX HEAD MACHINE, #6 - 32 X 1 ..ottt 4
17 101932201 NUT, NYLON LOCK, #6 - 32 4
18 101957101 BRACKET, BRAKE LIGHT SWITCH ....cooiiiiiiiii e 1
19 1011280 NUT, LOCK, 5/16 - 18 ....eiiiiieie ittt e nnn e s e e nnn e nnne e e s nnreeennee 1

1999 Carryall Vehicle lllustrated Parts List Page 7-25



1999 Carryall Vehicle lllustrated Parts List

Page 7-26



ELECTRICAL COMPONENTS, REAR BODY—-
GASOLINE CARRYALL VI

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 1016717 ASSEMBLY, TAILLIGHT (INCLUDES ITEMS 2 - 6) ...cccvviitiiiiiiiiee ittt 2
2 N/A HOUSING, TAILLIGHT .. 1
3 1011582 BULB ..o e e e e e e 1
4 N/A GASKET ettt e e e e e e e e e e e e e e e eeas 1
5 N/A LENS e 1
6 N/A SCREW, LENS . 2
7 1015752 SCREW, HEX WASHER HEAD, #12 - 16 X 1/2 ..ecoiiiiiieie et 4
8 1016859 KIT, REVERSE BUZZER (INCLUDES ITEMS 9 - 15) ....cccooiiiiiiiiiiii e 1
9 1016851 BUZZER, REVERSE ......coooiiiiiii e 1
10 1016849 SCREW, PAN HEAD HILO, #4 - 24 X 5/16 .....cccoiiiiiiiii et 2
11 N/A WIRE ASSEMBLY, #18 BLACK ...t 1
12 1015720 SCREW, HEX WASHER HEAD, #6 - 32 X 1/2 ..ioii it 1
13 7591 WASHER, FLAT oo e 1
14 1011622 WASHER, LOCK, #6 .. .ottt 1
15 1011558 NUT, HEX, #6 = 32 ..o e e e 1

1999 Carryall Vehicle lllustrated Parts List Page 7-27



TYPICAL
TYPICAL 4 PLACES

@ 3 PLACES
TYPICAL

2 PLACES

%\\‘

TYPICAL
2 PLACES
AT F1 AND

F2 TERMINALS
@

TYPICAL
2 PLACES
AT A1 AND
A2 TERMINALS

TYPICAL
2 PLACES

TYPICAL
_ 3PLACES
e (s
j

Page 7-28 1999 Carryall Vehicle lllustrated Parts List



STARTER/GENERATOR ASSEMBLY

ITEM PART NO. DESCRIPTION QTY
1 2 3 4

101833701 STARTER/GENERATOR (CLOCKWISE ROTATION) (INCLUDES ITEMS 1 - 30) ......ccceevevee. 1

1 101875201 HOUSING, FIELD COIL ...ouiiiiiiiiieiiee e 1
2 101875101 ASSEMBLY, ARMATURE (INCLUDES ITEMS 3, 4 AND 5) ....cociiiiiiiieiiieeneee e 1
3 101875001 RETAINER, BEARING ..ottt e e e 1
4 1013001 BALL BEARING, OUTPUT SHAFT ....oiiiiiiiiiiiiii e 1
5 1013005 COMMUTATOR, BALL BEARING ..ot 1
6 101939901 SPACER, 5/16 1
7 1013003 KEY, WOODRUFF 1
8 101876501 KIT, PULLEY NUT AND SCREW (INCLUDES ITEMS 9 - 12) ....cccociiiiiiiiiiieiin e 1
9 N/A WASHER, LOCK, ML4 .. 1
10 N/A NUT, HEX, ML4 X 2 ..o e e e e e 1
11 N/A SCREW, CROSS - RECESSED, M5 X .8 X 18MM .....cccccoiiiiiiiiiiiiii e, 3
12 101896501 SCREW, CROSS - RECESSED, M5 x .8 x 16MM (WITH LOCK WASHER) ................. 2
13 101874901 END BELL, OUTPUT SHAFT 1
14 101875301 SET, POLE (SET OF 4) .oeeiiiiii ittt sttt e e 1
15 101875401 SCREW, POLE PIECE (SET OF 4) 1
16 101875501 ASSEMBLY, FIELD COIL 1
17 101875601 SET, FINSULATOR ..o 2
18 101877601 PACKAGE, TERMINAL HARDWARE (F1 AND F2) ..ooiiiiiiiiecieee e 2
19 101875701 SET, DF INSULATOR ..ottt et et e st e e e es 1
20 101877701 PACKAGE, TERMINAL HARDWARE (DF) ..ottt 1
21 101301102 HOLDER, BRUSH (INCLUDES ITEMS 22 - 25) ....cviiiiiiiiiiieee e 1
22 101878101 SPRING, BRUSH ... e 4
23 101869302 PACKAGE, BRUSH (INCLUDES 4 BRUSHES, 4 SCREWS, 4 WASHERS) 1
24 101876202 ASSEMBLY, BRUSH CONNECTOR .......coiiiiiiiiiiiiiii e 2
25 101875802 A CONNECTOR (SET OF 2) ..oeviiiiiiie ittt 1
26 101876001 PACKAGE, TERMINAL HARDWARE (AL AND A2) ...ooiiiiiiiiee e 2
27 101876301 COVER, BRUSH INSPECTION PORT (SET OF 4) (INCLUDES ITEM 28) ........cccccvveinnene 1
28 1017653 COVER, BRUSH INSPECTION PORT, WITH DRAIN .....cccociiiiiiiiiiiii e, 1
29 101876402 END BELL, COMMUTATOR ... e 1
30 101879001 BOLT, CLAMP, M6 X 1 X I8OMM ... e 2
31 1014289 PULLEY ettt e et e e et e e e e e e e e e e e e e e e as 1

1999 Carryall Vehicle lllustrated Parts List Page 7-29



CARRYALL | ONLY

AS VIEWED FROM
DRIVER SIDE
OF VEHICLE

CARRYALL II,
TURF II, Il PLUS,

REFERENCE
STARTER/GENERATOR
ASSEMBLY

X

@

STARTER/GENERATOR

REFERENCE ‘
ASSEMBLY ‘
/

AS VIEWED FROM
PASSENGER SIDE OF VEHICLE

STARTER/GENERATOR
ASSEMBLY

Page 7-30 1999 Carryall Vehicle lllustrated Parts List



STARTER/GENERATOR MOUNTING

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 101833701 STARTER/GENERATOR ..ottt et 1
2 101524001 BRACKET, MOUNTING, FE 290 (CARRYALL T AND H)...ccvtiiiiiiiiiiie e 1
2 101524002 BRACKET, MOUNTING, FE 350 (CARRYALL TURF II, I PLUS, AND VI) ..cooooiiiiiiieiieeeee 1
3 101916701 BELT, STARTER/GENERATOR .....ooiiiiiiiiiie ittt ettt 1
4 1016883 BRACKET, ADJUSTING ....iiiiiiiiiiiiiiiis e 1
5 8754 NUT, NYLON LOCK, 3/8 = 16 ...ciiiiiiiiiiieiiiieiiiiee sttt nne e nanee 2
6 1015075 WASHER, FLAT, 5/16 .......cccocvevnenen. 1
7 705 BOLT, HEX HEAD, 3/8 - 16 x 1-1/4 2
8 1012830 SCREW, HEX HEAD CAP, M8 X 1.25 X 22MM .....cccciiiiiiiiiiiie e 2
9 7174 WASHER, LOCK, B5/16 ...oiiiiiiiiiiiiiiieie ettt 3
10 1016074 SCREW, TORX HEAD, M8 X 1.25 X 18MM ......oiiiiiiiiie e 1
11 1015932 BOLT, CARRIAGE, 5/16 - 18 X 1 ..oiiiiiiieiiiie ittt ettt ettt nnne e e e e 1
12 1242 NUT, HEX, 5/16 = 18 ..ottt sttt e 1
13 101837301 WIRE ASSEMBLY, #6 GREEN 1
14 1015920 WIRE ASSEMBLY, #6 BRAIDED GROUND (CARRYALL | ONLY) 1
15 7173 SCREW, HEX HEAD CAP, 5/16 - 18 x 3/4 (CARRYALL | ONLY) ...occciiiiiiiiiiiieiiee e 1
16 7473 NUT, NYLON LOCK, 5/16 - 18 (CARRYALL | ONLY) 1
17 1241 WASHER, FLAT, 5/16 (CARRYALL I ONLY) .ottt 1

1999 Carryall Vehicle lllustrated Parts List Page 7-31



AS SEEN FROM THE
PASSENGER SIDE
OF VEHICLE

TO NEGATIVE

BATTERY POST \\
\ TERMINAL

AS SEE FROM
DRIVER SIDE
OF VEHICLE

Page 7-32 1999 Carryall Vehicle lllustrated Parts List



BATTERY-GASOLINE VEHICLE

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 1012328 BATTERY, 12-VOLT ..ottt 1
2 1014374 SPACER, BATTERY TERMINAL BOLT ...ooiiiiiiiiiii e 2
3 1014375 SCREW, HEX HEAD CAP, STAINLESS STEEL, 3/8 - 16 X 1/2 ....ocvciviiieeeee e 2
4 1010934 BOLT, HEX HEAD, 5/16 - 18 X 1 ..oiiiiiiiiiiiiieiiiiee et siee ettt ettt nne e e e e 1
5 101898001 CLAMP, BATTERY ittt et 1
6 7173 SCREW, HEX CAP, 5/16 - 18 X 3/4 ..ttt 1
7 1241 WASHER, FLAT, 5/16 ....ooiiiiiiiiiiee ittt nne e 2
8 7473 NUT, NYLON LOCK, 5/16 - 18 ....oiiiiiiiieiiiee ittt ettt e e s e e e 2
9 1014288 SCREW, THREAD-FORMING, 5/16 - 16 X 3/4 ....ccviiiiiiiiieiiecieeee e 1

1999 Carryall Vehicle lllustrated Parts List Page 7-33






ENGINE E



n FE290 ENGINE

7
(1
|

s
«

/
<

=8
(

1999 Carryall Vehicle lllustrated Parts List

Page 8-2



FE290 ENGINE—-
SHROUDS AND BRACKETS

ITEM PART NO. DESCRIPTION QTY

1 2 3 4

101953901 FE290 OHV GASOLINE ENGINE (CLOCKWISE ROTATION) WITH CARBURETOR

(DOES NOT INCLUDE ITEMS 15 THROUGH 18) .....ccoiiiiiiiiiiiiie e 1

1 1016507 BOLT, 2-ENDED, M6 X 1 X 29MM ....ciiiiiiiiiiieiiii e e 1
2 1016512 WASHER, FLAT, BMM ... e 1
3 1016524 SHROUD, ENGINE, FE290 ..ot 1
4 1016456 BOLT, FLANGED, M6 x 1 x 12MM 15
5 1016547 NUT, FLANGE, MB X L ..ottt e s 3
6 101909701 BOLT, 2-ENDED, M6 X 1 X 27MM  ....coiiiiiiiiii e 2
7 1016526 SHROUD, ENGINE, FE290 (LOWER) .....ciiiiiiiiiiite et 1
8 1017221 BOLT, 2-ENDED, M6 X 1 X 48MM  ....ccciiiiiiiiiiiiiiiiee ettt 1
9 101915601 HOUSING, FAN ..ot et e s naes 1
10 1016525 SHROUD, ENGINE, FE290 (UPPER) ......ciiiiiiiiiiie et 1
11 1016443 BRACKET ...ttt e e e e e e e e e s et e e e e e e e e 1
12 1016539 O-RING et e et e e e e e e e 1
13 1016536 TUBE, OIL FILLER, FE290 1
14 1016531 DIPSTICK .. 1
15 101887601 NUT, NYLON LOCK, MB X1 .. .ottt e e e e e es 1
16 1015332 WIRE ASSEMBLY, #10 BRAIDED GROUND .......ooiiiiiiiiiiiiieeiiiiei e 1
17 1015969 SCREW, PAN HEAD, MB X 1 X T4AMM .....cccoiiiiiiiiiiiiiiieie e 4
18 1015649 SHROUD, FAN e e e e e e 1

1999 Carryall Vehicle lllustrated Parts List Page 8-3



n FE290 ENGINE

Page 8-4 1999 Carryall Vehicle lllustrated Parts List



FE290 ENGINE—-
IGNITION COMPONENTS AND FLYWHEEL

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 101915701 FLYWHEEL ..ooiiiii i 1
2 101915801 FAN, FLYWHEEL, GRAY ..o 1
3 1017448 SCREW, FLANGED HEX HEAD, M6 X 1 X 10MM ... 3
4 1016548 WASHER, FLAT, L1EMM ..ottt ettt e e e e e e s e ennnee 1
5 1016505 NUT, HEX, MLB X 1.5 ..ooiiiiiiiiiii e 1
6 1017455 PLATE, FLYWHEEL FAN 1
7 1016562 KEY e 1
8 1016455 BOLT, FLANGED, M5 x .8 x 25MM 2
9 101909201 COIL, IGNITION (WITH INTERNAL IGNITER) ....oiiitieiiiiiieiie et 1
10 1016578 GROMMET <. e 1
11 1016588 TUBE, 7MM X TOMM ... e s e e e 1
12 1016493 ASSEMBLY, PLUG CAP .ottt ettt e e e e s 1
13 101881101 PLUG, SPARK, OHV ..ottt 1
14 1016456 2
15 1012981 1
16 1016579 1
17 1016586 1
18 101909401 1
19 1016445 1
20 101909501 1
21 1016497 1
22 1016544 1
23 1016561 1
24 1016587 1
25 101909301 1

1999 Carryall Vehicle lllustrated Parts List Page 8-5



n FE290 ENGINE




FE290 ENGINE—-
OIL CIRCULATION

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 1016467 ASSEMBLY, OIL FILTER, OHV ....oiiiiiiiiiiic e 1
2 1016502 BRACKET, OIL FILTER ..o 1
3 1016457 BOLT, FLANGED HEX HEAD, M6 X 1 X 40MM ......ooiiiiiiii e 2
4 1017507 PLUG et e e e e e e e e 2
5 1016570 O-RING, OIL FILTER MOUNT ...oiiiiiiiiiiiiiiie et 1
6 1016576 PLUG, DRAIN, FE290 1
7 1016432 GASKET, DRAIN PLUG 1
8 1017456 SCREW, FLANGED HEX HEAD, M6 x 1 x 12MM 6
9 1016484 COVER, PUMP oo 1
10 1016435 GASKET, OIL PUMP ..o 1
11 1016473 PLATE, OIL PUMP .. e e ee e 1
12 101648203 PUMP, OIL, AND ROTOR ....oiiiiiiiiiie ettt ettt e e s e e e e 1
13 1016429 SEAT, VALVE ..o 1
14 1016537 BALL, STEEL, PRESSURE RELIEF 1
15 1016581 SPRING e e e e e e as 1

1999 Carryall Vehicle lllustrated Parts List Page 8-7



n FE290 ENGINE

Page 8-8 1999 Carryall Vehicle lllustrated Parts List



FE290 ENGINE—-
CYLINDER HEAD

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 1016442 CASE, ROCKER ..ottt e 1
2 1016436 GASKET, ROCKER CASE .....ooiii e 1
3 1016583 BOLT, FLANGED, M6 X 1 X 35MM ... 2
4 1016569 O-RING et e e e e e e as 2
5 1016545 NUT, HEX, M5 X .8 ..ottt e 2
6 1016542 SCREW, STUD, M5 X .8 .. 2
7 1016451 ARM, ROCKER 2
8 1016450 (1 I PO PRTP PR 4
9 1016449 RETAINER, VALVE SPRING ......ccoiiiiiiiiiiiii e 2
10 1016523 SPRING, ENGINE VALVE .....ooi e 2
11 1016431 ASSEMBLY, CYLINDER HEAD, OHV (INCLUDES ITEMS 12 AND 13) ...ccococveiiiieeineeee 1
12 1016560 RING, SNAP <. et e et e e e e e e e e s e e e e et neeeeeaas 2
13 1016519 GUIDE, VALVE 2
14 1016479 SEAT, SPRING .......... 2
15 1016566 SEAL, VALVE o e 2
16 1016448 VALVE, EXHAUST ..ottt et e et e e s e e e e naennnee 1
17 1016447 VALVE, INTAKE 1
18 1016544 SCREW, CROSS PAN HEAD SELF-TAPPING, M5 x .8 x 12MM 1
19 1016474 L I I PO PUTPR 1
20 1016483 VALVE . ettt e e e et e e et et e e e e e e e e nnnee 1
21 1016563 PIN 2
22 1016489 BOLT, STUD, M8 X 1.25 X 29MM  .....coiiiiiiiiiiiii e 2
23 1016452 SHAFT, ROCKER ...t e e e e e 1
24 1016471 ROD, PUSH ......cooviiiiiiiiiieeeee 2
25 1016549 WASHER, FLAT, M12 1
26 1016517 CIRCLIP, TYPE E ..o 1
27 1016458 BOLT, FLANGED, M8 X 1.25 X 45MM ......ooiiiiiiiie e 6
28 1016430 GASKET, HEAD ...ttt ettt e et e e st e e e e e e as 1

1999 Carryall Vehicle lllustrated Parts List Page 8-9



n FE290 ENGINE

Page 8-10 1999 Carryall Vehicle lllustrated Parts List



FE290 ENGINE—-
CRANKCASE, CAMSHAFT AND OIL SENSOR

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 1016535 CONNECTOR, CORD ...oiiiiiiiiiiiiie i e 1
2 1016538 O-RING o 1
3 1016506 L 1 PSSR PR 1
4 1016544 SCREW, CROSS PAN HEAD SELF-TAPPING, M5 X .8 X 12MM ......cccccociiiiiiiiiiiiniiiins 1
5 1016564 PIN 2
6 1016565 BEARING, BALL ..o 1
7 1016567 SEAL, CRANKSHAFT 1
8 1016584 BOLT, 2-ENDED, M8 x 1.25 x 69MM 2
9 1016458 BOLT, FLANGED, M8 X 1.25 X 45MM ......ccciiiiiiiiiiiii e 6
10 1016520 COVER, CRANKCASE ... 1
11 1016446 GASKET, CRANKCASE COVER ...t 1
12 1016456 BOLT, FLANGED, MB X 1 X 12MM ...coiiiiiiiiiiie ittt 2
13 1016510 BRACKET, OIL LEVEL SWITCH ....ooiiiiiiiiiiiiii e 1
14 1016494 SENSOR, OIL LEVEL 1
15 1016496 SCREW, CROSS PAN HEAD, M4 x .7 x 8MM 3
16 1016454 BOLT, FLANGED, M5 X .8 X 8MM ....coiiiiiiiiiiie ettt 2
17 1016472 PLATE, OIL FILTER SCREEN 1
18 1016521 SCREEN, OIL FILTER ..o 1
19 101915401 CAMSHAFT, COMPLETE ... 1
20 1016453 L2 e = OO PUPPRPTN 2

1999 Carryall Vehicle lllustrated Parts List Page 8-11



n FE290 ENGINE

Page 8-12 1999 Carryall Vehicle lllustrated Parts List



FE290 ENGINE—-
CRANKCASE AND CRANKSHAFT

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 1016568 SEAL, Ol . ovootoreeesaeeessss st 1
2 | 101915501 CRANKCASE, COMPLETE, OHV ....c..oociumiiiiiieeeessesesssesssssssssssssessss s 1
3 1016558 RING, SNAP ...oooioootimeeeose e essssse s 2
4 1016460 PIN, PISTON ..ooooivvotomeesssssiessssssessssssssssssse s 1
5 | 101645901 PISTON, STANDARD .....couuieverimmieeessmmesssssesssssssessssssessssssesssss s ssssssesseses 1
5 | 101645902 PISTON, .25MM OVERSIZED 1
5 | 101645903 PISTON, .50MM OVERSIZED 1
6 | 101646101 RING SET, PISTON, STANDARD 1
6 | 101646102 RING SET, PISTON, .25MM OVERSIZED ........ccrvermmnieesnnesessnsesessesesssssneesesssessesss 1
6 | 101646103 RING SET, PISTON, .50MM OVERSIZED ........ccrveirmmeeeisneesesssesessenesssssnsesessesessssss 1
7 | 101647501 ASSEMBLY, CONNECTING ROD, STANDARD (INCLUDES 2 EACH OF ITEM 8) ............ 1
7 | 101647502 ASSEMBLY, CONNECTING ROD, .50MM UNDERSIZED
(INCLUDES 2 EACH OF ITEM 8) w...oovvvvtemiveiiseecsssessssessssssssssssssssssssssssssssssessssneee 1
8 1016509 BOLT, HEX HEAD, M7 X 1 X 38MM ......coouvvoreonroooosesssssesssssses s 2
9 | 101922301 CRANKSHAFT, FE290 (LEFT-HAND THREAD)
(INCLUDES ITEMS 10, 11 AND ONE EACH OF ITEM 12) ......ovvrvvvorrerecrennescsesesieeee 1
10 1016533 GEAR, HELICAL ....cooooiivetiaeiessseeess s 1
11 1016532 GEAR, SPUR ....coumiivirimeeeesiieessssess s 1
12 1016516 ASSEMBLY, ROD (INCLUDES ONE EACH OF ITEM 13) ...oocvvooiviornneicsneesine 2
13 1016580 BEARING, PLAIN <....oooomievvooiaeesieoosesessesessssessssssesssssssss s sessssssessss s 2
14 1016562 KEY oooeeetse st 1
15 | 101655001 SHIM, CRANKSHAFT, 1.13MM THICK AR
15 | 101655002 SHIM, CRANKSHAFT, 1.18MM THICK AR
15 | 101655003 SHIM, CRANKSHAFT, 1.23MM THICK AR
15 | 101655004 SHIM, CRANKSHAFT, 1.28MM THICK AR
15 | 101655005 SHIM, CRANKSHAFT, 1.33MM THICK AR
15 | 101655006 SHIM, CRANKSHAFT, 1.38MM THICK AR
15 | 101655007 SHIM, CRANKSHAFT, 1.43MM THICK AR
15 | 101655008 SHIM, CRANKSHAFT, 1.48MM THICK AR
15 | 101655009 SHIM, CRANKSHAFT, 1.53MM THICK AR
16 1016559 SPACER 1
17 1016541 BOLT, STUD, M6 x 1 X 22MM 4
18 1016547 NUT, FLANGED, M6 x 1 4
19 1016470 SHAFT, GUIDE COUNTERBALANCE 1
20 1016571 O-RING 1
21 1016469 WEIGHT, COUNTERBALANCE 1

1999 Carryall Vehicle lllustrated Parts List Page 8-13



n FE350 ENGINE

Page 8-14 1999 Carryall Vehicle lllustrated Parts List



FE350 ENGINE—-
SHROUDS AND BRACKETS

ITEM PART NO. DESCRIPTION QTY

1 2 3 4

101953801 FE350 OHV GASOLINE ENGINE, COMPLETE (CLOCKWISE ROTATION) WITH CARBURETOR
(WITH COMPRESSION RELEASE) (KEY-START VEHICLES)
(DOES NOT INCLUDE ITEMS 13 - 16) ...coevruturreeieeremressesssesesessessssssessessesssessssessssssssssessesssessessasssssssesessenees 1

101953802 FE350 OHV GASOLINE ENGINE, COMPLETE (CLOCKWISE ROTATION) WITH CARBURETOR
(WITHOUT COMPRESSION RELEASE) (PEDAL-START VEHICLES)

(DOES NOT INCLUDE ITEMS 13 - 16) 1

1 1016507 BOLT, 2-ENDED, M6 x 1 x 29MM 3
2 1016512 WASHER, FLAT, 6 MM ..ottt 3
3 1017474 SHROUD, CYLINDER HEAD ...t 1
4 1016456 BOLT, FLANGED, M6 X 1 X 12MM ..ot 14
5 101916101 HOUSING, FAN et e e et e e s n e e e e e e eeeeenas 1
6 1017476 SHROUD, LOWER CYLINDER .....coiiiiiiiiiiiiiic e 1
7 1016547 NUT, FLANGE, M6 x 1 3
8 1017500 SPACER .o e e a e e e as 2
9 1017475 SHROUD, UPPER CYLINDER ...ttt 1
10 1016539 O-RING e 1
11 1017486 TUBE, OIL FILLER ... 1
12 1016531 DIP STICK et e e e e e e e e e e e e et e e e e e e a e n e e 1
13 101887601 NUT, NYLON LOCK, MB X L ....iiiiiieiiiiiiiee ettt e et e e e s s 1
14 1015332 WIRE ASSEMBLY, #10 BLACK ...oiiiiiiiiiiii it 1
15 1015649 SHROUD, FAN e e e e 1
16 1015969 SCREW, PAN HEAD, M6 X 1 X 14 MM ..ooiiiiiiie e 4

1999 Carryall Vehicle lllustrated Parts List Page 8-15



n FE350 ENGINE

Page 8-16 1999 Carryall Vehicle lllustrated Parts List



FE350 ENGINE—-
IGNITION COMPONENTS AND FLYWHEEL

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 101916201 FLYWHEEL ..ooiiiiii e 1
2 101916301 FAN, FLYWHEEL-GRAY ..o 1
3 1017448 SCREW, FLANGED HEX HEAD, M6 X 1 X 10MM ... 3
4 1017467 NUT, HEX, 18MM FINE .....ooiiiiiiiii ettt e e e e 1
5 1017490 WASHER, FLAT, I8MM ....oiiiiiiiiiiii it 1
6 1017455 PLATE, FLYWHEEL FAN 1
7 1016562 K Y e 1
8 1016455 SCREW, HEX HEAD FLANGED, M5 x 0.8 x 25MM 2
9 101909201 COIL, IGNITION (WITH INTERNAL IGNITER) ....oiiiiiiiiiiiieiie et 1
10 1016578 GROMMET . e 1
11 1016588 TUBE, 7MM 1.D. X 10MM O.D. X 70MM LONG ... 1
12 1017463 ASSEMBLY, PLUG CAP ..ottt ettt e e e e e s 1
13 101881101 PLUG, SPARK, OHV ..ottt e 1
14 1016445 1
15 101909401 1
16 1016579 1
17 1012981 1
18 1016456 SCREW, FLANGED HEX HEAD, M6 X 1 X 12ZMM .....coocciiiiiiiiiiie e 2
19 1016586 DAMPER . 1
20 101909501 CLAMP ettt e et e e e e e e e e e e e e e eeas 1
21 1016497 SCREW, CROSS PAN HEAD, M5 X .08 X 8MM .......cccciiiiiiiiiiin e 1
22 1016544 SCREW, CROSS PAN HEAD SELF-TAPPING, M5 X 12MM ......ccccciiiiiiiiiiiiieiee, 1
23 1016561 1
24 1016587 1
25 101909301 1

1999 Carryall Vehicle lllustrated Parts List Page 8-17



n FE350 ENGINE

Page 8-18 1999 Carryall Vehicle lllustrated Parts List



FE350 ENGINE—-
OIL CIRCULATION

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 1016467 OIL FILTER oottt 1
2 1016502 BRACKET, OIL FILTER ..o 1
3 1016457 BOLT, FLANGED HEX HEAD, M6 X 1 X 40MM ......ooiiiiiiiiii e 2
4 1017507 PLUG oo e e e e e e e e e e 2
5 1016570 O-RING o 1
6 1016432 GASKET, DRAIN PLUG ... 1
7 1016576 PLUG, DRAIN 1
8 1017456 SCREW, FLANGED HEX HEAD, M6 x 1 x 12MM 6
9 1017460 COVER, PUMP oo 1
10 1017442 GASKET, OIL PUMP ..o 1
11 1016473 PLATE, OIL PUMP ..ot e e ee e 1
12 101648203 PUMP, OIL, AND ROTOR ....ciiiiiiiiiiee ettt e e e s e e e e e 1
13 1017458 FILTER ..o 1
14 1016429 SEAT, VALVE 1
15 1016537 BALL, STEEL, PRESSURE RELIEF 1
16 1016581 SPRING ittt e e e e e n e e e e reeees 1

1999 Carryall Vehicle lllustrated Parts List Page 8-19



n FE350 ENGINE

Page 8-20 1999 Carryall Vehicle lllustrated Parts List



FE350 ENGINE-
CYLINDER HEAD

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 1016442 CASE, ROCKER ...ttt e 1
2 1016436 GASKET, ROCKER CASE ..o 1
3 1016583 BOLT, FLANGED, M6 X 1 X 35MM ... 2
4 1016569 O-RING et e e e e e e e e e eeas 2
5 1017446 ARM, ROCKER ....oiiiiiiiiiiie e 2
6 1016450 COLLET e 4
7 1016449 RETAINER, VALVE SPRING 2
8 1017473 SPRING, ENGINE VALVE ..ottt 2
9 1017435 ASSEMBLY, CYLINDER HEAD, FE350 (INCLUDES ITEMS 10 AND 11) ....cccccovevverineennnn. 1
10 1016560 RING, SNAP <. e 2
11 1016519 GUIDE, VALVE ..o e e 2
12 1016479 SEAT, SPRING ...ttt et e et e e e et e e e e eeas 2
13 1016566 SEAL, VALVE ..o 2
14 1017445 VALVE, EXHAUST .... 1
15 1017444 VALVE, INTAKE ..o e e e e e e e s e e e e e e e 1
16 1016544 SCREW, CROSS PAN HEAD SELF-TAPPING, M5 x .8 x 12MM 1
17 1016474 PLATE .... 1
18 1016483 VALVE e 1
19 1016563 PN e e e e e e e e e e e e e e 2
20 1016489 BOLT, STUD, M8 X 1.25 X 29MM ..ottt 2
21 1016452 SHAFT, ROCKER ....oiiiiiiiiiiii i 1
22 1017454 ROD, PUSH ..o 2
23 1016549 WASHER, FLAT, M12 .. e s e e 1
24 1016517 CIRCLIP, TYPE-E ... 1
25 1016458 BOLT, FLANGED, M8 x 1.25 x 45MM 6
26 1017434 GASKET, HEAD ... 1

1999 Carryall Vehicle lllustrated Parts List Page 8-21



n FE350 ENGINE

Page 8-22 1999 Carryall Vehicle lllustrated Parts List



FE350 ENGINE—-
CRANKCASE, CAMSHAFT AND OIL SENSOR

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 1016538 1
2 1017508 1
3 1016535 1
4 1016538 1
5 1016506 1
6 1016544 1
7 1016564 2
8 1017487 BEARING, CRANKSHAFT 1
9 1017504 SEAL, CRANKSHAFT oo e 1
10 1016584 BOLT, 2-ENDED FLANGED, M8 X 1.25 X 69MM .......cccciiiiiiiiiiiiii i 2
11 1017514 BOLT, FLANGED, M8 X 1.25 X 45MM ... .oiiiiiiiiiie e 6
12 1017472 COVER, CRANKCASE ... ittt e e e e e e s 1
13 1017443 GASKET, CRANKCASE COVER 1
14 1017513 BOLT, FLANGED, M6 x 1 x 12MM 2
15 1016510 BRACKET, OIL LEVEL SWITCH 1
16 1016494 SENSOR, OIL LEVEL ..ottt 1
17 1016496 SCREW, CROSS PAN HEAD, M4 x .7 x 8MM 3
18 1016454 BOLT, FLANGED, M5 X .8 X MM .....cciiiiiiiiiiiii e 2
19 1016472 PLATE, OIL FILTER SCREEN ..o 1
20 1016521 SCREEN, OIL FILTER oottt e e 1
21 101751801 SHIM, 0.3MM THICK i AR
21 101751802 SHIM, 0.AMM THICK ..o AR
21 101751803 SHIM, 0.5MM THICK .o e e AR
22 101947601 CAMSHAFT (WITHOUT COMPRESSION RELEASE) (PEDAL-START VEHICLES) ........ 1
22 101915901 CAMSHAFT (INCLUDES ITEM 23) (KEY-START VEHICLES) ......cccocoiiiiiiiieniiiiccnecnnne 1
23 1017511 SPRING s 1
24 1017447 LIFTER, HYDRAULIC ... .t e e e e 2

1999 Carryall Vehicle lllustrated Parts List Page 8-23



n FE350 ENGINE

Page 8-24 1999 Carryall Vehicle lllustrated Parts List



FE350 ENGINE—-
CRANKCASE AND CRANKSHAFT

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 1017503 ] = Y R | PP PPPPPRPPI 1
2 101916001 CRANKCASE, COMPLETE, FE350 (CLOCKWISE ROTATION) ..cccoiiiiiiiiieeiiiiieiee e 1
3 1017502 LN LTS I S 2
4 1017450 L VTR o 1S3 10 L PP 1
5 101744901 PISTON, STANDARD ... ..ttt bbb e et e et et aaaaaaaaassessasaanaasannnaes 1
5 101744902 PISTON, .50MM OVERSIZED .....outuiiiiiiii ettt e e e e e e eaenaean 1
6 101745101 RING SET, PISTON, STANDARD .....cccceeeeeenns 1
6 101745102 RING SET, PISTON, .50MM OVERSIZED 1
7 101745701 ASSEMBLY, CONNECTING ROD, STANDARD (INCLUDES 2 EACH OF ITEM 8) ............ 1
7 101745702 ASSEMBLY, CONNECTING ROD, .50MM UNDERSIZED)
(INCLUDES 2 EACH OF ITEM 8) ..uvviiiieiiiiiiii ettt ettt e earaaa e 1
8 1017512 BOLT, HEX HEAD, M7 X 1 X 36MM ....cciiiiiiiiiiiiiee ettt e e e e e e e e e e e e e e eeenennnas 2
9 101922302 CRANKSHAFT, FE350 (LEFT-HAND THREADS) (INCLUDES ITEMS 10 - 12 AND
ONE EACH OF ITEM 13) 1
10 1016562 KEY oo, 1
11 1016533 GEAR, HELICAL ....ocviiiviicteetcetete ettt ettt b ettt s s ens 1
12 1016532 GEAR, SPUR .. ittt e e e e e e e e e e e e e e e e et ——— e e aarnee 1
13 1017471 (0 PP 2
14 101773301 SHIM, CRANKSHAFT, 1.18MM THICK A/R
14 101773302 SHIM, CRANKSHAFT, 1.25MM THICK AR
14 101773303 SHIM, CRANKSHAFT, 1.32MM THICK A/R
14 101773304 SHIM, CRANKSHAFT, 1.39MM THICK A/R
14 101773305 SHIM, CRANKSHAFT, 1.46MM THICK A/R
14 101773306 SHIM, CRANKSHAFT, 1.53MM THICK AR
14 101773307 SHIM, CRANKSHAFT, 1.60MM THICK A/R
14 101773308 SHIM, CRANKSHAFT, 1.67MM THICK A/R
14 101773309 SHIM, CRANKSHAFT, 1.74MM THICK A/R
14 101773310 SHIM, CRANKSHAFT, 1.11MM THICK AR
14 101773311 SHIM, CRANKSHAFT, 1.81MM THICK A/R
15 1017501 SPACER 1
16 1016541 BOLT, STUD, M6 x 1 x 22MM 4
17 1016547 NUT, FLANGED, M6 x 1 4
18 1016470 SHAFT, GUIDE COUNTERBALANCE 1
19 1016571 O-RING 1
20 1017453 WEIGHT, COUNTERBALANCE (INCLUDES ITEM 21) ...ouiiiiiiiiiiiiee e 1
21 1017510 BEARING ....ooviivitiitiicte ettt ettt ettt ettt ettt ettt st et e bt e et et e et et b et et ebe e e b 1
1999 Carryall Vehicle lllustrated Parts List Page 8-25




2 PLACES
TYPICAL @ ‘ %@ i‘/\

2 PLACES

FH
QN
\/EH QT\OF

REFERENCE
ENGINE-

/ SECTION 8

------ ® TYPICAL

\J\\
7 2 PLACES
/SN S Q
@ /@D

@

TYPICAL
2 PLACES

]« e

TYPICAL
4 PLACES

REFERENCE
UNITIZED TRANSAXLE-
SECTION 12

Page 8-26 1999 Carryall Vehicle lllustrated Parts List



ENGINE MOUNTING

ITEM PART NO. DESCRIPTION QTY
1 2 3 4

1 7473 NUT, NYLON LOCK, 5/16 - 18 (CARRYALL | ONLY) ..cciiiiiiiiiiiienic e 2
2 1241 WASHER, FLAT, 5/16 - 18 (CARRYALL I ONLY) ..ottt e 2
3 101864601 RETAINER, SNUBBER (CARRYALL I ONLY) .iiiiiiiiiieie e 1
4 1010435 BOLT, CARRIAGE, 5/16 - 18 X 1 (CARRYALL | ONLY) ...oociiiiiiiiiciiiee e 2
5 1012164 SNUBBER ...ttt 1
6 1013924 NUT, HEX LOCK, 5/16 - 24, UNF 6
7 101834601 BRACKET, SNUBBER ..........ccccc...... 1
8 101827101 PLATE, MOUNTING ...ttt ettt e e s et e e e e e s e nnnne s 1
9 101833001 NUT, FLANGE, M8 X 1.25 ...ttt e e 6
10 101884801 SCREW, HEX WASHER, 5/16 =24 X 7/8 .....ooiiiiiiiiiiiii ittt 6
11 101833301 SCREW, HEX HEAD CAP, M10 X 1.25 X 30MM ... 4
12 101833201 STUD, M8 x 1.25 X 60MM (FE290 VEHICLE) ....ccoiiiiiiiiiiiiiic e 2
12 101833101 STUD, M8 X 1.25 X 50MM (FE350 VEHICLE) .....cccviiiiiiiiiiiciieeie e 2
13 101832101 SPACER (FE290 VEHICLE) ......cococveiiiieeiiiieee, 2
13 1011697 WASHER, FLAT, 5/16 (FE350 VEHICLE) 2
14 101832901 NUT, FLANGE, M10 X 1.25 ...ttt e e e e e e e es 4
15 1012571 WASHER, HEAVY FLAT, 5/16 4
16 101855901 SCREW, HEX HEAD CAP, M8 X 1.25 X 43MM .....cccoiiiiiiiiiiiiii e 4
17 101832701 STIFFENER, FLYWHEEL SIDE ... 1

1999 Carryall Vehicle lllustrated Parts List Page 8-27






FUEL, INTAKE,
AND GOVERNOR SYSTEMS



Page 9-2 1999 Carryall Vehicle lllustrated Parts List



FUEL SYSTEM

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 1016004 KIT, FUEL TANK, WITH SENDING UNIT (INCLUDES ITEMS 2 - 9) ..ccooviiiiiieiienriee e, 1
2 1015188 CAP, FUEL TANK, NONVENTED .....coiiiiiiiiiii e 1
3 1015143 ASSEMBLY, FUEL TANK VENT ..o 1
4 1015139 GROMMET, INSULATION ...ttt e e s e e e ns 1
5 1015137 LINE, BULK VENT (AVAILABLE BY THE FOOT) ..covitiiiiiiiie it AR
6 N/A WIRE ASSEMBLY, #16 BLACK 1
7 1013746 CLAMP, HOSE (GRAY) ..ovevivieennes 2
8 101824401 BARB, VENT ittt e et e e e et e e e e e e 1
9 101896901 VALVE, FUEL PICKUP TUBE WITH SHUT-OFF ......cccciiiiiiiiiiiiii e 1
10 1014928 ASSEMBLY, REAR FUEL STRAP ....oiiiii e 1
11 101955301 ASSEMBLY, FRONT FUEL STRAP ..o 1
12 1014116 NUT, U-TYPE SPEED, 1/4 - 20 ....oeiiitiieitiee ettt ettt 3
13 8248 SCREW, PHILLIPS TRUSS HEAD, 1/4 - 20 X 3/4 ..ccooioiiiiiicieeiee e 1
14 1011988 SCREW, PHILLIPS TRUSS HEAD, 1/4-20 x 2 2
15 1012649 CLAMP, HOSE (RED) ..eiiiiiiiiieie ittt ettt e e et nnne e e e nnnee s 8
16 1013692 LINE, BULK FUEL (GRAY) AR
17 102003201 FILTER , FUEL ... 1
18 1014523 PUMP, FUEL IMPULSE ... 1
19 1014524 KIT, REBUILD, FUEL IMPULSE PUMP ... AR
20 101987701 CLAMP, PLASTIC ettt e et e e e e e e e e e et e e e e e e e e e e e e nannee 1
21 1012285 SCREW, THREAD-ROLLING, 1/4 - 20 X 5/8 ...cuveiiiiiiiieiiieitie e 4
22 101929501 BRACKET, FUEL PUMP MOUNTING .....cooiiiiiiiiiiii e 1
23 1015137 LINE, BULK VENT (AVAILABLE BY THE FOOT) ...ooiiiiiieiiiieeiie e AR
24 1013746 CLAMP, HOSE (GRAY)
25 101824401 BARB, VENT 1

1999 Carryall Vehicle lllustrated Parts List Page 9-3



Page 9-4 1999 Carryall Vehicle lllustrated Parts List



CARBURETOR ASSEMBLY, FE290 ENGINE-
CARRYALL I AND I

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 101905601 ASSEMBLY, CARBURETOR (INCLUDES ITEMS 2 - 11) ...ccciiiiiiiiieiienie e 1
2 1016501 ASSEMBLY, IDLE SCREW .....oiiiiii e 1
3 N/A ASSEMBLY, PILOT AIR SCREW ...t 1
4 101973101 JET, PILOT, HAO ..ottt ettt e et e e et e e e s e e e e e e nnnee 1
5 1016486 ASSEMBLY, FLOAT ..ottt 1
6 101973201 NOZZLE, MAIN ... 1
STANDARD JETTING:
7 101642582 JET, MAIN, O - 3,000 FEET ..ottt ettt e e e e e s e 1
7 101642580 JET, MAIN, 3,000 - 5,000 FEET .....ociiiiiiiiiiiiiiiiii e AR
7 101642578 JET, MAIN, 5,000 - 8,000 FEET ...t AR
7 101642575 JET, MAIN, 8,000 - 10,000 FEET ...t AR
7 101642572 JET, MAIN, 10,000 FEET AND ABOVE ...ttt AR
8 1016437 GASKET, FLOAT CHAMBER ......coiiiiiiiiiiiiic e 1
9 1017461 ASSEMBLY, FLOAT CHAMBER (INCLUDES ITEM 10) .... 1
10 1016499 ASSEMBLY, SCREW ... 1
11 1016585 ASSEMBLY, BOLT ..tiiite ittt ettt e s e e e e et e e e et e e e e e nnnn e e e e e e e nnnee 1

1999 Carryall Vehicle lllustrated Parts List Page 9-5



Page 9-6 1999 Carryall Vehicle lllustrated Parts List



CARBURETOR ASSEMBLY, FE350 ENGINE-

CARRYALL TURF I, Il PLUS, AND VI

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 101905901 ASSEMBLY, CARBURETOR (INCLUDES ITEMS 2 - 11) ...ccciiiiiiiiieiienie e 1
2 1016501 ASSEMBLY, IDLE SCREW .....oiiiiii e 1
3 N/A ASSEMBLY, PILOT AIR SCREW ...t 1
4 101973101 JET, PILOT, HAO ..ottt ettt e et e e et e e e s e e e e e e nnnee 1
5 1016486 ASSEMBLY, FLOAT ..ottt 1
6 101973301 NOZZLE, MAIN ... 1
STANDARD JETTING:
7 101642585 JET, MAIN, O - 3,000 FEET ..ottt ettt e e e e e s e 1
7 101642582 JET, MAIN, 3,000 - 5,000 FEET .....ociiiiiiiiiiiiiiiiii e AR
7 101642580 JET, MAIN, 5,000 - 8,000 FEET ...t AR
7 101642578 JET, MAIN, 8,000 - 10,000 FEET ...t AR
7 101642575 JET, MAIN, 10,000 FEET AND ABOVE ...ttt AR
8 1016437 GASKET, FLOAT CHAMBER ......coiiiiiiiiiiiiic e 1
9 1017461 ASSEMBLY, FLOAT CHAMBER (INCLUDES ITEM 10) ...coooiiiiieiiiieerecc e 1
10 1016499 ASSEMBLY, SCREW ... 1
11 1016585 ASSEMBLY, BOLT ..tiiite ittt ettt e s e e e e et e e e et e e e e e nnnn e e e e e e e nnnee 1

1999 Carryall Vehicle lllustrated Parts List Page 9-7




ed Parts

Page 9-8 1999 Carryall Vehicle lllustrat



CARBURETOR INSTALLATION

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 1016440 GASKET, INSULATOR ...ttt e e 1
2 101648102 INSULATOR, CARBURETOR ...t 1
3 1016439 GASKET, CARBURETOR INSULATOR TO THROTTLE BRACKET (CARRYALL | AND 1) .... 1
3 101973401 GASKET, CARBURETOR INSULATOR TO THROTTLE BRACKET (CARRYALL TURF II,

[T PLUS AND VI) oottt ettt ekt n et e s nn e e s et e e nan e e e s nneeean e e e ennne 1

4 1016444 BRACKET, THROTTLE 1
5 101820201 GUARD, GOVERNOR (CARRYALL | AND 1) 1
6 1011697 WASHER, FLAT, 5/16 (CARRYALL | AND 1) 1
7 101887601 NUT, NYLON LOCK, M6 X 1 (CARRYALL I AND 1) ueeieiiieeie e 1
8 1016441 GASKET, THROTTLE BRACKET TO CARBURETOR ....ccoiiiiiiiieiiiiieiee et 1
9 1016582 SPRING, THROTTLE RETURN ..ottt 1
10 101905601 ASSEMBLY, CARBURETOR (CARRYALL I AND ) ©.ooviiiiiiiiiiie e 1
10 101905901 ASSEMBLY, CARBURETOR (CARRYALL TURF II, I PLUS AND VI) ..cooiiiiiiiieeiiee e 1
11 1013746 CLAMP, HOSE ...ttt e ettt e e e ek e e e e e et e e e e nbnnnre e e e e e nannee 1
12 1017466 CLAMP, HOSE ...ttt ettt e s 2
13 1015137 LINE, BULK VENT AR
14 1016572 TUBE, CRANKCASE VENT 1
15 1016438 GASKET, CARBURETOR TO INTAKE MANIFOLD ......ootiiiiiiiiiieeiiieec et 1
16 1016480 PIPE, INTAKE ..o e 1
17 101649002 SCREW, 2-ENDED STUD, M6 X 1 X 90MM ......ooiiiiiiiiiiii e 2
18 1016547 NUT, FLANGED, MB X 1 ..ottt e e e e e e e e e e e e e 2

1999 Carryall Vehicle lllustrated Parts List Page 9-9



Page 9-10 1999 Carryall Vehicle lllustrated Parts List



GOVERNOR AND ACCELERATOR CABLES

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 101832501 CABLE, ACCELERATOR ...ttt e e 1
2 101832401 CABLE, GOVERNOR (CARRYALL T AND 1) .itiiiiiiiieiieie et 1
2 101832402 CABLE, GOVERNOR (CARRYALL TURF I, I PLUS AND VI) ..oiiiiiiiiiiee e 1
3 1013700 CLAMP, CABLE RETAINING .. ..ottt et n e e s e 2
4 1016546 NUT, FLANGED HEX, M8 X 1.25 ...iiiiiiiiiiiiiiiie s 2
5 101832301 BRACKET, ACCELERATOR SUPPORT ...t 1
6 1012285 SCREW, THREAD ROLLING, 1/4 - 20 x 5/8 4
7 1016202 E-RING ..ot e e e s 3
8 1015408 PIN, GOVERNOR CABLE CLEVIS ......oooiiiiiii e 2
9 1014413 PIN, HAIR SPRING COTTER, 1/8 L.D. X 5/8 .....ceiiiiiiiiiee it 2
10 101832201 BRACKET, SUPPORT ...t e e e e e e eas 1
11 1015845 BRACKET, GOVERNOR CABLE ENGINE .....oooiiiiiiiiiiiiiieee e 1
12 101903501 SCREW, HEX HEAD CAP, M8 x 1.25 x 24 MM 1
13 7174 WASHER, LOCK, 5/16 1
14 1011697 WASHER, FLAT, 5/16 1

1999 Carryall Vehicle lllustrated Parts List Page 9-11



'YPICAL
3 PLACES

“

\

( oy
=N =
) - ='W
| A< b m \ N
/I —H
Ao \
@\ > \Wm\“ﬁ
yal,, 7 /.. <
=
T

e {@/
(3~
K\/\@/ |
Pe
4
e
L

\
R

@
REFERENCE —
CARBURETOR /

> As

1999 Carryall Vehicle lllustrated Parts List

Page 9-12



INTAKE DUCT, CHOKE, AND AIR BOX ASSEMBLY—-

CARRYALL |
ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4

101821501 | ASSEMBLY, AIR BOX (INCLUDES ITEMS 1 = 13) ...vuieeieeieeeeeeeeeeeeseeeeeseeeseeseeeeeseeeeensnes 1

1 101804301 SCREW, HI-LO HEX HEAD, #8 - 1/2 ...ooveeeeeeeeeeeeeeee oot 2
2 101881701 WASHER, STAINLESS STEEL, #8 ......veveeeeeeeeeeeseeeeeeeeseeseeeseesseeeseseseeeeseesesseeeseesesseene. 2
3 101925701 LATCH, WIRE. oovoeeeeeeeeeeee e e s e eseee e esees s esees e se et ess et esessees e s es e eseeeses e s e s eeeeeseon 2
4 101972801 ASSEMBLY, AIR BOX TOP (INCLUDES ITEMS 5 - 10) ....oivoeveieeeeeeeeeeeeee e, 1
5 101813001 E-CLIP oottt ettt ettt 1
6 101917601 LEVER, CHOKE ....coovvverrennn. 1
7 N/A O-RING, 5/16 (RED) 1
8 N/A O-RING, 3/8 (GREEN) .....coeeeeeeeeeeeeeeeeeeeeee e e s seee e ee e ee e, 1
9 N/A VALVE, CHOKE ......ovoteeeeeeeeeeeeeeeeeeee e e e et s e eeee e s s eee e ee e eee e ereeneeees 1
10 101812301 SPRING, RETURN .....cteeeeeeeeeeeeeseeeeeeeee e e s es e sees e s see e eseee s es s ees e eseesseeseeneees 1
11 1015426 FILTER, AR oveeeeeeeeeeeeeeeeeeeeeeeeeeseeesees et eesseeesees e seeesesseesesesees e s esees s eseeeses e seee e seeesesion 1
12 101811901 BOTTOM, AIR BOX 1
13 101921501 SEAL, INTAKE 1
14 101958101 | ASSEMBLY, AIR DUCT 1
15 101971301 | CLAMP, HOSE (AIR INTAKE) 2
16 101837101 | HOSE, INTAKE ...oooiveeveereeeeeerenan 1
17 101850301 | SCREW, HI-LO, #12 X 1/2 vooeeoeeeeeeeeeeeoeeeeeee e ee e eeeee e ee e s e e eeeee e 4
18 101917701 | POSITIONER, CHOKE .....oveieeeeeeeeeeeseeeeeeeeeseeeeesee e eeees e eseesees e es e seeee s s eseeesees s s s eseeeees 1
19 101805701 | ASSEMBLY, CHOKE BUTTON (INCLUDES ITEMS 20, 21 AND 22) w....ovovvoereeeeseeeerrereererenes 1
20 101811501 GUIDE, CHOKE LEVER .....covoeeeeeeeeeeee oot 1
21 101856201 SPRING, COMPRESSION ......coeoeeeeeeeeeeee s eeeeeee e se e ees s ee s ee e 1
22 101811401 LEVER, CHOKE 1
23 332 | WASHER, FLAT, 1/4 3
24 1015752 | SCREW, HI-LO, #12 - 16 x 5/8 3
25 1606 | RIVET, POP, 3/16 ...oeoeeieeeeeeeeeeeeeeeeeeoeeeeseeeeeeeeee e e eee e s ee e ee e e et e s s se e ss e ese e 2
26 183 | WASHER, FLAT, #10 ...eoeeieeeeeeeeeeeeeeeeeeeseeeeeee e eeseeee st eseee et eeseee et ee e ese s eseesseee e eseeeeeeseeees 4
101971001 | AIR DUCT REPAIR KIT (NOT SHOWN) ....cvveveeeeeeeeeeeeeeeeseeeeeeseeeseeseeseeesessseeseesseesseseeeseessenes AR

1999 Carryall Vehicle lllustrated Parts List Page 9-13



Page 9-14 1999 Carryall Vehicle lllustrated Parts List



INTAKE DUCT, CHOKE, AND AIR BOX ASSEMBLY—-
CARRYALL II, TURF Il, AND Il PLUS

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
101821501 | ASSEMBLY, AIR BOX (INCLUDES ITEMS 1 = 13) ...vuieeieeieeeeeeeeeeeeseeeeeseeeseeseeeeeseeeeensnes 1
1 101804301 SCREW, HI-LO HEX HEAD, #8 - 1/2 ...ooveeeeeeeeeeeeeeee oot 2
2 101881701 WASHER, STAINLESS STEEL, #8 ......veveeeeeeeeeeeseeeeeeeeseeseeeseesseeeseseseeeeseesesseeeseesesseene. 2
3 101925701 LATCH, WIRE. oovoeeeeeeeeeeee e e s e eseee e esees s esees e se et ess et esessees e s es e eseeeses e s e s eeeeeseon 2
4 101972801 ASSEMBLY, AIR BOX TOP (INCLUDES ITEMS 5 - 10) ....oivoeveieeeeeeeeeeeeee e, 1
5 101813001 E-CLIP oottt ettt ettt 1
6 101917601 LEVER, CHOKE ....coovvverrennn. 1
7 N/A O-RING, 5/16 (RED) 1
8 N/A O-RING, 3/8 (GREEN) .....coeeeeeeeeeeeeeeeeeeeeee e e s seee e ee e ee e, 1
9 N/A VALVE, CHOKE ......ovoteeeeeeeeeeeeeeeeeeee e e e et s e eeee e s s eee e ee e eee e ereeneeees 1
10 101812301 SPRING, RETURN .....cteeeeeeeeeeeeeseeeeeeeee e e s es e sees e s see e eseee s es s ees e eseesseeseeneees 1
11 1015426 FILTER, AR oveeeeeeeeeeeeeeeeeeeeeeeeeeseeesees et eesseeesees e seeesesseesesesees e s esees s eseeeses e seee e seeesesion 1
12 101811901 BOTTOM, AIR BOX 1
13 101921501 SEAL, INTAKE 1
14 101958102 | ASSEMBLY, AIR DUCT 1
15 101971301 | CLAMP, HOSE (AIR INTAKE) w...vvotveiveeeeeeeeeeeeseoeseseeeseeeseesseeseeeseessesesssesseesessseseseeseessessssseenes 2
16 101837101 | HOSE, INTAKE 1
17 101804301 | SCREW, HEX HEAD HI-LO, #8 X 1/2 ...o.veieeoeeeoeeeeeeoeeeeeeeeeee e 1
18 101926801 | CABLE, CHOKE ...ooeieeteeeeeeeeeeeeeeeeeeeeeeeeeee e s eeeeeee e ee e ee e s e s e es e ee e s e eseeee e ee e sseseeeees 1
19 1631 | SCREW, PAN HEAD, #10 = 24 X 3/4 ..vvoeveeeeeeeeeeeeeeeeeeeseeseseeeseesees e eseeeseesesseseseseeseseseaseessens 3
20 183 | WASHER, 10 ...ooooeoeeeeeeeeeeeeeee e e e e e eeee e e e e s et ee e ee e es s s e eee e 3
21 1012438 | NUT, NYLON LOCK, #10 = 24 ...ooveoieeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e esees s s s es st es e seeee s 3
22 332 | WASHER, FLAT, L4 coooooeeeeeoeeeeeeeeeeeeee oo eeee e e e e et eee e s se e es e eee e ee e eseee e 3
23 1015752 | SCREW, HI-LO, #12 - 16 x 5/8 3
24 1606 | RIVET, POP, 3/16 ....oooeeoeeeeeseeeeeeeeee e eeeeee e ee e eee e ee e ee e ee e e e 2
25 183 | WASHER, FLAT, #10 ...eoveieeeeeeeeeeeeeeeeeeeeeeeeee e ee s eeeeee e eseee e eeeeseae s ee e se s aeseeee e seeeeeeeneeees 4
101971001 | AIR DUCT REPAIR KIT (NOT SHOWN) .....oveveieeeeeeeeeeeeeseseeeeeeeeseeseeeseesseesse s sseeseeesesseeseenes AR

1999 Carryall Vehicle lllustrated Parts List Page 9-15



Page 9-16 1999 Carryall Vehicle lllustrated Parts List



INTAKE DUCT, CHOKE, AND AIR BOX ASSEMBLY—-

CARRYALL VI
ITEM PART NO. DESCRIPTION QTY
1 2 3 4
101821501 ASSEMBLY, AIR BOX (INCLUDES ITEMS 1 - 13) ..iiiiiiiiiiiie et esitiee et eivan e e 1
1 101804301 SCREW, HI-LO HEX HEAD, #8 = 1/2 ...uitiiiiieieeeeieeee ettt e e e e e e a e 2
2 101881701 WASHER, STAINLESS STEEL, #8 ....oerieiiei ittt e e e e e et eeeaaeees 2
3 101925701 LI IO o TR VY | PP 2
4 101972801 ASSEMBLY, AIR BOX TOP (INCLUDES ITEMS 5 - 10) ..cccvvviiiiiiiiiieee e 1
5 101813001 O PP 1
6 101917601 LEVER, CHOKE ...........ceeee. 1
7 N/A O-RING, 5/16 (RED) 1
8 N/A O-RING, 3/8 (GREEN) .....veieeeeeeeeeeeeeeeeeee ettt ettt 1
9 N/A VALVE, CHOKE ...ttt e ettt s s s e e e e e e e e e e et e e e e e eaaeaes 1
10 101812301 SPRING, RETURN ..ottt s s e e e e e e e e e e e aaaans e e e e e e e eeeeenennnaaaeees 1
11 1015426 L L N 1 P 1
12 101811901 BOTTOM, AIR BOX 1
13 101921501 SEAL, INTAKE 1
14 101825701 BRACKET, RETAINING 1
15 101971301 CLAMP, HOSE (AIR INTAKE) .. .etiiiiieeiiittit ettt ettt e e ettt e e e e aesste e e e e e annsaeeaeesannnneeaaeseannnees 2
16 101837101 HOSE, INTAKE 1
17 101804301 SCREW, HEX HEAD HI-LO, #8 X 1/2 ...ce ettt e e e s neeeeeees 1
18 101926802 (07 AN = I O 0 0 1
19 1631 SCREW, PAN HEAD, 10 - 24 X /4 ..ottt e e et a e et e e e e 3
20 183 WASHER, H10 oottt ettt e et e e e e e e e e e e e e e s e s s e bbb b bbbt bt e e e et e e et e e e e e e e aaaaaaaeaas 3
21 1012438 NUT, NYLON LOCK, #10 - 24 ...ttt s s e e e e e e e e e e aant e e e e e eeeennes 3
22 1015139 L] 1111 I 1
23 8168 TIE,WIRE .....ccoeeveirennn. 2
24 332 WASHER, FLAT, 1/4 3
25 1015752 SCREW, HI-LO, #12 - 16 X 5/8 ..oeveiiiiiiieie ettt et e e e e e e e e e e s e s st a e ranneees 3
26 101811301 0L L L | N 1
27 7973 RIVET, POP, 316 oottt e e e e e e e e e e e e e e s e s bbbt a e e e e e e e e e e e e eaaaeaaeaeeas 2
28 183 WASHER, FLAT, ZL0 oottt e e e e e e e e e e s e s s s s bbbt b e e e e et e e e e e aaaaaeeeaaeaenns 4
101971001 AIR DUCT REPAIR KIT (NOT SHOWN) ...ttt e e s siine e e e A/R
1999 Carryall Vehicle lllustrated Parts List Page 9-17







EXHAUST SYSTEM



Page 10-2 1999 Carryall Vehicle lllustrated Parts List



EXHAUST SYSTEM, FE290-
CARRYALL I AND Il

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 101859301 SYSTEM, EXHAUST oot e 1
2 1015814 BRACKET, MUFFLER MOUNTING .......ooiiiiiiiiiiiiiii e 1
3 332 WASHER, FLAT, 1/4 ..ottt ettt ne e e e e e e 2
4 451 WASHER, LOCK, /4 ..ottt ettt e nn e 2
5 7847 SCREW, HEX HEAD, 1/4 - 20 X 3/4 ..coeiiiieiei ettt 2
6 1017689 CLAMP, MUFFLER ..o 1
7 1012830 SCREW, HEX HEAD CAP, M8 X 1.25 X 22MM ....coiiiiiiii e 1
8 7174 WASHER, LOCK, 5/168 ...oiiiiiiiiiieiiiie ettt ettt e e nine e s 1
9 1015075 WASHER, FLAT, 5/16 ....ciiiiiiiiii ittt 1
10 1012528 NUT, HEX, M8 X 1.25 ..o 2
11 1013734 WASHER, LOCK, 8MM ... e e e e 2
12 1015330 GASKET, EXHAUST ...ttt et e e e e e e e et e e e e s e e e e e e e e nnnee 1

1999 Carryall Vehicle lllustrated Parts List Page 10-3



1999 Carryall Vehicle lllustrated Parts List

Page 10-4



EXHAUST SYSTEM, FE350-
CARRYALL TURF I, Il PLUS, AND VI

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 101859401 SYSTEM, EXHAUST ..ot e 1
2 1015814 BRACKET, MUFFLER MOUNTING .......ooiiiiiiiiiiiiiii e 1
3 332 WASHER, FLAT, 1/4 ..ottt ettt ne e e e e e e 2
4 451 WASHER, LOCK, /4 ..ottt ettt e nn e 2
5 7847 SCREW, HEX HEAD, 1/4 - 20 X 3/4 ..coeiiiieiei ettt 2
6 1017689 CLAMP, MUFFLER ..o 1
7 1012830 SCREW, HEX HEAD CAP, M8 X 1.25 X 22MM ....coiiiiiiii e 1
8 7174 WASHER, LOCK, 5/168 ...oiiiiiiiiiieiiiie ettt ettt e e nine e s 1
9 1011697 WASHER, FLAT, 5/16 ....ciiiiiiiiii ittt 1
10 1012528 NUT, HEX, M8 X 1.25 ..o 2
11 1013734 WASHER, LOCK, 8MM ... e e e e 2
12 1016904 GASKET, EXHAUST ...ttt et e e e e e e e et e e e e s e e e e e e e e nnnee 1

1999 Carryall Vehicle lllustrated Parts List Page 10-5







TORQUE CONVERTER






DRIVE CLUTCH

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
101833902 ASSEMBLY, DRIVE CLUTCH (CARRYALL I, II AND TURF 1) (INCLUDES ITEMS 1 - 17) ... 1
101833904 ASSEMBLY, DRIVE CLUTCH (CARRYALL Il PLUS AND VI) (INCLUDES ITEMS 1 - 17) ...... 1
1 1016801 KIT, DRIVE CLUTCH WEIGHT ... 1
2 101929801 ASSEMBLY, FIXED FACE (CARRYALL I, I AND TURF II) (INCLUDES ITEMS 3 AND 4) 1
2 101738301 ASSEMBLY, FIXED FACE (CARRYALL Il PLUS AND VI) (INCLUDES ITEMS 3 AND 4) ... 1
3 N/A PULLEY .o 1
4 N/A SCREW, WASHER HEAD HEX MACHINE 3
5 1014049 BEARING, IDLER ....oiiiiiiiiiii ettt ettt e e e e e e e e e e 1
6 1014050 SPRING, RETAINER .....ooiiiiiiiiii i 1
7 1014051 SPRING, DRIVE CLUTCH—BLACK (CARRYALL I, I AND TURF ) ..ccovoiiiiiiiiiiiceiniees 1
7 1016901 SPRING, DRIVE CLUTCH—DARK GREEN (CARRYALL Il PLUS AND VI) ....coovieiiiiiens 1
8 1016289 SPACER, FIXED FACE SHAFT ...ttt 1
9 1014057 RING, RETAINING ...ttt e 1
10 1014059 ASSEMBLY, DRIVE HUB 1
11 101925601 PLUG, DRIVE CLUTCH 1
12 1014453 KIT, DRIVE CLUTCH BUTTON (INCLUDES ONE SPRING AND THREE EACH OF
THE SCREW, WASHER, AND BUTTON) ...coiiiiiiiieeciiee e 1
13 1014058 WASHER, THRUST ..ottt e e e e e s 1
14 1014056 RING, SPIRAL BACK-UP ..ot e 2
15 1014052 ASSEMBLY, MOVABLE FACE (INCLUDES ITEMS 16 AND 17) ..ccccoiiiiiiiieee e 1
16 N/A BUSHING ...t e e et e e e e e s e e e e 1
17 1014055 RETAINER ..ttt e e et e e e e s st e e e s re e e e e e e 1
18 1016203 BELT, DRIVE (CARRYALL I) 1
18 1017188 BELT, DRIVE (CARRYALL II, TURF II, Il PLUS AND VI) 1
19 101916701 BELT, STARTER/GENERATOR .....coiiiiiiiiiie ettt 1
20 101916501 SCREW, HEX HEAD CAP (LEFT HAND THREADS), 3/8 - 24 X 5-1/2 .....cocvvviiciiiieiiie 1
21 1017328 WASHER, MOUNTING—GREEN .......cooiiiiiiiiiiiii e 1

1999 Carryall Vehicle lllustrated Parts List Page 11-3






DRIVEN CLUTCH

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 101834001 ASSEMBLY, DRIVEN CLUTCH (INCLUDES ITEMS 2 - 8) (CARRYALL I, Il, TURF Il AND VI) 1
1 101834003 ASSEMBLY, DRIVEN CLUTCH (INCLUDES ITEMS 2 - 8) (CARRYALL Il PLUS ONLY) ........ 1
2 1014080 RING, RETAINING ... e e e e e e e e 1
3 1014078 L PP P TP PRI 1
4 1017686 CAM e 1
5 101836201 SPRING—GREEN (CARRYALL [, Il, TURF Il AND VI) 1
5 101836202 SPRING—PURPLE (CARRYALL Il PLUS ONLY) .oeiviiiiiieeieeeesneeee 1
6 1014454 KIT, BUTTON (INCLUDES 3 BUTTONS AND 3 SCREWS) 1
7 1014072 ASSEMBLY, MOVEABLE FACE, WITH BUSHING .........cccccoiiiiiiiii e, 1
8 1014070 ASSEMBLY, FIXED FACE ...t 1
9 101833401 KEY, SQUARE TRANSMISSION ... 1
10 1016203 BELT, DRIVE (CARRYALL I ONLY) ittt ettt 1
10 1017188 BELT, DRIVE (CARRYALL II, TURF II, Il PLUS AND VI) 1
11 7173 SCREW, HEX HEAD CAP, 5/16 - 18 x 3/4 1
12 1017327 WASHER, MOUNTING—YELLOW ...t 1

1999 Carryall Vehicle lllustrated Parts List Page 11-5






UNITIZED TRANSAXLE—
GASOLINE VEHICLE [1V4



REFERENCE FORWARD/
REVERSE SHIFTER—
GASOLINE SECTION

REFERENCE AXLE
TUBES ON PAGE 12-6

Page 12-2 1999 Carryall Vehicle lllustrated Parts List



UNITIZED TRANSAXLE, GASOLINE VEHICLE-
GEAR CASES AND BRACKETS

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 101922601 BRACKET, TRANSMISSION CABLE SUPPORT ......ccociiiiiiiiiiii i 1
2 1012285 SCREW, THREAD ROLLING, 1/4 - 20 X 5/8 ....oeiiiiiiiiiieie i 3
3 1013061 NUT, NYLON LOCK, #10 = 32 ..o e e 1
4 183 WASHER, FLAT, HLO ..ottt ettt e et e e e e e e e s e e e s nnneeeeeeeas 1
5 1010954 STUD, BALL, 1/4 - 28 X /16 ...ecceiiiiiiieetee sttt 1
6 1016341 LEVER, TRANSMISSION SHIFTER ......ooiiiiiiiiiiii e 1
7 1017082 SCREW, HEX WASHER HEAD, #10 - 32 x 3/4 1
8 8717 NUT, NYLON LOCK, 1/4 = 28 ..ottt ettt ettt st e e snne e nnne 1
9 1017231 KEY, WOODRUFF ....ooiiiiiiiiiiii e 1
10 101834801 ARM, GOVERNOR LEVER .....cooiiiiiiii e 1
11 101886101 SCREW, SQUARE HEAD, 1/4 - 20 X 1 ..oiiioeie ettt 1
12 1014007 WASHER, TYPE B, L/4 ...ttt ettt ettt e e e nenee s 1
13 8233 NUT, NYLON LOCK, 1/4 - 20 ..cieiiiieiiiecet ettt ettt 1
101833601 UNITIZED TRANSAXLE (INCLUDES ITEMS 14 - 90) 1
14 101890201 SHAFT, SHIFTER ... e e e 1
15 101927301 RING, SNAP et et e e e et e e s et e e e e s s e e e e e e e e eeeeeas 1
16 101892901 WASHER, FLAT ........ 1
17 101927201 SEAL, OIL s 1
18 101890101 LEVER, SHIFTER ... e 1
19 1012752 PIN, ROLL oottt e e e et e e e et e e e e e e e e e e e e e e e e e e e ns 1
20 101928601 PIN, COTTER oo 1
21 1016513 WASHER, FLAT oo 1
22 101927101 SEAL, Il e e e e e e e reeeas 1
23 101893801 WASHER .................. 1
24 101891301 ARM, PIVOT 1
25 101890601 GEAR CASE (RIGHT) .iiiiiitiie ittt e 1
26 101890501 GEAR CASE (LEFT) oottt ettt e e 1
27 101926901 BOLT, FLANGED, M8 X 1.25 X 40MM ......oitiiiiiiiiiiiie et 15
28 1012896 PIN, DOWEL ...oiiiiiiiiiiiie it st e s sab e 2
29 1013759 PLUG, DRAIN (INCLUDES ITEM 30) ...ootiiiiieiiiieiiiie e 2
30 1016432 G A S KT e e e e e e as
31 1012711 BREATHER ..ottt e e et e e s e e e e e e e e e 1
32 101928701 GASKET, LIQUID, 8.8 OZ. (250 GRAMS) ....ccciiiiiiiieiit ittt e AR

1999 Carryall Vehicle lllustrated Parts List Page 12-3



Page 12-4 1999 Carryall Vehicle lllustrated Parts List



UNITIZED TRANSAXLE, GASOLINE VEHICLE-
F&R TRANSMISSION AND GEAR REDUCTION

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
33 101892001 ROD, SHIFT .ot e b aes 1
34 101890001 FORK, SHIFT oo 1
35 1012748 SP RING e e e e e e e 1
36 1012747 BALL, STEEL ..ot 1
37 101889401 GUIDE .o 1
38 7336 BEARING, BALL ..o 2
39 1016338 WASHER, SPRING 2
40 101892401 GEAR, SPUR .ot 1
41 101892201 PLATE, THRUST ..ot 3
42 101980901 GEAR ASSEMBLY, 28 TOOTH, INPUT (16°) ..eciiiieiiiiiiiieee i 1
43 101927601 BEARING, NEEDLE ... e 3
44 101927501 BEARING, NEEDLE ...ttt et e e 1
45 101981001 RING, SYNCHRONIZER (16%) ..eitteitiiiiieitie ittt sttt 2
46 1012741 SPRING, SYNCHRONIZER 2
47 101928001 HUB, SYNCHRONIZER CLUTCH 1
48 1012740 INSERT, SYNCHRONIZER 3
49 101927901 SLEEVE, SYNCHRONIZER 1
50 101927701 PIN, DOWEL oo 1
51 101889901 SHAFR T, INPU T e e e e e e e e e e e e e 1
52 101980801 GEAR ASSEMBLY, 25 TOOTH, INPUT (L16°) ...ooiiiiiiiiiiiiiesie e 1
53 1016337 WASHER, THRUST ...oiiiiiiiii e s 1
54 101927801 BEARING, BALL ..o 1
55 1012714 SEAL, OIL, INPUT SHAFT 1
56 101892601 GEAR, 17 TOOTH 1
57 101893201 KB Y 1
58 101892501 GEAR, BL TOOTH ... 1
59 101928101 BEARING, BALL ..o 1
60 101889501 GUIDE, OIL ..ottt ettt e e e e e e e e e e e e e e e et e e e s et n e e e e e e e e nrneeeas 1
61 101928201 SCREW, M8 X 1.25 X 10 MM ..ottt 1
62 101893901 WASHER ..o 1
63 101892301 GOVERNOR ASSEMBLY ..t 1
64 101891601 SLEEVE ettt e e e e e e as 1
65 101891901 GEAR, CLUSTER IDLER .....oiiiiiiiiiieii e 1
66 7335 BEARING, BALL 2

1999 Carryall Vehicle lllustrated Parts List Page 12-5



Page 12-6 1999 Carryall Vehicle lllustrated Parts List



UNITIZED TRANSAXLE, GASOLINE VEHICLE-

DIFFERENTIAL AND AXLES
ITEM PART NO. DESCRIPTION QTY
1 2 3 4

67 101891401 AXLE ASSEMBLY, DRIVER SIDE (INCLUDES ITEMS 69 - 73) ...ccveoiiiiiiiiieeiiiee e 1
68 101891501 AXLE ASSEMBLY, PASSENGER SIDE (INCLUDES ITEMS 69 - 73) ....cceveiiiiiiieeeeie, 1
69 1013787 STUD, LUG .ttt et e e e e e e e e e e e e e e e e s s e nnntnbnbnneseeernnnnnes 4
70 1013792 RING, RETAINING ..ottt ettt et e e e e e e e e e e e e s e e s st nbaeeseeeeeaeeees 1
71 1011291 BEARING, OUTER AXLE TUBE ......ooiiiiiiiiiiiie ettt 1
72 1014207 COLLAR, 25 MM L. D, oottt e e e e e e e 1
73 1016672 RING, RETAINING 1
74 1013794 ST = Y I | PP PPPPPPPPRPP 2
75 101891001 ASSEMBLY, AXLE TUBE, DRIVER SIDE ......ooiiiiiiiiiiiii e 1
76 101890901 ASSEMBLY, AXLE TUBE, PASSENGER SIDE ......cotiiiiiiiiiiiiiiiiiiee e 1
77 1013790 BOLT, M10 X 1.5 X SOMM ...ttt ittt e et e et et e e e e e e e e e e e e ae e e e e s e nnnnnanes 14
78 1013791 WASHER, LOCK, MLO ..coiiiiiiiiiiiiieiiiee oottt et e e e e e e e e e e e e e e s s s s st asseneeeeeeeeees 14
79 7330 BEARING, INNER AXLE TUBE 2
80 101928301 BOLT, M8 x 1.25 x 37MM ............. 8
81 101892701 GEAR, OUT PUT ittt e e e e e e e e e e e e e e e e bbb bbb e b e e e e e e e e e e e eaaeaaaaaaaaaanas 1
82 1014193 PIN, DOWEL ..ttt e e e e e e e e e e e e e e e e e e e e e e e a e e e e s e nnnaes 1
83 101910501 KIT, DIFFERENTIAL GEAR CASE (INCLUDES ITEMS 84 - 87) 1
84 1013768 CASE, GEAR CARRIER ..ottt ettt 1
85 1013774 PLATE, THRUST (IDLER GEAR) ....citiiiiii ittt e et e e e e 2
86 1013773 PLATE, THRUST (DIFFERENTIAL GEAR) ...ooiiiiiitiieie ettt 1
87 1013769 COVER, GEAR CASE ..ottt e e 1
88 1013772 PIN, DIFFERENTIAL ottt e e e e e e e e e e e e e e s e s e 1
89 1013770 GEAR, DIFFERENTIAL IDLER ....eeiiiite ettt e e e e e 2
90 1013771 GEAR, DIFFERENTIAL 2

1999 Carryall Vehicle lllustrated Parts List Page 12-7






ELECTRICAL SYSTEM—
ELECTRIC VEHICLE K%



Page 13-2 1999 Carryall Vehicle lllustrated Parts List



FORWARD/REVERSE SWITCH-

POWERDRIVE VEHICLE
ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 101753005 ASSEMBLY, FORWARD/REVERSE SWITCH (INCLUDES ITEMS 2 - 10) .....ccooceiiiiiiiiiennne 1
2 101977101 SWITCH, LIMIT, SEALED ......ooiiiiiiiiii e 1
3 101979101 SWITCH, LIMIT, SEALED .....oooiiiiiiiiiiiii i 1
4 1014808 SWITCH, LIMIT oot e 1
5 8057 NUT, HEX, #4 = 40 ..o 2
6 8058 WASHER, LOCK, #4 ...oiiiiiiiii e 2
7 1014871 2
8 1017799 2
9 451 4
10 1028 NUT, HEX, L1/4 = 20 ..ottt b 4
11 1012987 HANDLE, FORWARD/REVERSE SWITCH ......oociiiiiiiii e 1
12 1013198 SCREW, PHILLIPS HEAD MACHINE, #8 - 32 X 5/8 ....cccoiiiiiiiiiiiee e 1
13 1016845 SCREW, PHILLIPS TRUSS HEAD, 1/4 - 20 X 2-1/8 .....cocoiiiiiiiiiiicciie 3
14 8233 NUT, NYLON LOCK, 1/4 - 20 ...ccoociiiiiiiiiiiciicceccen 3
15 8049 WASHER, INTERNAL TOOTH LOCK, #10 2
16 8450 SCREW, HEX HEAD, #10 - 24 X 1/2 .o 2
1999 Carryall Vehicle lllustrated Parts List ~ Page 13-3




Page 13-4 1999 Carryall Vehicle lllustrated Parts List



MULTISTEP POTENTIOMETER-
POWERDRIVE CARRYALL |

ITEM PART NO. DESCRIPTION QTY
1 2 3 4

101932003 ASSEMBLY, WIPER SWITCH (INCLUDES ITEMS 1 - 36) .....cccoueiiiiiieniieniie e 1

1 1014999 ASSEMBLY, WIPER SWITCH CASE, 6-SPEED ...........cooociiiiiiiiiee e, 1
2 101958002 ASSEMBLY, 5-WIRE AND RECEPTACLE (INCLUDES ITEMS 3-8) ..ccccvvviieeiiieeeneeee 1
3 101932601 KIT, 6-PIN RECEPTACLE ...t 1
4 N/A WIRE ASSEMBLY, #18 GREEN/WHITE .....ccciiiiiiiiieiiicie ittt 1
5 N/A WIRE ASSEMBLY, #18 BLUE ........cooiiii e 1
6 N/A WIRE ASSEMBLY, #18 BLACK/WHITE 1
7 N/A WIRE ASSEMBLY, #18 PURPLE .......ccoiiiiiiie it 1
8 N/A WIRE ASSEMBLY, #L18 YELLOW......coiiiiiiiiiiiiiiiii e 1
9 451 WASHER, LOCK, /4 ..ottt 9
10 1028 NUT, HEX, STEEL, 1/4 = 20 ..ceeei ittt e e e nanes 7
11 101946901 PROTECTOR, WIPER SWITCH RESISTOR ..ottt 1
12 101971101 KIT, RESISTOR ASSEMBLY ....oiiiiiiiiiiiii it 1
13 8056 SCREW, ROUND HEAD MACHINE, #4 -40x 3/4 2
14 8058 WASHER, LOCK, #4 .. et e s e e e e 3
15 1014807 SWITCH, LIMIT oottt e e et e e et e e e st e e e e e e e nnreeeas 1
16 8057 NUT, HEX, #4 - 40 2
17 1014414 BUMPER, WIPER SWITCH ..o 1
18 1013886 COVER, WIPER SWITCH ... 1
19 1013061 NUT, NYLON LOCK, #10 - 32 ...oiiiiieei ittt e e ee e e e 1
20 1014017 CARRIER, WIPER SWITCH ARM ....iiiiiiiiiiii e 1
21 1013998 SPRING, WIPER SWITCH BRUSH ..o 1
22 1012903 BEARING, BRONZE ...t e e 2
23 1014 STUD, WIPER SWITCH ADJUSTING 1
24 1014010 GROMMET, SPLIT .ottt 1
25 1014019 SCREW, SELF-TAPPING, #4 - 40 X 3/8 ....cociiiiitiieeie et 1
26 1013887 ARM, SPEED SWITCH ..o 1
27 1013860 ASSEMBLY, SWITCH BRUSH .....coiiiiiiiiiiiiee et 1
28 1013461 SCREW, HEX HEAD HI-LO, #10 - 16 X 1/2 ..coiiiiiiiieiii it 2
29 1014189 SCREW, HEX HEAD CAP, 1/4 - 20 X 2 .ooiiiiiei ettt 1
30 1014253 NUT, BRASS HEX JAM, 1/4 - 20 ...ooiiiiiiieieee ettt 3
31 8990 WRAP, TIE ottt ettt e e e e e e e e e e e e e et e e e e s e n e e ee e e e nnnee 1
32 7473 NUT, NYLON LOCK, 5/16 = 18 ...cieiiiiiiiiiiiieitit sttt 1
33 1012353 STUD, SHORT BALL, 1/4 - 28 1
34 1014003 CRANK  BELL ..ot e e e 1
35 8449 NUT, DIMPLED LOGCK, 1/4 = 28 ...ttt 1
36 101610901 DECAL, WIPER SWITCH WARNING ......ooiiiiiiiiiiiii e 1
37 1014109 BOLT, CARRIAGE, #10 = 24 X 1 ..ooiiiiiiiii e 2
38 101949201 SHIM, WIPER SWITCH ..o 1
39 1016175 WASHER, LOCK, #LO ittt ettt e e e e e e e st e e s e e e e e e e e e nannee 2
40 1017 NUT, HEX, #10 - 24 2

1999 Carryall Vehicle lllustrated Parts List Page 13-5



KEY
SWITCH

(o

WARNING
LIGHT

MULTI-STEP
POTENTIOMETER

S

CONNECTOR

Ao

FUSE AND
RECEPTACLE

@

TYPICAL

BATTERY 5 PLACES

ON-BOARD
COMPUTER

Page 13-6 1999 Carryall Vehicle lllustrated Parts List

FORWARD /
REVERSE
SWITCH

JLIHM

ang

JONVHO




WIRING-
CARRYALL | POWERDRIVE VEHICLE

ITEM PART NO. DESCRIPTION QTY
1 2 3 4

101911002 WIRE HARNESS (INCLUDES ITEMS 1 - 20) ..coootiiiiiiiiieiie et 1

1 N/A WIRE ASSEMBLY, #18 BROWN .....coiiiiiiiiiiii e 1
2 101932701 KIT, 6-PIN PLUG ASSEMBLY ... 1
3 N/A WIRE ASSEMBLY, #18 BLUE .....ooiiiiiiie et 1
4 N/A WIRE ASSEMBLY, #18 PURPLE .......c.coiiiiiiiiii e 1
5 N/A WIRE ASSEMBLY, #18 YELLOW ..o 1
6 N/A WIRE ASSEMBLY, #18 GREEN/WHITE 1
7 101883002 WIRE ASSEMBLY, #18 BLACK (INCLUDES RESISTOR AND #18 WHITE WIRE) ............ 1
8 N/A WIRE ASSEMBLY, #18 GREEN .......ccoiiiiiiiiiii e 1
9 N/A WIRE ASSEMBLY, #18 WHITE/BLACK ..ottt 1
10 101901401 WIRE ASSEMBLY, #6 BLUE ... e 1
11 101901201 WIRE ASSEMBLY, #6 ORANGE ........oiiiiiiiiiiii et 1
12 101911101 WIRE ASSEMBLY, #6 WHITE ..ottt s 1
13 N/A WIRE ASSEMBLY, #18 RED/WHITE 1
14 N/A WIRE ASSEMBLY, #L8 RED .....ooiiiee e 1
15 N/A WIRE ASSEMBLY, #18 GREEN ...ttt 1
16 N/A WIRE ASSEMBLY, #18 RED 1
17 N/A WIRE ASSEMBLY, #18 ORANGE ........ccooiiiiii s 1
18 N/A WIRE ASSEMBLY, #L8 RED .....ooiiiee e 1
19 101901301 WIRE ASSEMBLY, #6 BLUE ......ooiiiiiiii ettt e e 1
20 N/A WIRE ASSEMBLY, #18 YELLOW ....cociiiiiiiiiiiiii i 1
21 N/A WIRE ASSEMBLY, #10 BLACK (PART OF ON-BOARD COMPUTER ASSEMBLY) ............... 1
22 N/A WIRE ASSEMBLY, #18 GRAY (PART OF ON-BOARD COMPUTER ASSEMBLY) .....c..c.cv.... 1
23 N/A WIRE ASSEMBLY, #10 RED (PART OF FUSE AND RECEPTACLE ASSEMBLY) 1
24 101795701 WIRE ASSEMBLY, #6 BLACK ....ooiiiiiiiiiii e s 5
25 N/A WIRE ASSEMBLY, #18 ORANGE/WHITE (PART OF BATTERY LIGHT) ..ocoooiiiiiiiiiiccne, 1
26 1014947 ASSEMBLY, RESISTOR ... e e 1
27 101902801 WIRE ASSEMBLY, #6 RED  ...ciiiiii ettt e e 1
28 1014948 ASSEMBLY, DIODE ......ooiiiiiiiiiiii i e 1
29 101903001 WIRE ASSEMBLY, #6 YELLOW ..o 1
30 101902901 WIRE ASSEMBLY, #6 GREEN ... 1
31 1014856 WIRE ASSEMBLY, #6 WHITE ...t e e 1
32 N/A WIRE ASSEMBLY, #10 BLACK (PART OF ON-BOARD COMPUTER ASSEMBLY) ............... 1
33 101920101 KIT, 3-PIN PLUG ASSEMBLY 1
34 101827801 KIT, WIRE AND TERMINAL, #6 BLACK ... ..o 1

1999 Carryall Vehicle lllustrated Parts List Page 13-7



Page 13-8 1999 Carryall Vehicle lllustrated Parts List



ELECTRICAL COMPONENTS, FRONT BODY-
CARRYALL | AND Il POWERDRIVE VEHICLES

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 1016859 | KIT, REVERSE BUZZER (INCLUDES ITEMS 2 AND 3) ...civoieeeeeieeeeeeeeeeeeeee e, 1
2 1016851 BUZZER, REVERSE .....ooeoieeeteeeeeeeeeeee e e eeeee e eeeeee e e s e es e s es e es e s 1
3 1016849 SCREW, PAN HEAD HI-LO, #4 = 24 X 5/16 «....veoeeeeeeeeeeeeee e eeeeeeeeeeeeeeeeees e se e 2
4 101830601 | ASSEMBLY, SCREW AND WASHER ......oveiveeiveeeeeeeeeeeseesseseseseseseeseeeseesseesseeseesssesesseesseeseanes 2
5 101826201 | SWITCH, KEY ..o et ee et e e e ee e e e e se e se s 1
6 101851101 | WASHER ..ottt eeeee e e et ee e ee e e et e ee et e e e e e e ee et ee e s ees s ee e eseeeees 1
7 101830701 | NUT, KEY SWITCH oooeeieeeeeeeeeeeeeeeeeeeeeeeee e seeeeeee e ee e e eee e esee s es e eeee e es e eseees s eeeseeseseeeees 1
8 101834502 | CAP, KEY SWITCH  oovoteeeeeeeeeeeeeeeeeeees e eseeeseeseesseee s es e eseesseeseesseessesseesseeseeseseseesseseeeseesesaseenes 1
9 1012505 | KEY (PAIR) ..ooeeeeeoee oo e eeeee e eeee e ee et e e e e e e e e ee e eee e 1
10 8990 | TIE, WIRE ..ottt e e e e e e ee e ee e ee et ee e en e ee e 2
11 101935501 | LIGHT, BATTERY WARNING (AMBER) .....vvuveieeeeeieeeeeeeeeseeeesessseeeeesseesseeseesseeseeesessssseseenen 1

1999 Carryall Vehicle lllustrated Parts List Page 13-9



TYPICAL
3 PLACES

o

TYPICAL
2 PLACES

TYPICAL
5 PLACES

)

..%E@aﬁ»
J

N, (

il

TYPICAL
12 PLAC

TYPICAL
3 PLACES
; 5
)

TYPICAL
6 PLACES

®
o
g

TYPICAL
4 PLACES

TYPICAL
6 PLACES

TYPICAL
6 PLACES

1999 Carryall Vehicle lllustrated Parts List

Page 13-10



BATTERIES, CHARGER RECEPTACLE-
CARRYALL | POWERDRIVE VEHICLE

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 101802101 KIT, FUSE AND RECEPTACLE (INCLUDES ITEMS 2 - 9) ..iiiiiiiiiiiiiienee e 1
2 101796501 BEZEL, RECEPTACLE .....ooii e 1
3 N/A WIRE ASSEMBLY, SENSE LEAD, GRAY ... s 1
4 N/A WIRE ASSEMBLY, #L10 RED ....ooiiiiiiiiiiic ettt 1
5 N/A WIRE ASSEMBLY, #10 BLACK ....oiiiiiiiiiii e 1
6 101796801 ASSEMBLY, FUSE, 48-VOLT (INCLUDES ITEM 7) ..cccvviiiiiiiiieee e 1
7 1013061 NUT, NYLON LOCK, #10 2
8 1017705 SCREW, PHILLIPS PAN HEAD, #8, TYPE AB 3
9 101894901 FUSE, 3/8-AMP ..ottt sttt et r e 1
10 101801001 PLATE, RECEPTACLE BACKING ..ot 1
11 101832001 SCREW, PHILLIPS PAN HEAD, #7 - 18 X 3/4 ..oe et 4
12 101797701 BATTERY, 8-VOLT POWERDRIVE ......ooiiiiiiiiiiii ettt 6
12 101797702 BATTERY, 8-VOLT POWERDRIVE, DRY .....ccciiiiiiiiiiiii i 6
13 101797801 CAP, BATTERY, 4-PORT GANG 6
14 101795701 WIRE ASSEMBLY, #6 BLACK ... e e 5
15 1014304 NUT, HEX, STAINLESS STEEL, 5/16 - 18 12
16 101090801 HOLD-DOWN, BATTERY .....ccciiiiiiiiiiiniei e 3
17 1015072 NUT, NYLON LOCK, STAINLESS STEEL, 5/16 - 18 .......cccceiiiiiiiiiieciee e 6
18 1011578 WASHER, FLAT, TYPE B WIDE, 5/16 .....ooiiiiiiiiiiieieee et 6
19 1013683 JoBOLT ittt e e e et e e e et e e e e e e e e a e e e e e e nnree 6

1999 Carryall Vehicle lllustrated Parts List Page 13-11



TYPICAL TYPICAL /
2 PLACES
TYPICAL 2 PLACES@
2 PLACES D &y,
_— S By
S ‘ e>
| == \l@xﬁ?
‘ o \ T gD~ 5
| T ~ %\
k/&% =)

o +
~ N T !
)
)

\ =

= \\@@
A ] 411743;‘; T -
i | /GD \\\\\

%

/)7
i

TYPICAL
2 PLACES

TYPICAL
2 PLACES

TYPICAL
2 PLACES

Page 13-12 1999 Carryall Vehicle lllustrated Parts List



COMPUTER, CONTROLLER, AND SOLENOID-

CARRYALL | POWERDRIVE VEHICLE

ITEM PART NO. DESCRIPTION QTY
1 2 3 4

1 101965201 PLATE, COMPONENT MOUNTING .....coociiiiiiiiiiiiis e s 1
2 1014288 SCREW, THREAD-FORMING, 5/16 - 18 X 3/4 ...ccoiiiiiiieie ittt 4
3 7893 NUT, HEX, #10 - 32 .o e e e e e e e e e e e eas 2
4 1014948 ASSEMBLY, DIODE ...ttt e e e e e e e 1
5 1242 NUT, HEX, 5/16 - 18 ....eiiiiiiiiiieitie ittt sttt st e e 4
6 7174 WASHER, LOCK, 5/16 4
7 101957901 BRACKET, MOUNTING 1
8 1014947 ASSEMBLY, RESISTOR 1
9 101883601 SOLENOID, 48-VOLT ...ciiiiiiiiiiie it bbb 1
10 1012285 SCREW, THREAD-ROLLING, 1/4 - 20 X 5/8 ......oiiiiiiiiieie it 8
11 101840203 CONTROLLER, 48-VOLT (300-AMP) ...oiiiitiie ittt e e e e 1
12 1241 WASHER, FLAT, 5/16 ...oiiiiiiiiitiee ettt sttt sttt e et e e e nenee s 8
13 7173 BOLT, HEX HEAD, 5/16 - 18 X 3/4 ....ciiiiiieitii ittt 3
14 1218 BOLT, HEX HEAD, 5/16 - 18 x 1-1/4 1
15 101909901 COMPUTER, ON-BOARD (INCLUDES ITEMS 16, 17 AND 18) 1
16 101894901 FUSE, 3/8-AMP ... oottt ettt e e e s e e s bt e e e e ne e 1
17 101827801 KIT, WIRE AND TERMINAL, #6 BLACK 1
18 101942301 KIT, 3-PIN RECEPTACLE ..o 1
19 1017237 NUT, FLANGE, 5/16 - 24 ...ttt e e e e nnee 2

1999 Carryall Vehicle lllustrated Parts List Page 13-13




ed Parts List

ryall Vehicle Illustrati



CONTINUOUSLY VARIABLE POTENTIOMETER-
CARRYALL Il AND VI POWERDRIVE VEHICLES

ITEM PART NO. DESCRIPTION QTY

1 2 3 4

101739201 ASSEMBLY, POTENTIOMETER HOUSING WITH GRAY PLUG

(INCLUDES ITEMS 1 = 13) .iiiiiiieiiite ittt ettt sttt et e s st e e e nnneeesnbneeeae 1

1 N/A HOUSING, POTENTIOMETER ..ottt s 1
2 1017830 SWITCH, LIMIT e 1
3 101822601 SCREW, HEX WASHER HEAD THREAD-FORMING, #4 - 24 2
4 101809001 LEVER, POTENTIOMETER ...ttt 1
5 1017853 SCREW, HEX HEAD, #6 - 32 x 3/4 1
6 1011229 NUT, K-LOCK;, #6 = 32 ... e 1
7 N/A WIRE ASSEMBLY, #18 BLUE .....ooiiee et 1
8 N/A WIRE ASSEMBLY, #18 GREEN/WHITE .....cocciiiiiiiiiiit e 1
9 N/A POTENTIOMETER .....oiiiiiiiiiiiiie e e 1
10 8990 WRAP, TIE e s 3
11 N/A CONDUIT, ELECTRICAL ...ttt e e 1
12 1017424 BEARING, PIVOT SUPPORT ...ttt e s e s 1
13 101895101 RECEPTACLE, 3-PIN .ot 1
14 101920101 KIT, 3-PIN PLUG 1
15 101804301 SCREW, HI-LO HEX HEAD, #8 - 18 x 1/2 2
16 1017743 COVER, ACCELERATOR ..ottt e e e e e e e s 1
17 8233 NUT, NYLON LOCK, L/4 - 20 ..oieiiiiiiiieeie ettt ettt 4
18 332 WASHER, FLAT, 1/4 ..ottt ettt e e n e e 4
19 101861901 SCREW, HEX HEAD CAP, 1/4 - 20 X 1-1/8 ..ce ittt 4

1999 Carryall Vehicle lllustrated Parts List Page 13-15



SWITCH

ONBOARD
COMPUTER

VARIABLE
POTENTIOMETER

% G,
o v
: \
(o]
2= THREE PIN FUSE
5 ’ PLUG <
m o m
2 SN o
m ?&f/$ 2 H
z O 690\“\
o /

FUSE AND
RECEPTACLE

Page 13-16 1999 Carryall Vehicle lllustrated Parts List



WIRING-
CARRYALL Il POWERDRIVE VEHICLE

ITEM PART NO. DESCRIPTION QTY
1 2 3 4

101911601 WIRE HARNESS (INCLUDES ITEMS 1 - 9) ittt e 1

1 N/A WIRE ASSEMBLY, #18 GREEN ...t 1
2 N/A WIRE ASSEMBLY, #18 ORANGE ... 1
3 101865106 ASSEMBLY, 3-PIN PLUG (INCLUDES #18 PURPLE, #18 YELLOW AND ITEM 4) ........... 1
4 101883002 WIRE ASSEMBLY, #18 BLACK (INCLUDES RESISTOR AND #18 WHITE WIRE) ....... 1
5 N/A WIRE ASSEMBLY, #18 RED/WHITE 1
6 N/A WIRE ASSEMBLY, #18 GREEN ... 1
7 101930801 ASSEMBLY, 3-PIN PLUG (INCLUDES #18 BROWN, #18 YELLOW, AND #18 RED) ........ 1
8 N/A WIRE ASSEMBLY, #18 RED .....ccciiiiiiiiiiiie e 1
9 N/A WIRE ASSEMBLY, #18 WHITE/BLACK ..ottt 1
10 N/A WIRE ASSEMBLY, #18 GREEN/WHITE ...co.iiiiiiii et 1
11 N/A WIRE ASSEMBLY, #18 ORANGE/WHITE (PART OF BATTERY LIGHT) ...oooviiiiiiiiciiee e, 1
12 N/A WIRE ASSEMBLY, #18 RED ......ooiiiiiiiiiiie e 1
13 N/A WIRE ASSEMBLY, #18 BLUE (PART OF POTENTIOMETER ASSEMBLY) 1
14 101908801 WIRE ASSEMBLY, #6 BLUE ...... e e 1
15 1016729 WIRE ASSEMBLY, #6 WHITE ...t e e 1
16 N/A WIRE ASSEMBLY, #10 BLACK (PART OF ON-BOARD COMPUTER ASSEMBLY) ............... 1
17 1016732 WIRE ASSEMBLY, #6 YELLOW ..ot 1
18 1014948 ASSEMBLY, DIODE ... e 1
19 1014947 ASSEMBLY, RESISTOR ...ttt e e e e e e e 1
20 101795701 WIRE ASSEMBLY, #6 BLACK ....ooiiiiiiiiii e s 5
21 N/A WIRE ASSEMBLY, #18 GRAY (PART OF ON-BOARD COMPUTER ASSEMBLY) .....c....ce.... 1
22 N/A WIRE ASSEMBLY, #10 BLACK (PART OF ON-BOARD COMPUTER ASSEMBLY) ............... 1
23 N/A WIRE ASSEMBLY, #10 RED (PART OF FUSE AND RECEPTACLE ASSEMBLY) 1
24 101827803 KIT, WIRE AND TERMINAL, #6 BLACK ......cooiiiiiiiiiiiiiie i 1
25 101904501 WIRE ASSEMBLY, #6 RED .....cooiiiiiiiii e 1
26 101904601 WIRE ASSEMBLY, #6 BLUE ... .. e 1
27 101904701 WIRE ASSEMBLY, #6 ORANGE ......ooiiiiiiiie e 1
28 101908901 WIRE ASSEMBLY, #6 WHITE ......oiiiiiiiiii e s 1
29 101904401 WIRE ASSEMBLY, #6 GREEN ........ccoooiiiii e 1

1999 Carryall Vehicle lllustrated Parts List Page 13-17



® xw '/
@/@!o A W‘\‘m\@ % //
9 @W%@? \@JV 7%
\m OBl

\

m%w%/ @\

C
(<)
20007 Fo=0e=00 069 oy

m@\\wov/ e\ g

Page 13-18 1999 Carryall Vehicle lllustrated Parts List



COMPUTER, CONTROLLER, AND SOLENOID —
CARRYALL Il POWERDRIVE VEHICLE

ITEM PART NO. DESCRIPTION QTY
1 2 3 4

1 7174 WASHER, LOCK, 5168 ....eiiiiiiiiiiiiiieiie sttt ettt sttt 4
2 1241 WASHER, FLAT, 5/16 ...ttt 8
3 7173 BOLT, HEX HEAD, 5/16 - 18 X 3/4 ...ttt 3
4 1242 NUT, HEX, 516 = 18 ..ottt ettt ettt bt e e st e e st e s nr e e e e snne e e e 4
5 1218 BOLT, HEX HEAD, 5/16 - 18 X 1-1/4 ....ccctiiiiiiiiieiie ittt 1
6 101918301 CLAMP, WIRE ... 2
7 1012285 SCREW, HEX HEAD THREAD-ROLLING, 1/4 - 20 x 5/8 10
8 332 WASHER, FLAT, 1/4 .ttt et et na e et e e nnne e e e 2
9 101840203 CONTROLLER, 48-VOLT (300-AMP) ....iiitiiiiiiiieiit ettt 1
10 101924301 BUSHING, SNAP . e 6
11 101911701 PLATE, MOUNTING ... e e e e 1
12 101934401 WASHER, FLAT, 5/16 ...eiiiiieieiiiie ettt sttt s e et e e nenee s 2
13 1017237 NUT, FLANGE, 5/16 - 24 2
14 1014947 ASSEMBLY, RESISTOR 1
15 7893 NUT, HEX, #10 - 32 .o e e e e e e e e e e as 2
16 1014948 ASSEMBLY, DIODE ..ottt e e e 1
17 101883601 SOLENOID, 48-VOLT 1
18 101909905 COMPUTER, ON-BOARD (INCLUDES ITEMS 19, 20 AND 21) ...cccoviiiiieiiiiieeiece e 1
19 101894901 FUSE, 3/8-AMP ...ttt ettt e s e e st e e e e n e 1
20 101827803 KIT, WIRE AND TERMINAL, #6 BLACK ....oiiiiiiiiee et 1
21 101942301 KIT, 3-PIN RECEPTACLE ....ciiiiiii e 1

1999 Carryall Vehicle lllustrated Parts List Page 13-19



8 ®
og %) 4
S 28 %) S
o sz W oA
[Sp} S0 > 0o
WP nIuM o

[ Sa

s

BATTERY
MOUNTING

TYPICAL
2 PLACES

4 PLACES

1999 Carryall Vehicle lllustrated Parts List

Page 13-20



BATTERIES, CHARGER RECEPTACLE-
CARRYALL Il POWERDRIVE VEHICLE

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 101797701 BATTERY, 8-VOLT POWERDRIVE .......coociiiiiiiiiiii s 6
1 101797702 BATTERY, 8-VOLT POWERDRIVE, DRY .......oiiiiiiiiiiiii e 6
2 101797801 CAP, BATTERY, 4 PORT GANG ...t e e 6
3 101795701 WIRE ASSEMBLY, #6 BLACK ...ttt e e s 5
4 101668201 ROD, BATTERY HOLD-DOWN .....oiiiiiiiiiiii i 8
5 1011578 WASHER, FLAT, TYPE B WIDE, 5/16 .....ooiiiiiiiiiiieiieie et 8
6 1015072 NUT, NYLON LOCK, STAINLESS STEEL, 5/16 - 18 8
7 101090802 HOLD-DOWN, BATTERY, LONG ...t 2
8 101090801 HOLD-DOWN, BATTERY, SHORT .....oiiiiiiiiiiii i 2
9 1014304 NUT, HEX, STAINLESS STEEL, 5/16 -18 ......otiiiiiiiiiiieiiee e 12
10 101802101 KIT, FUSE AND RECEPTACLE (INCLUDES ITEMS 11 - 18) ....cciiiiiiiiieeieee e 1
11 101796501 BEZEL, RECEPTACLE ..ottt ettt e e e e 1
12 N/A WIRE ASSEMBLY, SENSE LEAD, GRAY 1
13 N/A WIRE ASSEMBLY, #10 RED ........ccccooviienene 1
14 N/A WIRE ASSEMBLY, #10 BLACK 1
15 101796801 ASSEMBLY, FUSE, 48-VOLT (INCLUDES ITEM 16) .......coceiiiiiiiiiieiii e 1
16 1013061 NUT, NYLON LOCK, #10 2
17 1017705 SCREW, PHILLIPS PAN HEAD, TYPE AB, #8 ......oiiiiiiiiiiiic e 3
18 101894901 FUSE, 3/8-AMP ...ttt ettt e nre e s e e nn e e e e 1
19 101801001 PLATE, RECEPTACLE BACKING ...ttt 1
20 101832001 SCREW, PHILLIPS PAN HEAD, #7 - 18 X 3/4 ...oeiiiiiiieiit et 4

1999 Carryall Vehicle lllustrated Parts List Page 13-21



ON-BOARD
COMPUTER

RIGHT
HEADLIGHT
a GROUND
s Ren TERMINAL
HORN LU
f/
ot ok R

@ ?@d‘

LEFT
HEADLIGHT

TEF{MINA

FORWARD /
REVERSE
SWITCH

)

BATTERY @

CONDITION
INDICATOR

VOLTAGE
LIMITER

)
S

ORANGE
BLACK
2

\,O
w (,,\/
2 IR GROUND
£ - /"<> «° TERMINAL
© - BLOCK

BLUE
N\

BLACK —=|—

\

|- LIGHT
7
2
/ -

LIMIT
SWITCH

G
\ £
\,o /1,1/&
CONTINUOUSLY %, & €
VARIABLE 4y, <oy,
POTENTIOMETER EIEN
4—
N
THREE-PIN
PLUG

p BLACK

- g af

GREEN
TWO-PIN
CONNECTOR BROWN W
YELLOW
]
RED/WHITE g
o

:

com
PARK

LIMIT BUZZER PASSENGER SIDE
SWITCH BRAKE LIGHT
ORANGE/WHITE
e BRAKE
LIMIT
e swiTCH
RED GREEN/WHITE \
@\\ YELLOW DRIVER SIDE
WHITE BRAKE LIGHT

Page 13-22



WIRING-
CARRYALL VI POWERDRIVE VEHICLE

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4

101989901 | WIRE HARNESS, LIGHTING (CONTAINS ITEMS 1 - 19) .oouvvvoerrvirinecisnesssseissesssnsssssn 1

1 N/A WIRE ASSEMBLY, #16 BLACK .......cvoomrvieirieoiesssesssssonessssssssessssssssssssssssssesss oo 1
2 N/A WIRE ASSEMBLY, #16 BLACK ......o.vvvoorveeoeeeeeseeeosesseeeseeeessessesesessessssssessssessssnsseenenees 1
3 N/A WIRE ASSEMBLY, #14 BLACK .....ooovvoemveeeeeeeeeeeeeeseseseseessesseses oo 1
4 N/A WIRE ASSEMBLY, #18 BLUE 1
5 N/A WIRE ASSEMBLY, #16 BROWN .........o.vveroereeoresessssssssessesssssessssesssssssssssssssssssssessesenns 1
6 N/A WIRE ASSEMBLY, #16 ORANGE ..........oocoivvirereseissssssesssssssssssssessssssssssessssssssssss s 1
7 N/A WIRE ASSEMBLY, #18 BLACK ..........covvvvennn.. 1
8 N/A WIRE ASSEMBLY, #16 BROWN .................... 1
9 N/A WIRE ASSEMBLY, #18 RED ........ccoco.rvrvveenn.. 1
10 N/A WIRE ASSEMBLY, #16 RED/WHITE .........ovvvoerveeeeeeeeeeoeesssesssseesssssesssessessssssse e 1
11 N/A WIRE ASSEMBLY, #16 ORANGE/WHITE 1
12 N/A WIRE ASSEMBLY, #16 GREEN/WHITE ......... 1
13 N/A WIRE ASSEMBLY, #14 YELLOW .................... 1
14 1016698 WIRE ASSEMBLY, #10 RED ........cccoooorrrrrenne.. 1
15 N/A WIRE ASSEMBLY, #18 YELLOW ........oooeveeeeereeoeeeoesssoeseseesseseesesessessssseeseseessssenseenenens 1
16 N/A WIRE ASSEMBLY, #18 WHITE .......ovooovveeeeeoeseseesseeeseseesssesssseesssssesss s 1
17 N/A WIRE ASSEMBLY, #18 RED 1
18 N/A WIRE ASSEMBLY, #18 ORANGE .........o.orrveririseisssssessssssssssssesssssssssssssssssssss s 1
19 N/A WIRE ASSEMBLY, #16 BLACK .......ovoomrvirireicioesesessssssesssssssssssssssssssssssssssssss oo 1
20 1016732 | WIRE ASSEMBLY, #6 YELLOW ........oomveeereeeeeeeeeesesesesssssseesess s essssesesssesessesessesesese oo 1
21 1014948 | ASSEMBLY, DIODE .......ooovooeiveeoseeessssssesssesesssssesssssses oo 1
101911601 | WIRE HARNESS, POWER (INCLUDES ITEMS 22 - 31) 1

22 N/A WIRE ASSEMBLY, #18 GREEN ...........ovvvereeeorereoesssseseseessessesesessessssesesessessssnsseesnnens 1
23 101865106 ASSEMBLY, 3-WIRE PLUG (INCLUDES #18 PURPLE, #18 YELLOW AND ITEM 24) ...... 1
24 | 101883002 WIRE ASSEMBLY, #18 BLACK (INCLUDES RESISTOR AND #18 WHITE WIRE) ...... 1
25 N/A WIRE ASSEMBLY, #18 ORANGE ...........ovvoeevveeeereoeseeoeseseessessesesssessssesesessessssesseenenens 1
26 N/A WIRE ASSEMBLY, #18 WHITE/BLACK ........ovooeeveeeeeeeesereesseeeeseseseseeessesessseseesnssesnenens 1
27 N/A WIRE ASSEMBLY, #18 RED .........ovvvooeveeoscseoeesseessseesessessssessssssessssssssesss s esesse s 1
28 N/A WIRE ASSEMBLY, #18 GREEN ................... 1
29 N/A WIRE ASSEMBLY, #18 RED/WHITE 1
30 101930801 ASSEMBLY, 3-PIN PLUG (INCLUDES #18 BROWN, #18 YELLOW, AND #18 RED) ........ 1
31 N/A WIRE ASSEMBLY, #18 GREEN/WHITE ..........oovveoomeeeeeeeeeseeoeseoseeseesesesessseessseeseeneeens 1
101910102 | WIRE HARNESS, POWER (INCLUDES ITEMS 32 - 38) .......vvoocveeoreeeoecrcseseeenesesseenee 1

32 101909903 COMPUTER, ON-BOARD (SEE PAGE 12-30) (INCLUDES ITEM 33) 1
33 101827802 KIT, WIRE AND TERMINAL, #6 BLACK ... 1
34 | 101904502 WIRE ASSEMBLY, #6 RED .........ccoovvrrrrrernnee. 1
35 101908902 WIRE ASSEMBLY, #6 WHITE .......orvvormiveoeessoesssssesesssessssss s 1
36 101904402 WIRE ASSEMBLY, #6 GREEN ........oooorviimreeesesssessssssesssessssssssssessssssssssssssssssssssssnsens 1
37 101904602 WIRE ASSEMBLY, #6 BLUE ..........rvvoumieiraeessssssssssssssssssssssesssssssssss s 1
38 101904702 WIRE ASSEMBLY, #6 ORANGE ..........covvvoeeeeeeeeoseseeeeseseesseseesesesssesssessesessesessesseenenees 1
39 101829101 | DC CORD, #10 BLUE, #10 RED, #10 BLACK (PART OF CHARGER) .........ccooovomrrrrrrrrrrnnnee. 1
40 1014947 | ASSEMBLY, RESISTOR ......oouiviromeveosmsissessssssesssssssssesssssesssssss s ssssssssssss s s 1
41 101795701 | WIRE ASSEMBLY, #6 BLACK 5
42 N/A | WIRE ASSEMBLY, #10 BLACK (PART OF ON-BOARD COMPUTER ASSEMBLY) ............. 1
43 N/A | WIRE ASSEMBLY, #18 GRAY (PART OF ON-BOARD COMPUTER ASSEMBLY) ................. 1
44 N/A | WIRE ASSEMBLY, #18 RED .........covvveereveeeeeseeseeeseseeeesesessesssessseeseseseseessessssasssseseeseeee 1
45 N/A | WIRE ASSEMBLY, #18 BLUE (PART OF POTENTIOMETER ASSEMBLY) .......oovvvvvrrerenneee. 1
46 N/A | WIRE ASSEMBLY, #18 ORANGE/MWHITE .........covvvorvieosesisensseessseesesssesssssssssssesssss s 1
47 N/A | WIRE ASSEMBLY, #18 RED .........ccovvveereveeeeeeeeseeeeeeeseesesesesesseeesseeseseseseessesessesssssseeseeee 1
48 N/A | WIRE ASSEMBLY, #10 BLACK (PART OF VOLTAGE LIMITER ASSEMBLY) ......cocovoerrrrenn... 1
49 101908801 | WIRE ASSEMBLY, #6 BLUE .........cvvvveeevieeesrvieeessoesssssessssesssssss s sssssssssssesse s 1
50 1016729 | WIRE ASSEMBLY, #6 WHITE ........ovoooimveeeeeeeeseeeooeseseesseeesseseeseseeseossesessesess s 1
51 N/A | WIRE ASSEMBLY, #10 BLACK (PART OF ON-BOARD COMPUTER ASSEMBLY) ............. 1
52 101957501 | PLUG, 2-WAY (INCLUDES ITEM 53) .....ovoumvvieeereesesessssesesessossssssssessosssesesssesssessssssssesesnenes 1
53 101894901 FUSE, 3/8-AMP (NOT SHOWN) ......ocoovvommrvveeoeeeoeeesseseseesssssesesessesssesessses s 1

1999 Carryall Vehicle lllustrated Parts List Page 13-23



HEADLIGHT

MOUNTING

Page 13-24 1999 Carryall Vehicle lllustrated Parts List



ELECTRICAL COMPONENTS, FRONT BODY-
CARRYALL VI POWERDRIVE VEHICLE

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 8639 WRAP, TIE 2
2 1016859 KIT, REVERSE BUZZER (INCLUDES ITEMS 3 AND 4) ....otiiiiiiiiieie e 1
3 1016851 BUZZER, REVERSE ...t 1
4 1016849 SCREW, PAN HEAD HI-LO, #4 - 24 X 5/16 .....coiiiiiiiiiii ettt 2
5 1016356 BLOCK, TERMINAL ..ottt 1
6 1013357 RIVET, ALUMINUM POP, 5/32 X 3/8 ....ooiiiiiiiiie ittt 2
7 4029 ASSEMBLY, HORN (INCLUDES ITEMS 8, 9 AND 10) 1
8 7820 WASHER, INTERNAL TOOTH, 5/16 ....oeiitiiiiiiiieiiieeeiiee ettt 1
9 101955101 NUT, MB X L L/ oottt ettt ettt b e b e seneene e 1
10 1011825 BRACKET, HORN ..o 1
11 304 BOLT, HEX HEAD, 1/4 - 20 X 1 .oitee ettt ettt e e e 2
12 332 WASHER, FLAT, 1/4 ettt et b ettt ns et e e anne e e 2
13 8233 NUT, NYLON LOCK, 1/4 - 20 ..ciiiiiieiiieitteetet ettt 2
14 101988001 ASSEMBLY, HEADLIGHT, DRIVER SIDE (INCLUDES ITEMS 16 - 24) 1
15 101988002 ASSEMBLY, HEADLIGHT, PASSENGER SIDE (INCLUDES ITEMS 16 - 23 AND 25) ........... 1
16 101988101 BULB, HALOGEN ...ttt ettt e st e e e e e e e e 1
17 101987901 HARNESS, HEADLIGHT WIRE 1
18 1013461 SCREW, HI-LO, #10 = 16 ..o 2
19 1017065 RETAINER, HEADLIGHT ..o 1
20 101988201 LENS, HEADLIGHT oottt st e e e e e e e e e 1
21 1017062 ASSEMBLY, TURN SIGNAL LENS ....ooiiiiiiiii e 1
22 7893 NUT, HEX, #10 - 32 oo 2
23 1017064 BRACKET, MOUNTING ..o e e 2
24 1016880 BEZEL, HEADLIGHT, DRIVER SIDE............... 1
25 1016879 BEZEL, HEADLIGHT, PASSENGER SIDE 1

1999 Carryall Vehicle lllustrated Parts List Page 13-25



Page 13-26 1999 Carryall Vehicle lllustrated Parts List



CONTROLS AND GAUGES-
CARRYALL VI POWERDRIVE VEHICLE

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 101935501 | LIGHT, BATTERY WARNING (AMBER) .....oouveoieeeveoieeeeeeeeeeeeeeeeeseeseeseesseeseesseeseeeeesseeeene s 1
2 101814201 | INDICATOR, BATTERY ...ooooieeieeieeeeeeeeeeeeeeeeeeseeeeeeeeese e seeeeeeee e esee s es e seee e e ese e s s eeeeeseeeees 1
3 101814701 | RETAINER, PUSH ON ...ooooieeieeieeeeeeeeeeeeeeeeeeseeeeeseeee e eeeeseees e esees e eseeseee s es e eseeeeeeseee s e eseeeees 2
4 101830601 | ASSEMBLY, SCREW AND WASHER ......oveiveeiveeeeeeeeseeseesseesseesessseeseeeseesseesseeseesseeseesessseeseanes 2
5 101826201 | SWITCH, KEY ..ot et ee oo ee e ee e e ee e ee e 1
6 101851101 | WASHER ..ot eee e et ee e e eee e e e e ee et ee e e e e e ee e s e s ee e eeeeees 1
7 101830701 | NUT, KEY SWITCH oooeeieeeeeeeeeeeeeeeeeeteeeeeeeeee e s eeeeeee e ee e e es e esee s es e eseeese s sseees s eeeeeeseseeeees 1
8 101834502 | CAP, KEY SWITCH covoveeeeeeeeeeeeeeeeeeeeseeeseeeseeseeeseessees e eseesseeseeeseesseseeseeeseeseseseeeseseeeseeseseseenes 1
9 1012505 | KEY (PAIR) ..o ee e se et ee e ee e ee e e e ee e 1
10 4034 | SWITCH, LIGHT (INCLUDES ITEM 11) ..ovooeeieeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeseesee e esee e 1
11 1013857 KNOB, LIGHT SWITCH .ot e et eeeee e s s e es e es e ee s s 1
12 1011439 | SWITCH, LIMIT oovoeereeeeeeeeeeeeeeeeeeeseseseeseeeseeeseeeseeseeeseeseeesseeseeseseseesseesseeseseseeseseseessessessesseseeees 2
13 1011557 | SCREW, HEX HEAD MACHINE, #6 = 32 X L ...ooovueiveeeeeeeeseeeeeeeeeeeeeeeeeeeeeeeee e, 4
14 101932201 | NUT, NYLON LOCK, #6 = 32 ....eoiveieeeeeeeeeeeeeseeeeeseoeeeeseeseesseeeeeseeeseseeeesees e e eseeeeeseeeees 4
15 101957101 | BRACKET, BRAKE LIGHT SWITCH ..ooooiveiieeeeeseeeeeeeeeeeeeeeeeeeeeeeseeeeesseessee e s seeeseeseeseeneenen 1
16 1011280 | NUT, LOCK, 5/16 = 18 +.veoeeeeeeeeeeeeereeeeeseeeseeeseseeeseeeseeseeesessseeseseseessessesseseseeseseseessessessesseseeees 1
17 101969701 | BUTTON, HORN ...ooeoeeteeeeeeeeeeeeeeeeeteee e ee e s e e e ee e ee s ee e s ee e e e eee e eeeseeeees 1

1999 Carryall Vehicle lllustrated Parts List Page 13-27






ELECTRICAL COMPONENTS, CENTER BODY—-
CARRYALL VI POWERDRIVE VEHICLE

ITEM PART NO. DESCRIPTION QTY
1 2 3 4

1 7174 WASHER, LOCK, 5/168 ....veiiiiiiiiiiiieiie sttt 4
2 1241 WASHER, FLAT, 5/16 ....ooiiiiiiiiiiiee ettt 8
3 7173 BOLT, HEX HEAD, 5/16 - 18 X 3/4 ..ottt 3
4 1242 NUT, HEX, 516 = 18 ..ottt ettt ettt et e st e s nn e e e e nnne e e e 4
5 1218 BOLT, HEX HEAD, 5/16 - 18 X 1-1/4 ....ccctiiiiiiiii ettt 1
6 101918301 CLAMP, WIRE ... 2
7 1012285 SCREW, HEX HEAD THREAD ROLLING, 1/4 - 20 x 5/8 8
8 101840203 CONTROLLER, 48-VOLT (300-AMP) ...ttt 1
9 101924301 BUSHING, SNAP .. e 6
10 101911701 PLATE, MOUNTING ... 1
11 1017237 NUT, FLANGE, 5/16 - 24 ...ttt nre e e e e e 2
12 1014947 ASSEMBLY, RESISTOR ...ttt e e e e e e e 1
13 7893 NUT, HEX, #L0 - 32 oo 2
14 1014948 ASSEMBLY, DIODE ....... 1
15 101883601 SOLENOID, 48-VOLT 1
16 332 WASHER, FLAT, 1/4 2
17 101934401 WASHER, FLAT, 5/16 .... 2
18 1016356 BLOCK, TERMINAL ... 1
19 1013357 RIVET, ALUMINUM POP, 5/32 ...ttt 2
20 1015741 BLOGCK, FUSE ..ottt ettt e e et e e s e et e e st e e e e e e e e e nnneeees 1
21 1016423 FUSE, 20-AMP ...t 3
22 1012438 NUT, NYLON LOCK, #10 - 24 ..o 2
23 183 WASHER, FLAT, #LO ..ot e e e e e e e e e e 4
24 1016363 COVER, FUSE BLOCK 1
25 1017 NUT, HEX, #L0 - 24 oo e s 2
26 1016 WASHER, LOCK, #L1O ..oiiiiiiiiiii e 4
27 1016631 NUT, PUSH e e e e e e e e e e e e e e e nnnee s 2
28 1016366 SCREW, ROUND HEAD, #10 - 24 X 3 ...oiiiiie ittt 2

1999 Carryall Vehicle lllustrated Parts List Page 13-29



J
ONBOARD\@
COMPUTER

TYPICAL
2 PLACES

VOLTAGE
LIMITER
MOUNTING

Page 13-30 1999 Carryall Vehicle lllustrated Parts List



ELECTRICAL COMPONENTS, CENTER BODY, CONTINUED-
CARRYALL VI POWERDRIVE VEHICLE

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 101909903 COMPUTER, ON-BOARD (INCLUDES ITEMS 2 - 4) ..ottt 1
2 101894901 FUSE, 3/8-AMP ..ottt 1
3 101942301 CONNECTOR, 3-PIN .o e e 1
4 101827802 KIT, WIRE AND TERMINAL, #6 BLACK ....oiiiiiiiie et 1
5 101957501 ADAPTER, TWO-WAY (INCLUDES ITEM 6).....cccutiitiiiiiiiieiiieiiee sttt 1
6 101894901 FUSE, 3/8-AMP ..ottt 1
7 8990 TIE, WIRE . e e e e e e e e e e e e s e e e e s e e e e e e e 1
8 101931601 COVER, COMPONENT ..ottt e e st e e e e e e e e s sennn e e e e nesnannee 1
9 1012285 SCREW, HEX HEAD THREAD-ROLLING, 1/4 - 20 X 5/8 ......ccciiiiiiiieiierieeeeee e 2
10 101968801 RIVET, POP, 3/16 X L1316 ...coviieiiiiiiiiiiie sttt sttt e s 2
11 101966801 BLOCK, TERMINAL ..o e e e e 1
12 101810801 LIMITER, VOLTAGE (INCLUDES ITEM 13 AND 14) ....oiiiiiiiiiiiieiieee et 1
13 101962601 GASKET i e 1
14 101835601 NUT, FLANGED LOCK, 1/4 - 20 ....ooiiiiiii ettt 2
15 101802401 GROMMET, 5/8 ...ttt ettt et e et s e n e e enr e e e e e as 1

1999 Carryall Vehicle lllustrated Parts List Page 13-31



TYPICAL
2 PLACES

TYPICAL
2 PLACES

TYPICAL
12 PLACES

BATTERY
MOUNTING

BRAKE LIGHT
MOUNTING

REVERSE BUZZER
MOUNTING

Page 13-32 1999 Carryall Vehicle lllustrated Parts List



ELECTRICAL COMPONENTS, REAR BODY—-
CARRYALL VI POWERDRIVE VEHICLE

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 101797701 BATTERY, 8-VOLT POWERDRIVE .......ocoiiiiiiiiiiiiii e 6
1 101797702 BATTERY, 8-VOLT POWERDRIVE, DRY ..ot 6
2 101795701 WIRE ASSEMBLY, #6 BLACK ... e 5
3 1014304 NUT, HEX, STAINLESS STEEL, 5/16 -18 .....ccceiiiiiiiiiieii e 12
4 1011578 WASHER, FLAT, TYPE B WIDE, 5/16 .....coictiiiiiiiieniieiiie ittt 8
5 101090801 HOLD-DOWN, BATTERY, SHORT 2
6 101090802 HOLD-DOWN, BATTERY, LONG 2
7 101668201 ROD, BATTERY HOLD-DOWN ...ttt e s 8
8 101797801 CAP, BATTERY, 4 PORT GANG ....ooiiiiiiiiiiii i 6
9 1016717 ASSEMBLY, TAILLIGHT (INCLUDES ITEMS 10 - 14) ..cocciiiiiiiieiiiee e 2
10 N/A HOUSING, TAILLIGHT .o e e 1
11 1011582 BULB ..ottt e e e e e e e e e e e e 1
12 N/A GASKET i e 1
13 N/A LENS ... 1
14 N/A SCREW, LENS 2
15 1015752 SCREW, HI-LO, #12 - 16 X 5/8 ..ottt 4
16 1016859 KIT, REVERSE BUZZER (INCLUDES ITEMS 17 AND 18) .... 1
17 1016851 BUZZER, REVERSE ... 1
18 1016849 SCREW, PAN HEAD HI-LO, #4 - 24 X 5/16 .....ccoitiieiiiii et 2
19 1015072 NUT, NYLON LOCK, STAINLESS STEEL, 5/16 - 18 ......cccviiiiiiieiiiee e 8

1999 Carryall Vehicle lllustrated Parts List Page 13-33






BATTERY CHARGER



Page 14-2 1999 Carryall Vehicle lllustrated Parts List



POWERDRIVE BATTERY CHARGER,
DOMESTIC-CARRYALL I AND Il

ITEM PART NO. DESCRIPTION QTY

1 2 3 4

101802201 CHARGER, BATTERY, POWERDRIVE, DOMESTIC, 120 VAC 48 VDC 60 HZ
(MODEL NUMBER 17930-11) (INCLUDES ITEMS 1 - 14)

103 IN. DC CORD WITH MALE 3-PIN PLUG, 12 AWG

74 IN. AC CORD WITH MALE GROUNDED PLUG ......oooiiiiiiiieeee e 1

101802202 CHARGER, BATTERY, POWERDRIVE 120VAC 48VDC 60 HZ
(MODEL NUMBER 17930-18) (INCLUDES ITEMS 1 - 14)

144 IN. DC CORD WITH MALE 3-PIN PLUG, 12 AWG

108 IN. AC CORD WITH MALE GROUNDED PLUG .......cccciiiiiiiiiicciiece e 1
101802203 CHARGER, BATTERY, POWERDRIVE 120 VAC 48 VDC 60 HZ
(MODEL NUMBER 17930-19) (INCLUDES ITEMS 1 - 14)

240 IN. DC CORD WITH MALE 3-PIN PLUG, 12 AWG

108 IN. AC CORD WITH MALE GROUNDED PLUG ........ccceiiiiiiiiiceii e 1

1 101828301 ASSEMBLY, CASE (INCLUDES ITEM 2) ...oiiiiiiiiiiieiiiie e 1
2 7577 SCREW, PAN HEAD, SELF-TAPPING, #10 - 16 X 1/2 .....cccoeeiiii e 10
3 101819701 ASSEMBLY, TRANSFORMER ....coiiiiiiiiie et 1
4 1015914 ASSEMBLY, HEATSINK, WITH DIODES (INCLUDES MOUNTING HARDWARE) ............ 1
5 101828501 AMMETER (INCLUDES MOUNTING HARDWARE) .....coooiiiiiiiieiiiie e 1
6 101831101 KIT, WIRE ASSEMBLY ... e e e e 1
7 101828901 CORDSET, DC, 113 IN. LONG WITH MALE 3-PIN PLUG, 12 AWG ........c.cocciiiiiiniiiins 1
7 101828902 CORDSET, DC, 154 IN. LONG WITH MALE 3-PIN PLUG, 12 AWG ........ccccoeviiiiiiiiiiins 1
7 101828903 CORDSET, DC, 250 IN. LONG WITH MALE 3-PIN PLUG, 12 AWG .... 1
8 1012101 ASSEMBLY, FUSE (INCLUDES MOUNTING HARDWARE) .....ccccoiiiiiiniiieneee e 1
9 1012098 BUSHING, STRAIN RELIEF, DC CORD, 12 AWG ........cccoviiiiiiiiiiiiii i 1
10 101914401 ASSEMBLY, VOLTAGE SUPPRESSOR ......cocciiiiiiiiiiiiii e 1
11 101828701 BREAKER, CIRCUIT, 15-AMP ....ooiiiii e 1
12 101828601 RELAY, POWER, 48 VDC ...ttt e 1
13 101828801 CORDSET, AC, 80 IN. LONG ...ccoiiiiiiiie ettt e e e 1
13 101828802 CORDSET, AC, 116 IN. LONG 1
14 1015917 BUSHING, STRAIN RELIEF, AC CORD 1

1999 Carryall Vehicle lllustrated Parts List Page 14-3



Page 14-4 1999 Carryall Vehicle lllustrated Parts List




POWERDRIVE BATTERY CHARGER,
EXPORT-CARRYALL | AND Il

ITEM PART NO. DESCRIPTION QTY

1 2 3 4

101831503 CHARGER, BATTERY, POWERDRIVE, EXPORT WITH 4-POSITION SWITCH
100 - 200 - 220 - 240 VAC, 48 VDC 50/60 HZ

(MODEL NUMBER 18780-11) (INCLUDES ITEMS 1 - 16)

103 IN. DC CORD WITH MALE 3-PIN PLUG, 12 AWG

74 IN. AC CORD WITH NO PLUG ...t s 1

101831504 CHARGER, BATTERY, POWERDRIVE EXPORT WITH 4-POSITION SWITCH
100 - 200 - 220 - 240 VAC, 48 VDC 50/60 HZ

(MODEL NUMBER 18780-18) (INCLUDES ITEMS 1 - 16)

144 IN. DC CORD WITH MALE 3-PIN PLUG, 12 AWG

108 IN. AC CORD WITH NO PLUG ...ooiiiiiiiiiiiiee ettt 1

1 101838101 ASSEMBLY, CASE (INCLUDES ITEM 2) ..ottt 1
2 7577 SCREW, PAN HEAD, SELF-TAPPING, #10 - 16 x 1/2 10
3 101838201 ASSEMBLY, TRANSFORMER ...t 1
4 1015914 ASSEMBLY, HEATSINK, WITH DIODES (INCLUDES MOUNTING HARDWARE) ............ 1
5 101914401 ASSEMBLY, VOLTAGE SUPPRESSOR ......cccciiiiiiiieiiiieri e 1
6 101838501 KIT, WIRE ASSEMBLY ... 1
7 101828501 AMMETER (INCLUDES HARDWARE) .....ooiiiiiiiiiieeeiie ettt 1
8 101838301 RELAY, POWER, 48 VDC (INCLUDES MOUNTING HARDWARE) 1
9 101838701 BRACKET, POWER RELAY MOUNTING 1
10 101838601 SWITCH, 4-POSITION, SLIDE ... 1
11 101828901 CORDSET, DC, 113 IN. LONG WITH MALE 3-PIN PLUG, 12 AWG ...........ocoiiiiiiniiiins 1
11 101828902 CORDSET, DC, 154 IN. LONG WITH MALE 3-PIN PLUG, 12 AWG .... 1
11 101828903 CORDSET, DC, 250 IN. LONG WITH MALE 3-PIN PLUG, 12 AWG ........ccccoeiviiiiiieinninens 1
12 1012101 ASSEMBLY, FUSE (INCLUDES HARDWARE) ......ooiiiiiiiiiiieiiiee et 1
13 1012098 BUSHING, STRAIN RELIEF, DC CORD, 12 AWG .......ciiiiieiiiiieiee e 1
14 101838401 BREAKER, CIRCUIT, 15-AMP ...ttt ettt e e 2
15 101831701 CORDSET, AC, 80 IN. LONG, WITH LEADS (NO PLUG) ...ccccoctiiriiiiiieniiiiieesies e 1
15 101831702 CORDSET, AC, 116 IN. LONG, WITH LEADS (NO PLUG) .....ocoiiiiiiieeeiiiee e 1
16 1015917 BUSHING, STRAIN RELIEF, AC CORD 1

1999 Carryall Vehicle lllustrated Parts List Page 14-5



1999 Carryall Vehicle lllustrated Parts List

Page 14-6



POWERDRIVE BATTERY CHARGER,
EUROPEAN-CARRYALL | AND Il

ITEM PART NO. DESCRIPTION QTY

1 2 3 4

101956201 CHARGER, BATTERY, POWERDRIVE, EUROPEAN WITH 4-POSITION SWITCH
100 - 200 - 220 - 240 VAC, 48 VDC 50/60 HZ

(MODEL NUMBER 20300) (INCLUDES ITEMS 1 - 15)

103 in. DC CORD WITH MALE 3-PIN PLUG, 12 AWG ........ccoiiiiiiieeeiiiee e 1
101956202 CHARGER, BATTERY, POWERDRIVE EUROPEAN WITH 4-POSITION SWITCH
100 - 200 - 220 - 240 VAC, 48 vVDC 50/60 HZ

(MODEL NUMBER 20310) (INCLUDES ITEMS 1 - 15)

144 IN. DC CORD WITH MALE 3-PIN PLUG, 12 AWG ......cccoiiiiiiiiiiiieecei e 1

1 101838102 ASSEMBLY, CASE (INCLUDES ITEM 2) ....ooiiiiiiiiiiee e 1
2 7577 SCREW, PAN HEAD, SELF-TAPPING, #10 - 16 x 1/2 10
3 101838201 ASSEMBLY, TRANSFORMER ........cocooiiiiiiiiiiii e 1
4 1015914 ASSEMBLY, HEATSINK, WITH DIODES (INCLUDES MOUNTING HARDWARE) ............ 1
5 101914401 ASSEMBLY, VOLTAGE SUPPRESSOR 1
6 101838501 KIT, WIRE ASSEMBLY .....cccviiieiiiiieeeeeineeen 1
7 101976601 AMMETER (INCLUDES HARDWARE) 1
8 101987501 RELAY, POWER, 48 VDC (INCLUDES MOUNTING HARDWARE) .....ccccccovviiiiiiiiniiienne 1
9 101838601 SWITCH, 4-POSITION, SLIDE ... .o e 1
10 101828901 CORDSET, DC, 103 IN. LONG WITH MALE 3-PIN PLUG, 12 AWG ...........ocoviiiiiniiiins 1
10 101828902 CORDSET, DC, 144 IN. LONG WITH MALE 3-PIN PLUG, 12 AWG ........cccoecviiiiiiiiiiinns 1
10 101828903 CORDSET, DC, 250 IN. LONG WITH MALE 3-PIN PLUG, 12 AWG 1
11 1012101 ASSEMBLY, FUSE (INCLUDES HARDWARE) ......ccocoiviiiiiieeeeeee 1
12 1012098 BUSHING, STRAIN RELIEF, DC CORD, 12 AWG 1
13 101838401 BREAKER, CIRCUIT, 15-AMP ....ciiiiiiiiiiiiii i 2
14 101973501 RECEPTACLE, AC CORD ...coiiiiiiiicc i 1
15 101958301 CORDSET, AC, CONTINENTAL EUROPE, 96 IN. LONG (WITH MALE 2-PIN PLUG) ........... 1
16 101958201 CORDSET, AC, U.K., 96 IN. LONG (WITH MALE 3-PIN PLUG) ......cccccoiiiiiiiiie e 1

1999 Carryall Vehicle lllustrated Parts List Page 14-7



/

'

Q

g

@/%//%,
R,

1999 Carryall Vehicle lllustrated Parts List

Page 14-8



ONBOARD POWERDRIVE BATTERY CHARGER,
DOMESTIC-CARRYALL VI

ITEM PART NO. DESCRIPTION QTY

1 2 3 4

101814301 ASSEMBLY, POWERDRIVE BATTERY CHARGER WITH REEL, ONBOARD

120 VAC 48 VDC 60 HZ (INCLUDES ITEMS 1 - 20) ..coioiiiiiiiiiieiie e 1

1 101816101 ASSEMBLY, CASE (INCLUDES ITEM 2) ....otiiiiiiiiiienit ettt 1
2 7577 SCREW, PAN HEAD, SELF-TAPPING, #10 - 16 X 1/2 .....cccoiiiiiiiee e 12
3 1017187 ASSEMBLY, RETRACTABLE CORD REEL .....oviiiiiiee e 1
4 1015914 ASSEMBLY, HEATSINK, WITH DIODES (INCLUDES HARDWARE) 1
5 101819701 ASSEMBLY, TRANSFORMER ......coiiiiiiiiiiiiiiii e 1
6 101841701 KIT, WIRE ASSEMBLY ... 1
7 101841901 BOARD, CONTROL ..coiiiieiiee ettt e e e e e e e e e 1
8 101838701 BRACKET, RELAY AND RESET BOARD MOUNTING ....ccooiiiiiiiiieiiiiiee e 1
9 1011707 BRACKET, MOUNTING ....ooiiiiiiiiiiiie it 2
10 8233 NUT, LOCK, 1/4 = 20 . .eeeieiiii ettt st e e e st e e e sneneennee 4
11 7847 BOLT, HEX HEAD, 1/4 - 20 X 3/4 ..o oee oottt 4
12 1015917 BUSHING, STRAIN RELIEF, AC CORD ....ooiiiiiiiiiiiee ettt 1
13 101829001 CORDSET, AC, 24 IN.ES WITH GROUNDED PLUG ........cccciiiiiiiiiiiieenie e 1
14 101828701 BREAKER, CIRCUIT, 15-AMP 1
15 1012098 BUSHING, STRAIN RELIEF, DC CORD, 12 AWG ..ot 1
16 101829101 CORDSET, DC, 90 IN. LONG, WITH LEADS, 12 AWG .......ccccoiiiiiiiiiieniiii e 1
17 1012101 ASSEMBLY, FUSE (INCLUDES HARDWARE) ......ccoiiiiiiiiiiiieiic et 1
18 101828501 AMMETER (INCLUDES HARDWARE) .....oviiiiiiiiiiieiie et 1
19 101828601 RELAY, POWER, 48 VDC ....coiiiiiiiiie ettt e e neee e e 1
20 101914401 ASSEMBLY, VOLTAGE SUPPRESSOR ...ttt 1
21 7479 BOLT, HEX HEAD, 1/4 - 20 x 1-1/4 4
22 1014306 WASHER, FLAT, 1/4 .ottt et ettt n e e e nnn e 4
23 451 WASHER, LOCK, /4 ...ttt ettt e e e e e 4
24 1028 NUT, HEX, 1/4 = 20 ..ottt ettt ekttt s bt e ettt e e st e e s nbn e e e ennbeeenaee 4
25 1017189 SHRINK, HEAT (1-1/2 IN. X 4 FEET) (NOT SHOWN) ..cccetiitiiiiieiieiieeiee e AR

1999 Carryall Vehicle lllustrated Parts List Page 14-9



1999 Carryall Vehicle lllustrated Parts List

Page 14-10



ONBOARD POWERDRIVE BATTERY CHARGER,
EXPORT-CARRYALL VI

ITEM PART NO. DESCRIPTION QTY

1 2 3 4

101814302 ASSEMBLY, POWERDRIVE BATTERY CHARGER AND REEL, ONBOARD WITH
4-POSITION SWITCH, 100 - 200 - 220 - 240 VAC, 48 VDC 50/60 HZ

(INCLUDES ITEMS 1 - 21) oiiiiieieiiiee ettt sttt et et e e e nnneeeannneenans 1

1 101841601 ASSEMBLY, CASE (INCLUDES ITEM 2) ...ooiiiiiiiiiieiiiie ettt 1
2 7577 SCREW, PAN HEAD, SELF-TAPPING, #10 - 16 X 1/2 .....ccoviiiiieiiciiicnec e 12
3 101838201 ASSEMBLY, TRANSFORMER ..o 1
4 1015914 ASSEMBLY, HEATSINK, WITH DIODES (INCLUDES MOUNTING HARDWARE) ............ 1
5 1017187 ASSEMBLY, RETRACTABLE CORD REEL ....ooiiiiiiiiiiiie e 1
6 101838301 RELAY, POWER (INCLUDES MOUNTING HARDWARE) .....ccoctiiiiiiiiiiciiieec e 1
7 101841901 BOARD, CONTROL ..o 1
8 101838701 BRACKET, MOUNTING, RELAY AND RESET BOARD .....coiiiiiiiieeiiiee e 1
9 101838601 SWITCH, 4-POSITION, SLIDE ...ttt 1
10 1011707 BRACKET, MOUNTING ....ooiiiiiiiiiiiie it 2
11 8233 NUT, LOCK, 1/4 = 20 ...eoeeeiiiie ettt ettt ettt e e s e s e e s e e e e 4
12 7847 BOLT, HEX HEAD, 1/4 - 20 X 3/4 ..o oottt 4
13 1015917 BUSHING, STRAIN RELIEF, AC CORD ....ooiiiiiiiiiie ettt 1
14 101829001 CORDSET, AC, 3 x 1.5MM x 24 IN. LONG, WITH GROUNDED PLUG ........cccccoovieiirirnns 1
15 101838401 BREAKER, CIRCUIT ..t 2
16 1012098 BUSHING, STRAIN RELIEF, DC CORD, 12 AWG ......ccviiiiiiiiiiei e 1
17 101829101 CORDSET, DC, 90.5 IN. LONG, WITH LEADS, 12 AWG .....ccccoiiiiiiiiiiieee et 1
18 1012101 ASSEMBLY, FUSE (INCLUDES HARDWARE) ........coiiiiiiiiiiiieiit st 1
19 101828501 AMMETER (INCLUDES HARDWARE) .....ooiiiiiiiiiiieiiie et e s 1
20 101841801 KIT, WIRE ASSEMBLY ...ttt e e e ennee e e e e 1
21 101914401 ASSEMBLY, VOLTAGE SUPPRESSOR ...ttt 1
22 7479 BOLT, HEX HEAD, 1/4 - 20 X 1-1/4 ..ocuoiieieiii ittt 4
23 1014306 WASHER, FLAT, 1/4 ..ottt ettt n e e 4
24 451 WASHER, LOCK, L/4 ..ottt ettt ettt et e st s e nen e s 4
25 1028 NUT, HEX, 1/4 = 20 ..ottt etttk ettt bb e ettt e e st e e s bn e e e ensbeeenaes 4
26 1017189 SHRINK, HEAT (1-1/2 IN. X 4 FEET) (NOT SHOWN) ...ccvtiiiiiiiieiiiiieeniee st AR

1999 Carryall Vehicle lllustrated Parts List Page 14-11






ELECTRIC MOTOR



Page 15-2 1999 Carryall Vehicle lllustrated Parts List



MOTOR-POWERDRIVE ELECTRIC VEHICLE

ITEM PART NO. DESCRIPTION QTY
1 2 3 4

101785701 ASSEMBLY, 48 VOLT MOTOR, 3.10 HP (INCLUDES ITEMS 1 - 17) ecociiiiiiiiieiiecieesieennens 1

1 1017944 SHIELD, END ..oooiii e 1
2 1017958 ASSEMBLY, STATOR SHELL AND WINDING ... 1
3 1017947 PACKAGE, HARDWARE (INCLUDES ITEMS 4 - 7) .ooiiiiieiiiie et 1
4 N/A BUSHING, INSULATOR ....cooiiiiiiiii it 2
5 N/A WASHER, FLAT, 5/16 ...oiiiiiiiiiiiie ettt 4
6 N/A NUT, HEX, 5/16 - 18 4
7 N/A BUSHING, INSULATOR 2
8 1017961 SCREW, CLAMP, UNF, #10 - 32 X 8 5/8 ..ottt 4
9 1017953 SCREW, BEARING RETAINER, #8 - 32 X 7/8 ....oeii it 2
10 1017951 SHIELD, END ... e e e e e e e e e e e e e nnneeeas 1
11 1017949 SCREW, BRUSH HOLDER, #6 - 32 X 1/2 ....eeeeiitiee ettt 2
12 1017948 RIGGING, BRUSH ...ttt e 1
13 1017946 PACKAGE, BRUSH (2 PIECES) (INCLUDES 4 BRUSHES) 1
14 1011411 PACKAGE, BRUSH SPRING (4 PIECES) ...oiiiiiiiiiiiei et 1
15 1011290 BEARING, BALL ..ottt e e e 1
16 1017950 RETAINER, BEARING 1
17 N/A ARMATURE ... e 1
18 1014201 BOLT, HEX HEAD, 1/4 - 20 X 2-1/4 ....ooi oottt 3
19 451 WASHER, LOCK, /4 ..ottt ettt et e e e 3
20 1010934 BOLT, HEX HEAD, 5/16 - 18 X L ..ccitiiiiiiiieitii ettt sttt 1
21 7174 WASHER, LOCK, B5/16 ....oiiiiiiiiiiieiiiie ettt 1

1999 Carryall Vehicle lllustrated Parts List Page 15-3






TRANSAXLE—
ELECTRIC VEHICLE MLS



Page 16-2 1999 Carryall Vehicle lllustrat



TRANSAXLE, TYPE G-
POWERDRIVE ELECTRIC VEHICLE

ITEM PART NO.DESCRIPTION QTY
1 2 3 4
101896001 TRANSAXLE, TYPE G (INCLUDES ITEMS 1 - 36) ..ccceviiiiiiiiiiiie ittt 1
1 101895801 AXLE ASSEMBLY, PASSENGER SIDE (INCLUDES ITEMS 3-7) ..oovoiiiiiiieiiiee e, 1
2 101895901 AXLE ASSEMBLY, DRIVER SIDE (INCLUDES ITEMS 3 - 7) .oocieiiieeeriee e 1
3 101922201 STUD, LUG .ttt e e e e et e e e e e e e e e e es 8
4 N/A SLEEVE .o 1
5 N/A BEARING, OUTER AXLE TUBE 2
6 N/A RING, RETAINING .................. 2
7 101975401 RING, RETAINING ...ttt e e e e e e 2
8 101976001 BOLT, M10 X 1.5 X 35MM ...oiiiiiiiiiiiii it 10
9 101897901 WASHER, LOCK, 20MM ... 10
10 101923501 SEAL, OIL, INPUT SHAFT oo 1
11 101895501 GEAR CASE, PASSENGER SIDE .....ooiiiiiiiiiieiiit et 1
12 101897201 BREATHER ...ooiiii e 1
13 7330 BEARING, DIFFERENTIAL 2
14 101895601 ASSEMBLY, AXLE TUBE, PASSENGER SIDE 1
15 1013794 SEAL, OIL, AXLE SHAFT 2
16 7335 BEARING, INPUT GEAR 3
17 101923701 SHAFT, INPUT o 1
18 7336 BEARING, INTERMEDIATE GEAR ... 1
19 101906901 ASSEMBLY, INTERMEDIATE GEAR ....oiiiiiiiiee et 1
20 101895401 GEAR CASE, DRIVER SIDE ......ciiiiiiiiiiiiiii e e 1
21 101972201 PLUG, FILL e 1
22 101972101 PLUG, MAGNETIC 1
23 101923201 GASKET, PLUG .....ccccoiiiiiiiiins 2
24 101897001 BOLT, M8 x 1.25 x 60MM 11
25 101897601 PIN, DOWEL ..o 2
26 101923601 HOUSING, DIFFERENTIAL ... oo 1
27 101923901 GEAR, DIFFERENTIAL ..ottt st e e e e 2
28 101903601 PLATE, THRUST (IDLER GEAR) ...ccoiiiiiiiiieiii ittt e 2
29 101923001 GEAR, DIFFERENTIAL IDLER ......ooiiiiiiii e 2
30 101903701 PLATE, THRUST .. e e e e e e 2
31 101922101 PIN, DIFFERENTIAL ettt sttt e e e e e e ee e e 1
32 101906201 GEAR, OUTPUT it 1
33 101897401 BOLT, M10 x 1.5 x 25MM 4
34 101972401 PIN, DOWEL ...t e e e e e e e e e e e ennene e e 1
35 101895701 ASSEMBLY, AXLE TUBE, DRIVER SIDE ......ooiiiiiiiie e 1
36 101928701 GASKET, LIQUID, 8.8 OZ. (250 GRAM) ..ottt AR
37 451 WASHER, LOCK, L/4 ...ttt et e 3
38 1014201 BOLT, HEX HEAD, 1/4 - 20 X 2-1/4 ..ottt 3
NOTE: TRANSAXLE TYPE IS IDENTIFIED BY ORIENTATION OF GEAR CASE BOLTS
(ITEM 24).
THE TYPE G TRANSAXLE HAS GEAR CASE BOLT HEADS FACING TOWARD THE
PASSENGER SIDE OF THE VEHICLE.

1999 Carryall Vehicle lllustrated Parts List Page 16-3



CubCar |

NOTES













CLUB CAR Transportation and Utility Vehicles

INGERSOLL-RAND PO, B 204558

Augusta, GA 30917-4658




	USING THE ILLUSTRATED PARTS LIST
	CONTENTS
	Maintenance and Service Tools
	BODY AND TRIM
	WHEELS AND TIRES
	DECALS
	BRAKES, PEDAL, AND CABLE ASSEMBLIES
	STEERING, FRONT AND REAR SUSPENSION
	ELECTRICAL SYSTEM– GASOLINE VEHICLE
	ENGINE
	FUEL, INTAKE, AND GOVERNOR SYSTEMS
	EXHAUST SYSTEM
	TORQUE CONVERTER
	UNITIZED TRANSAXLE– GASOLINE VEHICLE
	ELECTRICAL SYSTEM– ELECTRIC VEHICLE
	BATTERY CHARGER
	ELECTRIC MOTOR
	TRANSAXLE– ELECTRIC VEHICLE

	MAINTENANCE AND SERVICE TOOLS
	Maintenance and Service Tools
	Maintenance and Service Tools, Continued

	BODY AND TRIM
	Front Body and Trim
	Seats and Support Structure– Carryall I, II, Turf II And II Plus
	Seats and Support Structure– Carryall VI
	Tilt Bed, Hinge, and Latch–Carryall I
	Latch Plate–Carryall I, II, Turf II and II Plus; Prop Rod–Carryall II, Turf II, and II Plus
	Tilt Bed, Hinge and Latch– Carryall II, Turf II and II Plus
	Cargo Box–Carryall Turf II
	Access Door and Side Doors–Carryall VI
	Flat Bed Assembly–Carryall VI
	Flat Bed Trim–Carryall VI
	Rear Body Trim–Carryall I, II, Turf II and II Plus
	Rear Body Trim–Carryall VI
	Carryall I, Ii And Ii Plus

	WHEELS AND TIRES
	Wheels and Tires

	DECALS
	Decals– Carryall I, II, Turf II, and II Plus
	Decals– Carryall I, II, Turf II, and II Plus, Continued
	Decals–Carryall VI
	Decals–Carryall VI, Continued

	BRAKES, PEDAL, AND CABLE ASSEMBLIES
	Rear Brake Assembly, Self-adjusting– Carryall I
	Rear Brake Assembly, Manually Adjusted– Carryall II, Turf II, II Plus And VI
	Brake Pedal and Cable Assembly– Vehicle With Two-Wheel Braking
	Brake Pedal and Cable Assembly– Vehicle With Four-Wheel Braking
	Front Brake Assembly– Vehicle With Four-Wheel Braking
	Accelerator Pedal Assembly– Electric Carryall I and all Gasoline Vehicles
	Accelerator Pedal Assembly– Electric Carryall II And VI

	STEERING, FRONT AND REAR SUSPENSION
	Steering Column
	Steering Gear Assembly
	Front Suspension, Upper– Vehicle with Two-Wheel Braking
	Front Suspension, Lower– Vehicle with Two-Wheel Braking
	Front Suspension, Upper– Vehicle with Four-Wheel Braking
	Front Suspension, Lower– Vehicle with Four-Wheel Braking
	Rear Suspension–Carryall I
	Rear Suspension– Carryall II, Turf II, II Plus, AND VI
	Stabilizer Bar– Gasoline Carryall II, Turf II, II Plus, And VI

	ELECTRICAL SYSTEM– GASOLINE VEHICLE
	Forward/Reverse Shifter Assembly– Gasoline Vehicle
	Wiring–Gasoline Carryall I
	Wiring–Gasoline Carryall II
	Electrical Component Box, Gasoline Vehicle– Carryall I, II, and Turf II
	Electrical Components, Front Body– Gasoline Carryall I, II, Turf II, And II Plus
	Headlights– Gasoline Carryall Turf II
	Wiring– Gasoline Carryall Turf II
	Wiring–Gasoline Carryall II Plus
	Wiring–Gasoline Carryall VI
	Electrical Component Box, Gasoline Vehicle– Carryall II Plus And VI
	Electrical Components, Front Body– Gasoline Carryall VI
	Controls and Gauges–Gasoline Carryall VI
	Electrical Components, Rear Body– Gasoline Carryall VI
	Starter/Generator Assembly
	Starter/Generator Mounting
	Battery–Gasoline Vehicle

	ENGINE
	FE290 Engine– Shrouds and Brackets
	FE290 Engine– Ignition Components and Flywheel
	FE290 Engine– Oil Circulation
	FE290 Engine– Cylinder Head
	FE290 Engine– Crankcase, Camshaft and Oil Sensor
	FE290 Engine– Crankcase and Crankshaft
	FE350 Engine– Shrouds and Brackets
	FE350 Engine– Ignition Components and Flywheel
	FE350 Engine– Oil Circulation
	FE350 Engine– Cylinder Head
	FE350 Engine– Crankcase, Camshaft and Oil Sensor
	FE350 Engine– Crankcase and Crankshaft
	Engine Mounting

	FUEL, INTAKE, AND GOVERNOR SYSTEMS
	Fuel System
	Carburetor Assembly, FE290 Engine– Carryall I and II
	Carburetor Assembly, FE350 Engine– Carryall Turf II, II Plus, and VI
	Carburetor Installation
	Governor and Accelerator Cables
	Intake Duct, Choke, and Air Box Assembly– Carryall I
	Intake Duct, Choke, And Air Box Assembly– Carryall II, Turf II, and II Plus
	Intake Duct, Choke, and Air Box Assembly– Carryall VI

	EXHAUST SYSTEM
	EXHAUST SYSTEM, FE290–CARRYALL I AND II
	EXHAUST SYSTEM, FE350–CARRYALL TURF II, II PLUS, AND VI

	TORQUE CONVERTER
	Drive Clutch
	Driven Clutch

	UNITIZED TRANSAXLE– GASOLINE VEHICLE
	Unitized Transaxle, Gasoline Vehicle– Gear Cases and Brackets
	Unitized Transaxle, Gasoline Vehicle– F&R Transmission and Gear Reduction
	Unitized Transaxle, Gasoline Vehicle– Differential and Axles

	ELECTRICAL SYSTEM– ELECTRIC VEHICLE
	Forward/Reverse Switch– PowerDrive Vehicle
	MultiStep Potentiometer– PowerDrive Carryall I
	Wiring– Carryall I PowerDrive Vehicle
	Electrical Components, Front Body– Carryall I And II PowerDrive Vehicles
	Batteries, Charger Receptacle– Carryall I PowerDrive Vehicle
	Computer, Controller, and Solenoid– Carryall I PowerDrive Vehicle
	Continuously Variable Potentiometer– Carryall II And VI PowerDrive Vehicles
	Wiring– Carryall II PowerDrive Vehicle
	Computer, Controller, and Solenoid – Carryall II PowerDrive Vehicle
	Batteries, Charger Receptacle– Carryall II PowerDrive Vehicle
	Wiring– Carryall VI PowerDrive Vehicle
	Electrical Components, Front Body– Carryall VI PowerDrive Vehicle
	Controls and Gauges– Carryall VI PowerDrive Vehicle
	Electrical Components, Center Body– Carryall VI PowerDrive Vehicle
	Electrical Components, Center Body, Continued– Carryall VI PowerDrive Vehicle
	Electrical Components, Rear Body– Carryall VI PowerDrive Vehicle

	BATTERY CHARGER
	PowerDrive Battery Charger, Domestic–Carryall I and II
	PowerDrive Battery Charger, Export–Carryall I and II
	PowerDrive Battery Charger, European–Carryall I and II
	Onboard PowerDrive Battery Charger, Domestic–Carryall VI
	Onboard PowerDrive Battery Charger, Export–Carryall VI

	ELECTRIC MOTOR
	Motor–PowerDrive Electric Vehicle

	TRANSAXLE– ELECTRIC VEHICLE
	Transaxle, Type G– PowerDrive Electric Vehicle




